9553P/TF - 9573P/TF SPRAYER
PARTS MANUAL

fos1

820102 9553P/TF - 9573P/TF Sprayer 2023-12-06






AST
fm@ ILLUSTRATED PARTS LIST

Limited Warranty

FAST AG Solutions warrants to the buyer that the new machinery is free from defects in material and
workmanship.

This warranty is only effective as to any new machinery which has not been altered, changed, repaired or
treated since its delivery to the buyer, other than by FAST AG Solutions or its authorized dealers or employees,
and does not apply to accessories, attachments, tools or parts, sold or operated with the new machinery, if
they have not been manufactured by FAST AG Solutions.

FAST AG Solutions shall only be liable for defects in the materials or workmanship attributable to faulty material
or bad workmanship that can be proved by the buyer, and specifically excludes liability for repairs arising as a
result of normal wear and tear of the new machinery or in any other manner whatsoever, and without limiting
the generality of the foregoing, excludes application or installation of parts not completed in accordance with
this operator’s manual, specifications, or printed instructions.

Written notice shall be given by registered mail, to the Manufacturer within seven (7) days after the defect shall
have become apparent or the repairs shall have become necessary, addressed as follows:

FAST AG Solutions
4130 Commerce Boulevard
Windom, MN 56101

This warranty shall expire one (1) year after the date of delivery of the new machinery.
If these conditions are fulfilled, FAST AG Solutions shall at its own cost and at its own option either repair or
replace any defective parts provided that the buyer shall be responsible for all expenses incurred as a result

of repairs, labor, parts, transportation or any other work, unless FAST AG Solutions has authorized such
expenses in advance.

The warranty shall not extend to any repairs, changes, alterations, or replacements made to the new equipment
other than by FAST AG Solutions or its authorized dealers or employees.

This warranty extends only to the original owner of the new equipment.

Rubber parts (including tires, hoses, grommets) are not warranted.

This warranty is limited to the terms stated herein and is in lieu of any other warranties whether express or
implied, and without limiting the generality of the foregoing, excluded all warranties, express or implied or
conditions whether statutory or otherwise as to quality and fitness for any purpose of the new equipment. the
Manufacturer disclaims all liability for incidental or consequential damages.

This Applicator is subject to design changes and FAST AG Solutions shall not be required to retrofit or exchange

items on previously sold units except at its own option.

Warranty void if not registered.

Page 1



f‘lz%gm ILLUSTRATED PARTS LIST

FAST 9553P/TF - 9573P/TF SPRAYER

Warranty Registration Form & Inspection Report

Warranty Registration
This form must be filled out by the dealer and signed by both the dealer and the customer at the time of delivery.
Customer Name

Address
City \ State ] \ Zip ]
Phone

Dealer Name

Address
City ‘ State ‘ ‘ Zip ‘

Applicator Model

Serial Number

Delivery Date

DEALER INSPECTION REPORT SAFETY

Al Fasteners Tight ____ Safety Chain Installed

__ Wheel Bolts Torqued _____All Guards Installed

__ Hydraulic Hoses and Fittings Free and Tight ___ All Safety Signs Installed

__ Fertilizer Hoses and Fittings Free and Tight __ Reflectors, SMV and Light Clean
___Wheel Drive Turns Freely __ Review Operating and

__ lLubricate Machine Safety Instructions

_ Check Tire Pressure

__ Frame and Wings Level
_Monitors and Controllers Function
__ Wiring Harness Connected

| have thoroughly instructed the buyer on the above described equipment, which review included the Operator’s
Manual content, equipment care, adjustments, safe operation and applicable warranty policy.

Date

Dealer’s Rep. Signature

The above equipment and Operator's Manual have been received by me and | have been thoroughly instructed
as to care, adjustments, safe operation and applicable warranty policy.

Date

Owner’s Signature

White - FAST
Yellow - Dealer
Pink — Customer

Warranty Registration
Page 2



AST
f‘.—mé ILLUSTRATED PARTS LIST

FAST 9553P/TF - 9573P/TF SPRAYER

APPLICATOR SERIAL NUMBER

DATE PURCHASED / /

TANK SIZE

BOOM LENGTH

PUMP MANUFACTURER:

(CIRCLE ONE)

ACE 150 - 206 ACE 205 - 304F

HYPRO 9306C

Warranty Registration
Page 3



f‘nﬁ%m ILLUSTRATED PARTS LIST

fAST

®

Warranty Registration
Page 4



AST
f‘.m ILLUSTRATED PARTS LIST

General Information

All rights, especially copying and distribution rights are reserved. No part of this publication may be reproduced in any
form or by any means, electronic or mechanical, including photocopying, without express written permission from FAST
AG Solutions.

Parts information in this manual represents components installed when product was manufactured based upon the best
available information. Modifications made subsequent to initial delivery are not included. Always verify the parts and
color required when ordering parts.

If you have any questions, please contact your FAST AG Solutions Parts and Service Department.

Explanation of Parts Lists
The parts lists are broken down sub-assemblies and listed in 4 columns:

ITEM - These numbers are found on the illustration associated with the parts list.
* NS - This item is NOT SHOWN, included for reference.
- QTY. - This is the quantity of parts needed in an assembly.
« AR - The quantity of this item is AS REQUIRED for the location.
PART NO. - These are the part numbers associated to the ITEM.
DESCRIPTION - This is the description of the part.

Table of Contents Page 5



AST
f‘.m ILLUSTRATED PARTS LIST

Table of Contents

Section Page

JLIE= 10 (=0T 070 3 (= o | 6

L2 131 S 057 41 (= ST o (o o 11
953P Center Section Parts List 201403PCS / 201403PCSA ....ocoicueeieeeeeee et eeteee e eeree e e e e e e ssvenessenreeee s 12

Ladder, Stand & Hand RinSe ASSEMDIY........miiiiiiiiiiieiness s s nnnns 13
Ladder, Stand & Hand Rinse Assembly Parts LiSt.......cceeceierieriiier ettt 14

QLI 00 = 1= T =T =T 4 o 15
TOP Brace AsSEMDBIY Parts LiSt......ccuuviiiiiiiiieiiiiiiieeeee ettt e e e e e eeree e e e e e e e e e atbae e e e e e e e e e s nabbaeeeeeaeeeennnsrsenes 16

LT T C= T =T =T 14 o 17
WiNg REST ASSEMDBIY PArts LiSt......uuiiieiiiiiiiiiiieeee ettt et e e e e e e trr e e e e e e e e s e aabbaaeeeeeeeeennnsseaneaaaaeas 18

Tanks & Gauge ASSEMDIY ... s s s R R e nnn e 19
Tanks & Gauge ASSEMDBIY Parts LiSt......ceeiiiiiiiiiiiiieie ettt e e e e e e e e e e e e e e e aaba e e e e e e e e e e nnareeeees 20

g oo [T 0 1= 1 G 1 44 ' 21
Product Tank Fittings Parts LISt ......ueeiiiiiiiiiiiiiee ettt ettt sbe e e s s rabee e e s sate e e s ssabae e e ssnaaeessans 22

Tree Lift Cylinder Assembly & Flasher Module..........cccuiiiiiiiiiinmmmmnniinnnsssss s ssssssns s 23
Tree Lift Cylinder Assembly & Flasher Module Parts LiSt........ccccveciireoiiinien e 24

9 T o | 25
Decals Parts List 201403PCSA500 / 201403PCSA750 / 201403PCSA750NH ....c..civciieiierie et 26

L AT T E=T T R S S o T 1 = o T 1o 27
WinNgs - 60 & 66 BOOM Parts LISt ..ccevuuiiiiiiiiiiiiiiieee ettt ettt e s s abee e s ssabee e e s sabe e e s sabaeesssaseeeees 28

L AT T E=T T R S S o T 1 = o T 1o 29
Wings - 60 & 66 BOOmM Parts LiSt ......ccooeeiiiiiiii e, 30

Wings - Tri-Fold 40/80 FOOt BOOM ......cccccmmmmiiriiniiiissssss s rnssssssss s s s s s s e a s s s e e e e mmnn e e e e 31
Wings - Tri-FOld 40/80 FOOt BOOM PArS LiSt....c.ccieviiiiieiiieieiieieiieeeitreesresesstesesseeesresesssesssesesnresesssessnsenesns 32

Wings - Tri-Fold 40/80 FOOt BOOM ......cccceemmmririmniiisnssss s s s s e s n e e e e e nmmnnn e e 33
Wings - Tri-FOld 40/80 FOOt BOOM PAS LiSt.....cciceiiiieeiiieieiieieiieeciteeesresessteseeseeessresesssessnsenesresesseessnsenesns 34

Wings - Tri-Fold 60/88 FOOt BOOM ......cccceemmmririiniiissmssss s s s s s s e m s s e e s e e e n s nmmnn e e e e 35
WiNgs - Tri-FOId 60/88 BOOM PaArtS LiST....cccuviiieiiiieiiiieeiieeeeieeeetteesreeesresesseesssseeessbesesssesssenesresesssessssenesns 36

Wings - Tri-Fold 60/88 FOOt BOOM ......cccccummmmiriiniiiismsss s s s s s m s s e e e e nmmnn e e e e 37
WiNgs - Tri-FOId 60/88 BOOM PArtS LiST....c.cueieiiueeiireieiireeeiireeeiteeesreeestreeeireeesreeestreesreeesssesensseessesesssesensseesns 38

Wings - Tri-Fold 60/90 FOOt BOOM ........ceuiiimiiiiiiiiiiieeseesssssssnssssssssssss s s s s s s s s s s sssssssssssssssssssssssssssssssnsnnnnnnnnnnnnnnns 39
WiNgs - Tri-FOId 60/90 BOOM PArtS LiST....cccvieiiveeiireieireeeiireeeteeesreeertreesireeestreeertreesresesssesensseessesessesensseesns 40

Wings - Tri-Fold 60/90 FOOt BOOM ........ccueiiiiiiiiiiiiieeesmesesssssnssssssss s as s s s s s s s s s s s s s s s s ssssssssssssssssnsssssssssnnnnnnnnnnnnnnnnns 41
WiNgs - Tri-FOId 60/90 BOOM PArtS LiST....c.cuvieiiueeiireieiireeeiireeeieeesreeertreesreeesresentreesreeesssesensseessesesssesensseesns 42

LT o E=T I e (o 0L oL = o T 1 43
Wings - Tri-Fold 100 BOOM Parts LiSt.......cccuueieiiiieieiiiiiee s ciieee e ssite e e s sitee e s svtee e s ssntaeeessnseeeessnnteeessnsanessnnseneens 44

Wings - Tri-Fold 100 FOOt BOOM ......cccccieeiieiiiiiiiis e n e e e e e mnn e e 45
Wings - Tri-Fold 100 BOOM Parts LiSt.......cccueiiiiiieieieiiieesciieee e ssite e e sste e e s snte e e e sntee e e ssnseeeessnteeessnsanessnnnsneeas 46

Breakaway PiVOL...... .. RRR e EErea e nRRReEEErenna s nnnns 47
Breakaway PiVOT Parts LiST........ccouiiiiiiiiiiei ettt ettt e e e e e etre e e e e e e e e e e eaataaeeeeeeeeeennsaaeeeeeeeeeennssreneees 48

Touchdown Wheels Kit.........ceueeeeimimmmmmimimisnnsmssnssesssssnssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssnnnnsnnnnsnnnnnns 49
Touchdown Wheels Kit Parts List 34922 ........coiiiiiiieiiiiieeeccieee e siee e srtee e e s rtte e e s snte e e s sentaee e ssnsaeeessnteeessnsens 49

TOUCHAOWN WHREEIS .....ceeeeieeieiiiiiiiiiinmnnssnssssssssssssssssssssssssns s s s sssssssssssssssssssssnsssESSSEEESRERERRRRRRRRRRRRRRRRRRRRRRRRRRRRRRRRRRRS 50
Touchdown Wheels Parts LISt 34921 .....cciiiiiiiiiiiieeeiiiieeessiieee s siieeessiiee e s sssbteeesssbeeessssbeeessssseesesssssensssnssens 50

Product Plumbing, 500 & 750 GallON.........ccciiiiimmmmmiiiinniissssnss s sssssssssssssss s s s ssssssss s s s ssssssssssssssssssssnnnsses 51
Product Plumbing, 500 & 750 Gallon Parts LiSt........cceeeeiciiiieeiee ettt eeccree e e e vrreee e e e e e e e annnae s 52

Page 6



AST
f_ ILLUSTRATED PARTS LIST

Product Plumbing, 500 & 750 GallON.........cciiiiimmmmriiiiniiissss s ssss s sss s e ssmm s s s e nnan 53
Product Plumbing, 500 & 750 GalloN Parts LiSt.......ccceerueeeiuiiiiieeeiiee et e ees e siee et et e e et e e e eneees 54

Rinse System, 50 Gallon, 3 POINt........ccccciissssssss s ssssssssssssssssssssssssssssssssnnnns 55
Rinse System, 50 Gallon, 3 POINT Parts LiSt ....ccuuuiiiieeiiiiiiiiieeee ettt e e e e e e e arre e e e e e e e e e aaraae e 56

551 11 1= 57
Y Strainer Parts LiST 530025 ...ttt ettt e e e e e st e e e e e e s e s ettt e e e e e e e e s e s abbraaeeeeeesensnbrraaees 58

ACE 150-206 Pump, 60 & 66 Foot BOOM (550000) .........cccsssssmmmmmssrmmssssssssmmsssssssssssssssnssssssssssssssssnnsnsssssssssas 59

ACE 150-206 Pump Hydraulic Motor, 60 & 66 Foot Boom (550000).........ccceeeseemmmmemmmmmmsmmssmssssssssssssssssssnsnnns 60

ACE 205-304 PUMP OPtiON ..uueeeiiiiiimmsriiiimssssssssss s sssssss s ssss s sasssss s s sssss s e sssss s sassasss s sasssssnssessssnnssnssssnnnsnnss 61
ACE 205-304 Pump Option BOOM Parts LiSt........cceiiiiiiiiiiiiiieee ettt e e e 62

ACE 205-304 Pump, 80, 90 & 100 FOOt BOOM.......cccemimmmmmmmmmmmmnnmnmnnnnnenssnssssnsssssssssssssssssssssssssssssssssnsssnsnssnnnnnns 63
ACE 205-304 Pump, 80, 90 & 100 Foot Boom Parts List 550025 .........cceeeiiiiiicciiieeeee e ee e 64

ACE 205-304 PWM PUMP OPtiON....cciiiiiiiemmnerriiniisisssmssss s sssssssssssssss s s s sssssssssssssss s s sssssssssssssss s s s snsssssssnnnnnnsnes 65
ACE 205-304 PWM Pump OpLion Parts LISt .......eeeiiieiiiiiiieieee ettt r e e s e e e s e s s 66

ACE 205-304 PWM Pump, 80, 90 & 100 FOOt BOOM .......ccceeiieimmmeimmnnnnsnsssnsssssssssssssssssssssssssssssssssssssssnsssssnnnnns 67
ACE 205-304 PWM Pump, 80, 90 & 100 Foot Boom Parts List 550035 .......cccceeerrvreeeeriineeesireeessnreeessnnens 68

HYPRO PUMP OPtioN ...uueeeeeiiiiiiiiiiiissssssssrrsssssssssssss s s sss s s s e s s s s s s e eass s smsss s s s eenssssssnnnnsnnnnnnnnnsnnn 69
L N (O I = V10 0] ol @] o] o] I 2= T e £ K ] PP 69

HYPRO Pump, 80, 90 & 100 FOOt BOOM (550011) ...ccciviiirsnssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssnsnsnnnnnns 70

Raven FIOW CONTIOIS.......ccccciiiirissssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssnssssnnsnnnsn 71
RaveNn FIOW CONrols PArts LiSt .....cceeeiiiiieee ettt ettt e e e et e e e e e e e st e e e e e e e e e e nnnneeeeeeeeeenannnnnnnes 72

Agitation & RiNSE CONTIOL........eeiiiiiiiiiiiiirr s s e a s smnn e e s e e e e a s ammnnn e e e s 73
Agitation & RiNSE CONLrOl PArts LISt ....eeeiiiiieiiiiiiiieee ettt e e e e e eetrre e e e e e e e e e e aabaeeeeeeeeeeennnnreeneas 74

Agitation Shut-Off, EIeCtric OPliON ......cccceemmiiiiiiiiiiee s 75
Agitation Shut-Off, Electric Option Parts LiSt ........ceiiiiiiiiiiiiiiiee ettt et e e arre e e e e e e e e e aaaraeeeas 76

=T o 1 T o[0Ty 1o ] 3T O 77
BOOM PIUMDING PArts LiSt....uveiiiiiiiiiiiiiiiiiee ettt e ettt e e e e e e eettbe e e e e e e e eeaabaeeeeeaeeeeenssbaeeeeeeeeeasssreneeas 78

=T g =T IR 1= o (oo 80
(=] e [ol R MY (=l @ o o] o I o= o -3 XL PP PPPPPPRS 81

Single Fence Line, Display CONrOL..........coiiiiiimrnriiinisssns s ss s s ssm s s s s s e e nsas 82
Single Fence Line, Display Control Parts LiSt 27360 .........cceiiiiiiiiiiiiieee e e e ecrvrre e e e e e e e ennrneeeee e e 83

Dual Fence Line, Display CONtrOL..........ccoiiimmiiiiiniissssn s ss s s s s mmmnn s s s e e e e s nnmnns 84
Dual Fence Line, Display Control Parts List 27361 .......coocuiiiiiieee ettt ecrre e e e e e e senere e e e e e e e annnaees 84

Single Fence Line, Toggle Switch CoNtrol ... s 85
Single Fence Line, Toggle Switch Control Parts List 27362.......c..uuuiiiiiieieiiciiiieeeeee e eerrrree e e e e snnrreeee e 85

Dual Fence Line, Toggle SWitch CONtrol ........cccccmmiiiiiiiiiieerr s s 86
Dual Fence Line, Toggle Switch Control Parts LiSt 27363 .......ceiiiiiiiiiiiiieeiee ettt e e e e e e e aaraeeees 86

PIUMDBING VAIVES ..o s m s e e e e e e e m R R e e e e e e nnn e nmRR R e e EEnnnn s 87
PIUMDBING ValIVES PArts LiSt......uceiiiiiieiiiiiiiec ettt st ertee e e rttre e e s s ate e e s saba e e e ssnbaeeesennteeessnsaeessnnseneesanes 88

[N L0274 L= = T T |- 89

D T= YT T I o= 91
DEliVEry TUDES PArts LiSt......uuuiiiiiiiiciiiiiiieee ettt e e ettt e e e e e e e ettt e e e e e e s e s satataeeeeee e e e nnssaaeeeeaeesennnsrennes 92

60 - 80’ Side FOId Fitting .....ccecmcceuiiiirrririnncmmesissssrnrsnmmmmsssssssrrrrsnmmmsssssssssnrssnmmmsssssssssenmnnmmnssssssssssnnnnmnnnsssssnssnnnn 94
60 - 80’ Side Fold Fitting Parts List G0SABOBOSF ..........ceeieiiiieieiiiireeeeiireeesiereeesrrteeessinrreeessaneeeessseeeessnsseneess 94

Y0 L= 1T Lo 3T £ =T 1o 96
HYAraulic SYSTEM PArts LiST....ueiiiiiiiiciiiiiiiee ettt ettt e e e eetb e e e e e e e eeatbaeeeeeeeeeeeassbeeeeeeeeeennssreneeas 97

Hydraulic Control Valve Harness - 60 - 66 FOOt BOOM .........ceuiiiiiiiiiiinssmmmnssr s s sssssssssssss s s s 99
Hydraulic Control Valve Harness - 60 - 66 FOOt BOOM Parts LiSt........ccccovveeeieeeiiiiiiiiiieeee e e e 100

Hydraulic Control Valve - 60 - 66 FOOt BOOM .........cciiiiiiiiiemmmnrr s sss s 101

Table of Contents Page 7



AST
f‘.m ILLUSTRATED PARTS LIST

Hydraulic Control Valve - 60 - 66 FOOt BOOM PArts LiSt .....c.ceevcveriiiieiiiieiiee et 102
Hydraulic Control Valve Harness (319-668) - 60 - 66 FOOt BOOM........cccovviimnmmmmmmmmssssssssssssssssssssssssssssssssnas 103
Hydraulic Control Valve Harness (319-668) - 60 - 66 Foot Boom Parts List......ccccccceeeeviieeeeiiiieeecccieeeenas 104
Control Console - 60 - 66 FOOt BOOM ..........ciiiiiiiiieemmner i s mmmnn s e s 105
Wiring Harness - 60 - 66 FOOt BOOM ... e 108
Control Console Decal - 60 - 66 FOOt BOOM .......ccciiimmiiiiiemnriisse s s s sssss s s smn s e ssmns s 109
Hydraulic Control Valve Wiring Harness (319-724) - 80, 90 & 100 Foot Boom.........cccvvvvinsssssssssssssssssnnns 110
Hydraulic Control Valve - 80, 90 & 100 FOOt BOOM........cccccmmmmmmiiinissssmnnnns s ssssssssssmsss s s s sssssssss s ssssssses 111
Hydraulic Control Valve - 80, 90 & 100 FOOt BOOM Parts LiSt.......ccceeciieriiereiieeeiieeciee e 112
Hydraulic Control Valve Wiring Harness (319-668).........ccccccmmmrrmimminiissnmmmnsssrnnssssssssssss s s sssssssss s s sessnnses 113
Control Console - 80, 90 & 100 FOOt BOOM .......ccciviiremmmmeeuiirrrirrrsmmmmsssssrrrrrssnmmnssssssseressnnmmnsssssseesessnnmnnnnsnnns 114
Control Console SWItCh Diagram ......ccccccceeiiiiiiiiiissmmnner i sssss s s s s s s s e e e a s nmmnnn e e e s 115
Wiring Harness - 80, 90 & 100 FOOt BOOM.......ccciiiiiummmmiri i ss s s e 116
Wiring Harness - 80, 90 & 100 FOOt BOOM Parts LiSt ......ccccueiiiiiiiiiiiiiies et 116
Control Console Decal - 80, 90 & 100 FOOt BOOM.....ccoomeeiiiiiiiiiicccce s s e e s eecmee s e e s e e s snmmes s s s e e s e s e nmmmnnnsnnns 117
NORAC Auto Height BoOmM CONrol UCA+ .......uuemmmmiiiiiiiiinsssssss s ssssssssssssss s s sssssssssssss s s s s sssssssssssss s s s snnnnnnes 119
NORAC Auto Height Boom Control UCA+ Parts List ......cccuuveeeieeiiiiiiiiieeeee ettt et e e e e e e 120
NORAC Hydraulic Valve BIOCK.......cccccetrrrmiiiiissnmmssssrsnnsssssssssss s snssssssssssss s s sssssssssssss s s s s sssssssssssssss s s snnnnnses 121
NORAC Hydraulic Valve BIOCK Parts LiSt ......ccuueiiiiiiiiiiiieie ettt ettt sire e e st e e s s aie e e s sneeeeseaes 122
NORAC Auto Height Boom Control Hydraulic Schematic UC4+ & UCS .......ccccoviiiinimnnnsnnssssssssssssssssssssnas 123
NORAC Auto Height Boom Control BraCkets ..........ccuiiiirimmmmmmmimnnnnisssssss s sssssssssssss s s s sssnnnses 125
NORAC Auto Height Boom Control Brackets Parts LiSt .........eeeeeiiiiiiiiieiiie et 126
NORAC Auto Height Boom Control HarnNess ............ooiiiiiiemmmmmmminnissssss s sssssssssssssss s ssssssssssssss s s sesnnnsas 127
NORAC Auto Height Boom Control Extension Harness.........cccccuiiivsemmmesmmnnnnnssssssssssssssssssssssssss s sesnnnas 128
NORAC Auto Height Boom Control Sensor Cables........cccccccmmiiiiiiiiinsemmmmnniinnssssssss s sssssnses 129
NORAC Auto Height Boom Control Valve Cable ...........ccooommmmmiiinniiineesesss s ssssssssssss s sesnnsas 130
NORAC Auto Height Boom Control Main Interface Cable............ccooiiimmmiiiinniiier s 131
NORAC Auto Height Boom Control Wing Interface Cable ...........ccoooivmmmiiiiniicieeen s 132
Severe Terrain Cable UCH+ .......oouuiiiiimiimimsimssssssssssssssssssssssssssssssss s sssssssssssssssssssssssssssssssssnnnnnnnnnnns 133
Severe Terrain Cable UCA+ Parts LiSt .....iiiciiieiiiieee it cteee s ssree s ssiee s e s srte e e s snte e e s ssabae e s s eneeeessnnees 133
NORAC Kit LAYOUL ......ceeciiimrriiiisssssssmmesnssrsssssssssssmssssssssssssssssmsssssssssssssssssmssssssssssssssssnmnssssssesssssssnnnnnnsssnnssssan 135
NORAC Kit Layout Parts LiSt.....cceiiiiiiiiiiic e, 136
9573TF-80 Hydraulic Fitting LOCAtIONS ......ccueieiieieieeeieieieeeeeeeee s s s s s s s s s s s s nnnnnnns 143
9573TF-80 Hydraulic Fitting LOCations Parts LiSt.......cccuieieiiiiiiiiiiiieeeee e ccirteee e e e e eearer e e e e e e e snnnaeeee e e 144
Fold Block Hydraulic Hose ROULING.......ccciiiiiimimmnissssssssssssssssssssssssssssssssssss s 147
Fold Block Hydraulic Hose ROULING PArts LiSt .......ccuiiiiiiiiiiiiiiiee ettt e e e e eenerne e e e e e s e ennnae e 148
Main Lift Hydraulic HoSe ROULING .....ccciiiiiiiiiiiiiisssssssssssssssssssss s 149
Main Lift Hydraulic HOS@ ROUTING PArts LiST ....eciiicuieieiiiiieeeciiiee e ecreee sttt e e ertre e e estre e e e saraeeessatreeesnnnreeeeenns 150
Tilt Cylinder Hydraulic HOSe ROULING ......ccceeiiiiimmiiiiimss s s sssass s s s s s s e s s amnn s 151
Tilt Cylinder Hydraulic Hose ROULING Parts LiSt .......ccoeicuieieiiiiiee i ciieee e cieee s e s srte e e s svte e e s snvee e s s sneneesenns 152
Main Hydraulic HOSE ROULING......ccceumeimiiiiiiiiiisemmes s s s e s n e e e e 153
Main Hydraulic HOSe ROULING PArts LiSt ...c.ccvieeiiiiieiecccieee ettt evee e e siee e e s vte e e s s saae e e e sennae e e s enns 154
Flip Wing Hydraulic HOS@ ROULING......ccciiiiiiiiieimnsiiinssssssss s s s s s s s 155
Flip WINg Hydraulic Parts LISt .....c.uueiiiiiieeiiciiiee e cciie et e s srttee e e sritee e e s e vte e e s snta e e s ssnnaeeessnnteeessnseneessnnsnnessnns 156
Swing Wing Hydraulic HOSe ROULING......ccuiiiiiiiiiieemr i 157
Swing Wing Hydraulic Hose ROULING Parts List.......cccccieeiiiiieii it e s ssvte e s e e s 158
Breakaway Wing Hydraulic HoSe ROULING......cccuiiiiiiiiiiimmmenr e sss s s s ssssnns 159
Breakaway Wing Hydraulic Hose Routing Parts List........cccueeieiiiiiiiiiiiieeee e ee e e e 160
Raven DUl SIdEKICKS ......cccccirrrrrrrrssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssnssnnnnen 161



AST
f_ ILLUSTRATED PARTS LIST

Parts List 99RADUALSDKCK953P: Raven Dual Sidekicks.......ccuveiiiiiieiiiiiiiiiciiiec e ssreee s 162
Raven 450 Controller Kit With Skytrak, Up To 6 SeCioNns........ccccccevmiriiiimmniniisns s sssnnes 163
Raven ISO Rate Control Module, Cables to Tractor, ISO Hookup, No VT Console .........cccceeerrnnnnnnnnnnnns 163
Deere JDRC 2000 ISO Rate Controller, Cables to Tractor, ISO Hookup, No VT Console............cccceunnee 164
47 Pin Product Control Cable - Customer Supplied JDRC2000 Rate Controller / Raven RCM.............. 164
47 Pin To 37 Pin Product Control Cable - Customer Supplied GreenStar Rate Controller .................... 165
47 Pin To 16 Pin Product Control Cable - Customer Supplied Raven 450 .............ccoovemmmmmrrnnnnicssnnnnnnnnns 165
47 Pin Product Control Cable - Customer Supplied Rate Controller.........cccccumriiimriniissmnnnnssnnsnscsannens 165
Raven CR7 ISO Display With Deere Harness (Deere ISO Controller) .........ccoeemmmmrrrnnniissnmmmnnssnnnsssssnnnes 165
Raven CR7 ISO Display With Harness (Non-Deere ISO Controller) ......ccvveeeecieeicereiiee et 166
Raven CR7 ISO Display With Complete ISO Harness (Non-ISO Tractor) .......cccccurrrriiisissmmmmnnnsssssssssnnnns 166
Flow-Back Ball Valve Line Rinse - Electric Valve With Toggle SwitCh..........cccciriirmmiriinniiccreere e 166
Control Console Wiring HAarNESS ........cuuceiriiiimmiiiiss s s s s ssss s s ssss s s sssmn s s ensssmss seas 167
Adapter Cable, 16 Pin Console To 47 Pin Product Port (632028) ..........ccceeeuemmmmmmmmmmmmmmmmmmmmsmsssssssssssssssnnnns 169
Cable, 81 Pin ECU, 47 Pin Rate Control Interface (632029)..........ccuuuummmrmmmmmmmmmmmmmmmmmmmmmmmmmsmsmsmssssssssmsssssnnnn 170
Cable, 81 Pin ECU, 47 Pin Rate Control Interface (632029)..........ccuuuummmmmmmmmmmmmmmmmmmmmmmmmmmmmmmmmmmmssmmmmmssmmmmnnns 171
Cable, Pull Type Sprayer Frame, 14’ 47 Pin To 47 Pin (632035).......ccceuttmmmmmmmmmmmmmmmmmmmmmmmmmmmmmsmmmmmmmmmmmmnnnnn 172
Adapter Cable, 17°, 9 Pin IBIC / 3 Pin Master to Gen 1 ISObus (632043) ........cccccvrrrrrssnnnnnnnnnnssnssssssssnnnes 173
Cable, FOOt SWitCh, 127 (632061) .......ccceacmerrrrrrrssssssssmmmnrrressssssssssnmssssssssssssssssnmssssssssssssssssnnnsssssssssssssssnnnnnnnnns 174
Cable, Raven ISO/Power With IBBC Connector (632064) .........ccuuueeememmmmmmmmmmmmmsmsssssmmmsmsssssssssssssssssssssssssnnns 175
CAN/Power Cable, OEM ISO To Raven ISO Bulkhead (632065)...........ccersummmmmrrrmmmssssssnnmsssssmmsssssssssssnsssses 177
Cable, CR7, ISO VT ONIY (632066).......cccceauerrmsssmermssssnnsrmssssnnsssssssssssssssssssssssssssssssssssssssssssnssssssssnssssssssnnsssnss 178
Cable, Display Port, Y Adapter (632067).......cccuuurersmmmmmrrmmmmssssssnmnnssssssssssssssssssssssssssssssssssssssssssssssssssnnnssssnes 179
Adapter Cable, 37 Pin Console To 47 Pin Product Port (632070) ........ccceueeememmmmmmmmmmmmmmmmsmmsmmssssssssssssssnsnnns 180
Product Cable, 47 Pin, 6 Section, Liquid, FAST, Center Mount (632077) .......cccurmmrmmmmmmmsssssssssssssssssssssssns 181
Product Cable, 47 Pin, 10 Section, Liquid, FAST 6’ (632078) ........cccersummmmrrrrmmmssssssnmmnsssessssssssssnsnsssssssssnses 183
T L =TT 185
LIt HarN@Ss Parts LiSt.......uuvvieiiieiiiiiiiiiiieeee e e ettt e e e ettt e et e e e e e e atbeeeeeeeeeeesasabseeeeeeeseeassssaeseeaeeeenannes 185
9573TF Harness ldentification & LOCAtION ........cceeieiimmimmmmmmmminissssssssssssssssssssssssssssssssss s sss s s sssssssssssssssssssssnnns 187
9613TF Harness Identification & LOCation Parts LiSt........cccceveereiieeiiieecin e 188
Lighting Harness ROUTLING.......cccci s 189
Lighting Harness ROULING Parts LiSt .........eeviiiiiiiiiiiiiieee ettt e e e e e e e e snrre e e e e e e e e e sannrreeeeeeeeesnnnns 190
Product Control Harness ROULING.......cccciiiiiiiiimmmmniiiiissssssns s s ssms s s ssmmmn s s s e s s 191
Product Control Harness ROULING Parts LiSt .........uuviiiiiiiiiiiiciiieeeee ettt e e e e e e re e e e e e e e e eanees 192
Lo Lo I = T g U= (0T {3 T 193
Fold Harness ROULING Parts LISt .......cc.uuuiiiiiiei ittt ettt e e e e e e st r e e e e e e e s e e eanar e e e e e e e e enannes 193
BIUE LigNtS ..o R R R R R R R R s R R nnnanan 194
BlUE LiGhts Parts LiSt 28959 .....ciiiiiiiiiiiiiiieeee e e eecttte e e e e e e e eeettreeeeeeeeeestabbaeeeeeeeeeaesasseseeeaeeeesasssssesreaeeeensnnses 194
Pressure TransSducCer Kit........coiiiiisssssss s 195
Pressure TransduCer Kit PArts LISt ........ccvieiiiiiieeiiciieee s ctte e siee e srtee e e s ste e e s sate e e s s snsae e e s enntaeeesnnenee s 195
Powerglide Wiring SChematiC ......cccccmmiiiiiiiiiimeen s 196
Powerglide Hydraulic BIOCK .........ccooommiiiiiiiimmern s mss s s smms s s mmmn s s s s e 197
(o YTV =T o | [T [T [T - 198
Powerglide & Powerglide Plus Mounting Brackets .........ccccccmmiiiiniiiissmmmmssninnsnssssss s 199
Powerglide & Powerglide Plus Mounting Brackets Parts List .........cccccvviviieeeiiiiiee e 200
Powerglide Plus Wiring SChematiC..........couiiiiimmmmiiiiiniiimmse s 201
Powerglide Plus HydrauliC BIOCK.......ccccciiiiiimmmmmsniiinnissssssssnrrnnssssssss s ssssssss s s sssssssssssssss s s snnnsnsns 202
Powerglide Plus CUShioned AXIe.......couiiiiiiiieiriiinnssmsss s s s smmn s s s s e nnes 203
Raven SenSOr MOUNTS...... ..o s s s s s s nsssssssssnnsnnnnnn 205

Table of Contents Page 9



AST
f‘.m ILLUSTRATED PARTS LIST

Raven SeNSOr MOUNTS Parts LISt ........eiiiiiiiiieieieee ettt e e e s s e e e e e e s e mnreeeeas 206
Raven UItraGlide Gen | WIFING ......ccceiiiiiiiiemsssrrisniisssssss s ssssssssssssss s s ssssssssssssss s s s s ssssssssssssss s s ssssssssnsnnns 213
Raven UltraGlide Gen Il WIriNg .......cuicceeiiiimnsinissssississs s ssssssss s s sssss s ssssssss s sessssss s snssssssssensssnnssenssnns 214
s NV 0 I 3 I T 215
R T TR0 (o T 218

Lo LA O T o o o T - [ v LT R 218
HYPRO Cleanload Eductor & Mounting, 7.5 GalloN.......ccccccmmmiiiiniiiisemmmssr s ssssssss s s s 219

HYPRO Cleanload Eductor & Mounting, 7.5 Gallon Parts List 99HYPINDO7953P ......ccceevvvervcieeriieeeieeenne 220
HYPRO Cleanload Eductor, 7.5 GallON ........ccceoeeeiiiiiiiiieccccisis s s ssssscccss s sss s s s s e s snmemssssssssessnsnmmmsssssssssssnnnnnnns 221

HYPRO Cleanload Eductor, 7.5 Gallon Parts LiSt 570119 .....ccuuuuuieeiiiiiiiiiiiiieeeeeeereeeiiieesseeeeeeennnessseesseesnnns 222
Richway Direct Injection Foamer & MOUNtING......ccuuuiiriemmmmmrmminiiissssss s rrssssssssssss s ssssss s s s ssssssssssnnes 223

Richway Direct Injection Foamer & Mounting Parts List 99FIMO953P1GAL......cccceeveeeiieicirreeeee e, 224
Richway Foam Marker 1 Gallon Tank & SWitChDOX ........ccceiiiiimiiinicrr s 225
Richway Foam Marker LiQUid FIOW.......... s 226
Richway Foam Marker COMPIESSOr.....cuuuuummmrerrrrsssssssssmnnsssssssssssssssssssssssssssssssssssnsssssssssssssnsnnnnssessssssssnnnns 227
Richway Foam Marker Foam Head ...........cooommmmimiiniiiemmss s ssssss s ssssss s s s s s sssnnns 228
Richway Foam Marker Foam Head AsSSembly ... 229
Richway Foam Marker Collector DefleCtor ... 230
Richway Foam Marker Wiring Harness......ccccccerirrimiiiinssmmssss s ssssssssssssss s s ssssssss s s s s ssssssssssnnns 231

fBST

®

Page 10



AST
f_ | ILLUSTRATED PARTS LIST

953P Center Section

953P Center Section

Table of Contents Page 11



24

ILLUSTRATED PARTS LIST

953P Center Section Parts List 201403PCS / 201403PCSA

ITEM  PARTNO.  QTY. DESCRIPTION
1 105 4 |BOLT HH 1/4 X 2-1/2 NC GRS ZP
2 116 2 |BOLT HH 5/16 X 1-1/2 NC GR5 ZP
3 118 2 |BOLT HH 5-16 X 2-1/2 NC GR5 ZP
4 126 2 |BOLT HH 3/8 X 1/2 NC GR5 ZP
5 128 2 |BOLT HH 3/8 X 1 NC GR5 ZP
6 161 8  |BOLT HH 1/2 X 5-1/2 NC GR5 ZP
7 187 4 |BOLT HH 3/4 X 3-1/2 NC GRS ZP
8 192 4 |BOLT HH 3/4 X 6 NC GR5 ZP
9 199 2 |BOLT HH 1 X 2-1/2 NC GRS ZP
10 218 2 |NUT, 1-8 HEX HEAD
11 227 28 |NUT HH NYLOCK 1/4" NC ZP
12 236 4 |NUT HH CENTERLOCK 5/16" NC ZP
13 237 2 |NUT HH CENTERLOCK 3/8" NC ZP
14 239 8 |NUT HH CENTERLOCK 1/2" NC ZP
15 241 8 |NUT HH CENTERLOCK 3/4" NC ZP
16 258 2 |WASHER FLAT 3/8 zP
17 964 1 |AGRICULTURAL SPRAYER SAFETY MA
18 596250 AR |LOCK WASHER, 3/8" MAGNI
19 28111 2 |CYLINDERPIN, 1" WITH WASHER
20 7442 2 |MOUNT, SPRING, OUTER
21 13304 1 PIN, CENTER PIVOT
22 13874 4 |PIN, WING PIVOT
23 13875 2 | SPRING ADJUSTMENT EYEBOLT
24 13876 2 |MOUNT, SPRING BASE
25 13883 2 |TUBE, CRADLE LOCK 9432
26 14296 2 |COLLAR, 2" DOM
27 14300 2 |PIN, MAIN WING
28 18267 2 |BOLT ON HOSE HOLDER
29 21353L 1 STANDARD BOOM WING PIVOT
30 21353R 1 STANDARD BOOM WING PIVOT
31 20782 1 VERTICAL LIFT, 3PT
32 20877 1 |3P LITE CENTER SECTION
33 23016 1 BRACKET, HOSE TRACK
34 530308 4 |WASHER HEAVY 13/32 X 1 5/8
35 590011 2 |SPRING, 7400 CENTER PIVOT
36 590026 2 |BUMPER, 1X2-1/2" RUBBER, ROUND
37 590042 2 WASHER, THRUST 2-1/8" ID
38 590097 4 |RUBPLATE
39 590812 24 | SHCS 1/4-20X1-3/8 SS
40 740024 2 |LIGHT AMBER PEDESTAL MOUNT LAMP
41 740025 2 |LIGHT RED SURFACE MOUNT LIGHT ASSEMBLY
42 740031 1 MODULE SAFETY FLASHER
43 750076 12 PLASTIC SLIDE PAD
44 800014 5 DECAL, GREASE PIVOT POINTS
45 800111 1 DECAL RED/ORANGE NON-REFLECT
46 790010 > |SHOCK ABSORBER
47 800109 2 DECAL, RED REFLECTOR
48 27369 AR |SHIM, 14 GAUGE THICK

Page 12




ILLUSTRATED PARTS LIST

/204

Ladder, Stand & Hand Rinse Assembly

Page 13



24

ILLUSTRATED PARTS LIST

Ladder, Stand & Hand Rinse Assembly Parts List

ITEM PART NO. QTy. DESCRIPTION

1 22846 2 PIN, LOWER 3PT

1 28212 2 BUSHING, LOWER 3 PT, CAT 3 TO CAT 4, LONG
1 12128 2 BUSHING, LOWER 3 PT, CAT 3 TO CAT 4, SHORT
2 23099 4 STORAGE STAND

3 23102 4 PIN WITH RING

4 23110 1 500/750 GALLON 3PT BASE

5 710005 4 PIN, LYNCH, 1/4 X 1-3/4 -20025

6 23110 1 500/750 GALLON 3PT BASE

7 22788 1 LADDER

8 590010 1 SPRING, GAS 80#

9 570125 1 5 GALLON SQUARE TANK, YELLOW, HAND RINSE
10 540051 3 CLAMP HOSE 2" WITH 3/8" ID

11 23135 1 SERVICE PLATFORM

12 114 4 BOLT, 5/16 X 3/4 NC GR5 ZP

13 249 4 WASHER, LOCK 5/16" ZP

14 530040 1 3/4" MPT X 3/4" HOSE SHANK 90D

15 530013 2 1" EPDM GASKET FOR 1" & 1-1/4"

16 510008 AR HOSE, 3/4" ID (1/8" WALL)

17 530230 1 3/4" MALE THREAD X 3/4" HOSE BARB

18 530235 1 COUPLER, 3/4" POLY PIPE

19 540016 1 CLAMP, STAINLESS 1-1/2" #24
20 510022 1 3/4" FLO-RITE FAUCET, CLEAR

Page 14




AST
f‘.mv ILLUSTRATED PARTS LIST

Top Brace Assembly

Page 15



24

ILLUSTRATED PARTS LIST

Top Brace Assembly Parts List

ITEM  PART NO. QTy. DESCRIPTION
1 23122L 1 TOP BRACE, LH
2 23122R 1 TOP BRACE, RH
3 590287 12 U-BOLT 5 X 5 X 5/8 ZP
4 261 32 WASHER FLAT 5/8 ZP
5 240 32 NUT HH CENTERLOCK 5/8" NC ZP
6 22786 1 ROLL LOCK
7 590288 2 BUMPER 2" X 1"
8 237 15 NUT HH CENTERLOCK 3/8" NC ZP
9 258 34 WASHER FLAT 3/8 ZP
10 90SASMV 1 SUB-ASSEMBLY, SMV SIGN
11 616 8 BOLT HH 3/8-24 X1-1/4 GR5 ZP
12 14049 1 TANK HOOP, 500 GALLON
12 14144 1 TANK HOOP, 750 GALLON

Page 16




ILLUSTRATED PARTS LIST

/204

Wing Rest Assembly

Page 17



AST
f‘.m@ ILLUSTRATED PARTS LIST

Wing Rest Assembly Parts List

ITEM ‘ PART NO. ‘ QTy. DESCRIPTION
10

1 173 BOLT HH 5/8 X 3-1/2 NC GR5 ZP

2 581 12 RIVET, 1/4" DRIVE

3 7783 4 RUB PLATE

4 590024 2 SADDLE BASE PAD

5 720001 3 PIN, SNAP

6 7618 2 SAFETY LATCH PIN

7 261 32 WASHER FLAT 5/8 ZP

8 14058 2 WING REST, 3P, ADJUSTABLE LEG
9 23092 2 WING REST

10 23090 1 WING REST, RECEIVER

11 240 32 NUT HH CENTERLOCK 5/8" NC ZP
12 12046 2 WING REST LOCK, BOLT ON

Page 18



ILLUSTRATED PARTS LIST

fﬂS T.

Tanks & Gauge Assembly

0.
B e e e o e

N,

DR g

Page 19



24

ILLUSTRATED PARTS LIST

Tanks & Gauge Assembly Parts List

ITEM PART NO. M DESCRIPTION

1 23163 1 |HOSE TRACK

2 750080 1 |PIVOTING BRACKET SET

3 750079 5 |E-CHAIN

4 121 8 |BOLT HH5/16 X4 NC GR5 ZP

5 128 4 |BOLT HH 3/8 X1 NC GR5 ZP

6 258 4 |WASHER FLAT 3/8 ZP

7 229 4 |NUT HH NYLOCK 3/8" NC ZP

8 3019 4 |BUCKLE, 4"

9 580000 20 |WEBBING, POLY, 4" WIDE, BLACK
570136 1 |TANK 500 GALLON CROP CARE, YELLOW
570043 1 |TANK 500 GALLON CROP CARE, WHITE

10 570137 1 |TANK 750 GALLON CROP CARE, YELLOW
570101 1 |TANK 750 GALLON CROP CARE, WHITE
570033 1 |TANK PCO 50 GALLON, WHITE

" 570034 1 |TANK PCO 50 GALLON, YELLOW

12 570125 1 |5 GALLON SQUARE TANK, YELLOW

13 790020 1 |GAUGE, FAST LOGO, 160PSI

Page 20



AST
f‘.m» ILLUSTRATED PARTS LIST

Product Tank Fittings

PPPPPP



AST
f‘.m@ ILLUSTRATED PARTS LIST

Product Tank Fittings Parts List

ITEM PART NO. ‘QTY. DESCRIPTION

1 570136 1 |TANK 500 GALLON CROP CARE, YELLOW

1 570043 1 |TANK 500 GALLON CROP CARE, WHITE

1 570137 1 |TANK 750 GALLON CROP CARE, YELLOW

1 570101 1 |TANK 750 GALLON CROP CARE, WHITE

2 530119 1 |2" FULL PORT MANIFOLD FLANGE, BOTTOM DRAIN - EPD
3 540002 5 |CLAMP, 2" FULL WORM SCREW

4 530386 1 |2" FULL PORT FLANGE X FLANGE SWEEP

5 530100 1 |MANIFOLD, HOSE BARB, 2" x 1.5 HOSE BARB
6 540016 1 |CLAMP, STAINLESS STEEL, 1-1/2”

7 510014 AR |HOSE, 1-1/2" EPDM

8 540008 2 |CLAMP, 2" T-BOLT, HOSE 2.87" MINIMUM

9 530103 1 |2" FULL PORT FLANGE X 2" HOSE BARB

10 530110 1 |2" MANIFOLD TEE - 220 SERIES

11 530334 1 |2" FULL PORT FLANGE X HOSE SHANK SWEEP
12 530019 5 |2" EPDM GASKET

Page 22



AST
f_! | ILLUSTRATED PARTS LIST

Tree Lift Cylinder Assembly & Flasher Module

Page 23



24

ILLUSTRATED PARTS LIST

Tree Lift Cylinder Assembly & Flasher Module Parts List

ITEM PART NO. QTY. DESCRIPTION
1 6303 1 |MOUNT PLATE, ROLLER WITH SHAFT
2 6304 1 |MOUNT PLATE, ROLLER
3 6306 1 |ROLLER, CHAIN
4 620080 1 |CYLINDER 25TH20-125 ORB IN-LINE B
5 107 1 |BOLT, HH 1/4 X 3-1/2 NC GR5 ZP
6 227 1 |NUT, NYLOCK 1/4" NC ZP
7 756 1 |GREASE ZERK
8 740031 1 |MODULE SAFETY FLASHER
9 6300 1 |SPACER CHAIN RETAINER
10 590292 1 |CHAIN. 10' WITH TWO CONNECTOR LINKS
11 234 1 |NUT, HH NYLOCK 1" NC ZP
12 28247 1 |BRACKET, CHAIN GUIDE
13 28299 1 | TOP CHAIN GUIDE

Page 24



AG SOLUTIONS ®

fﬂsr ILLUSTRATED PARTS LIST

Decals

A CAUTION

—
1 understand 1he Oper 8ior & Manus! hatore waing
WARNINGS.

Hi

FALLING HAZARD
To prevent serious injury or
death from falling:

* Use care when climbing
ladder or working on

platform.

* Keep unauthorized

pENpos B e

1 people off machine.

Install the safety pin and secure

before transporting sprayer
800010

OVERHEAD HAZARD
KEEP AWAY
To prevent serious injury or
death from overhead hazard:
* Stay away from machine when
extending or folding wings.
* Keep others away.
* Move wings only from tractor seat.

6

(AOST

L/

ACAUTION

DO NOT RUN PUMP DRY,

DAMAGE MAY OCCUR

13

SPRAYER DESCRIPTION OF USE

Pump Pressure

| Yellow

Pump Retura

Green

Main Fold Pressure

Blue

Main Fold Return

14

Page 25



AST
f‘.m@ ILLUSTRATED PARTS LIST

Decals Parts List 201403PCSA500 / 201403PCSA750 / 201403PCSA750NH

ITEM PART NO. QTY. DESCRIPTION

1 800002 1 |DECAL, CAUTION WITH YELLOW STRIP

2 800003 1 |DECAL, WARNING FALLING HAZARD

800004 1 |DECAL, WARNING HIGH PRESSURE

A | w

800006 1 |DECAL, DANGER ELECTROCUTION HAZARD

5 800007 1 |DECAL, DANGER CHEMICAL HAZARD

6 800009 1 |DECAL, WARNING OVERHEAD HAZARD

7 800010 2 |DECAL, WARNING INSTALL PIN

8 800021 1 |DECAL, FAST SPRAYERS LOGO BLACK/GREEN

9 800080 2 |DECAL, FAST 6"X12.5" BLACK/GRAY

10 800110 4 |DECAL, AMBER REFLECTOR

11 800193 1 |DECAL, 9553P SILVER

12 800189 1 |DECAL, 9573P SILVER

13 800282 1 |DECAL, DO NOT RUN PUMP DRY, DAMAGE MAY OCCUR

14 800208 1 |DECAL, HYDRAULIC HOSE KEY

Page 26



ILLUSTRATED PARTS LIST

/224

Wings - 60 & 66 Foot Boom

14

10

— 30" —=f

7-91/2"

31_7n ‘
26"8"
33' NOM.

W/ 12'CS

12'-4"

K
D=
S
=5
8
=
MO
®O

=z
>SZ
o<
=

& BOM

Wings - 60 & 66 Foot Boom

Page 27



837

ILLUSTRATED PARTS LIST

Wings - 60 & 66 Boom Parts List

ITEM PART NO. QTY. DESCRIPTION

8 14149 1 |LINK, WING TILT

9 14205 1 |WING, MAIN 60

10 14215 1 160" & 66" WING, FLIP

10 14660 1 60" WING, FLIP, 9600N

10 14666 1 66" WING, FLIP, 9600N

12 14627 1 |3' ALUMINUM EXTENSION FOR 66' BOOM

14 18300 1 |WELDMENT, 93" BREAKAWAY

16 590006 1 |SPRING, COMPRESSION

19 590099 1 |REST, WING

39 620023 1 |CYLINDER, 25TD08-112 WING TILT

40 620057 1 |CYLINDER, 30THC16.00-150 FLIP WING

41 790028 1 |SHOCK, BREAKAWAY, HEAVY
800014 4 |DECAL, GREASE PIVOT POINTS
800020 1 |DECAL, FAST LOGO BLACK/GRAY
800106 2 |DECAL, DANGER-STAND CLEAR
800110 3 |DECAL, AMBER REFLECTOR

Wings - 60 & 66 Foot Boom

Page 28



AST
f‘.mw ILLUSTRATED PARTS LIST

Wings - 60 & 66 Foot Boom

MAIN WING

FLIP WING &
WING REST

BREAKAWAY

EXPLODED PARTS VIEWS

Wings - 60 & 66 Foot Boom
Page 29



/:E18

ILLUSTRATED PARTS LIST

Wings - 60 & 66 Boom Parts List

1 759 5 |ZERK, 1/4-28 STRAIGHT

2 7668 2 ROLLER, WING, MACHINED

3 7669 1 PIN, ROLLER, 1"

4 9468 1 PIN, FLIP WING

5 9514 1 ARM, FLIP WING

6 14013 1 SPRING GUIDE

7 14146 1 BRACKET, HOSE RING

8 14149 1 LINK, WING TILT

9 14205 1 WING, MAIN 60'

10 14215 1 60' & 66' WING, FLIP

10 14660 1 60" WING, FLIP, 9600N

10 14666 1 66' WING, FLIP, 9600N

11 14575 1 BALL JOINT, ADJUSTMENT

12 14627 1 3' ALUMINUM EXTENSION

13 14725 1 FLIP WING STOP MOUNT

14 18300 1 WLDMNT, 93" BREAKAWAY

15 530309 6 |WASHER, FLAT HEAVY 13/32 X 1
16 590006 1 SPRING, COMPRESSION

19 590099 1 REST, WING

20 590112 1 BOLT, BREAKAWAY

21 590180 2 SNAP RING 1" EXTERNAL

22 596117M 1 BOLT, HH 5/16-18X2 GR5 MAGNI
24 596142M 2 BOLT, HH 7/16X2 GR5 MAGNI

25 596154M 4 BOLT, HH 1/2-13X2 GR5 MAGNI

26 596209M 1 BOLT, HH 1-8X7-1/2 GR5 MAGNI
27 596217M 1 NUT, HEX 3/4-10 G5 MAGNI

28 596218M 3 NUT, HEX 1-8 MAGNI

29 596223M 3 NUT, HEX JAM 1/2-13 MAGNI

30 596225M 1 NUT, HEX JAM 3/4-10 GR8 MAGNI
31 596226M 2 NUT, HEX JAM 1-8 MAGNI

32 596229M 2 NUT, HEX NYLOCK 3/8-16 MAGNI
33 596231M 2 NUT, HEX NYLOCK 1/2-13 MAGNI
34 596232M 1 NUT, HEX NYLOCK 5/8-11 MAGNI
35 596236M 1 NUT, CENTERLOCK, 5/16-18 MAGNI
36 596260M 2 |WASHER, FLAT 1/2 MAGNI

37 596625M 2 NUT, TOPLOCK 7/16-14 MAGNI

38 596633M 6 BOLT, HH 3/8-24X1-1/4 GR8 MAGNI
39 620023 1 CYLINDER, 25TD08-112 WING TILT
40 620057 1 CYLINDER, 30THC16.00-150 FLIP WING
41 790028 1 SHOCK, BREAKAWAY, HEAVY

Wings - 60 & 66 Foot Boom
Page 30



fﬂs T
J~=N ILLUSTRATED PARTS LIST

Wings - Tri-Fold 40/80 Foot Boom

@

2!_31- /]. 4 % .
t N I Il P i H H
!—-— 4 . 9-8 1/2" 7-9 1/2"

W/ 12' CS = 20' NOM. ax X
L 338 1/2" {1-10 1/2")

W/ 12' CS = 40' NOM.

OVERALL VIEWS,
MAIN COMPONENTS
& BOM

Wings - Tri-Fold 40/80 Foot Boom
Page 31



fﬂS T
=N ILLUSTRATED PARTS LIST

Wings - Tri-Fold 40/80 Foot Boom Parts List

ITEM PART NO. ‘ QTy. ‘ DESCRIPTION

9 14149 1 |LINK, WING TILT

13 14746 1 |LOCK, SWING WING

15 14825L 1 |LH SWING WING, 80', 9600N

15 14825R 1 |RH SWING WING, 80', 9600N

16 18300 1 |WELDMENT, 93" BREAKAWAY

17 22970 1 |WING, MAIN, 80" & 100' BOOM

18 229721 1 |WING, FLIP, LH, 80/40 FT BOOM

18 22972R 1 |WING, FLIP, RH, 80/40 FT BOOM

22 590006 1 |SPRING, COMPRESSION

25 590099 1 |REST, WING

27 590405 1 |BUMP, SWING WING

50 620023 1 |CYLINDER, 25TD08-112 WING TILT

51 620034 1 |CYLINDER, 20TD10.00-112

52 620057 1 |CYLINDER, 30THC16.00-150 FLIP WING

53 790028 1 |SHOCK, BREAKAWAY, HEAVY
800014 4 |DECAL, GREASE PIVOT POINTS
800020 1 |DECAL, FAST LOGO BLACK/GRAY
800105 1 |DECAL, WARNING-STAND CLEAR
800106 2 |DECAL, DANGER-STAND CLEAR
800110 3 |DECAL, AMBER REFLECTOR

Wings - Tri-Fold 40/80 Foot Boom
Page 32



fﬂS T
J~=N ILLUSTRATED PARTS LIST

Wings - Tri-Fold 40/80 Foot Boom

“ MAIN WING
& BOOM REST

SWING WING
BUMP

EXPLODED
PARTS VIEWS
AT HINGE AREAS

A (I | (10
Las) 180

BREAKAWAY

Wings - Tri-Fold 40/80 Foot Boom
Page 33



/218

ILLUSTRATED PARTS LIST

Wings - Tri-Fold 40/80 Foot Boom Parts List

ITEM =~ PARTNO.  QTY. DESCRIPTION
1 568 4 |BUSHING, MACHINED
2 759 5 |ZERK, 1/4-28 STRAIGHT
3 7668 2 ROLLER, WING, MACHINED
4 7669 1 PIN, ROLLER, 1"
5 9468 1 PIN, FLIP WING
6 9514 1 |ARM, FLIP WING
7 14013 1 |SPRING GUIDE
8 14146 2 BRACKET, HOSE RING
9 14149 1 LINK, WING TILT
10 14575 1 BALL JOINT, ADJUSTMENT
11 14642 1 |LINK, MIDDLE SCISSORS
12 14643 2 |LINK, OUTSIDE SANDWICH
13 14746 1 LOCK, SWING WING
14 14747 1 SWING WING BUMP BUSHING
19 530307 4 |BUSHING, CONEX
20 530309 6 | WASHER, FLAT HEAVY 13/32 X 1
21 540052 1 |P-CLAMP, 3" W/3/8" HOLE
22 590006 1 |SPRING, COMPRESSION
25 590099 1 REST, WING
26 590112 1 |BOLT, BREAKAWAY
27 590405 1 |BUMP, SWING WING
28 590180 2 |SNAP RING 1" EXTERNAL
29 596846M 4 BOLT, SHOULDER, 5/8 X 1.25" MAGNI
29 596845M 4 BOLT, SHOULDER, 5/8 X 1.63" MAGNI
30 596117M 1 |BOLT, HH 5/16-18X2 GRS MAGNI
31 596154M 4 |BOLT, HH 1/2-13X2 GR5 MAGNI
32 596155M 3 BOLT, HH 1/2-13X2-1/2 GR5 MAGNI
33 596185M 1 BOLT, HH 3/4-10X2-1/2 MAGNI
34 596209M 1 BOLT, HH 1-8X7-1/2 GR5 MAGNI
35 596213M 1 |NUT, HEX 3/8-16 MAGNI
36 596217M 2 [NUT, HEX 3/4-10 G5 MAGNI
37 596218M 3 NUT, HEX 1-8 MAGNI
38 596223M 4 NUT, HEX JAM 1/2-13 MAGNI
39 596225M 2 NUT, HEX JAM 3/4-10 GR8 MAGNI
40 596226M 2 [NUT, HEX JAM 1-8 MAGNI
41 596231M 2 |NUT, HEX NYLOCK 1/2-13 MAGNI
42 596232M 3 NUT, HEX NYLOCK 5/8-11 MAGNI
43 596236M 1 NUT, CENTERLOCK, 5/16-18 MAGNI
44 596239M 3 NUT, CENTERLOCK, 1/2-13 MAGNI
45 596240M 2 NUT, CENTERLOCK, 5/8-11 MAGNI
46 596250M 1 LOCKWASHER 3/8 MAGNI
47 596260M 8 WASHER, FLAT 1/2 MAGNI
48 596592M 1 BOLT, CARRIAGE 3/8-16 X 1 MAGNI
49 596633M 6 BOLT, HH 3/8-24X1-1/4 GR8 MAGNI
50 620023 1 |CYLINDER, 25TD08-112 WING TILT
51 620034 1 |CYLINDER, 20TD10.00-112
52 620057 1 CYLINDER, 30THC16.00-150 FLIP WING

Wings - Tri-Fold 40/80 Foot Boom
Page 34



ILLUSTRATED PARTS LIST

837

Wings - Tri-Fold 60/88 Foot Boom

18

14

11'-8 1/2"

7!_5--

6"5“

17

12'-4"

24'-0 1/2"
=30' NOM.

W/ 12' CS

37-10"
= 44' NOM.

W/ 12'CS

OVERALL VIEWS,
MAIN COMPONENTS
& BOM

Page 35

Wings - Tri-Fold 60/88 Foot Boom



837

ILLUSTRATED PARTS LIST

Wings - Tri-Fold 60/88 Boom Parts List

ITEM ‘ PART NO. ‘ QTy. DESCRIPTION
10 14149 1 LINK, WING TILT
14 14715L 1 WING, LH SWING
14 14715R 1 WING, RH SWING
15 14746 1 LOCK, SWING WING
17 14750 1 MAIN WING, 9600N
18 14850 1 BREAKAWAY 83", WELDMENT
19 22969L 1 WING, FLIP, LH, 90FT BOOM
19 22969R 1 WING, FLIP, RH, 90FT BOOM
22 590006 1 SPRING, COMPRESSION
25 590099 1 REST, WING
27 590405 1 BUMP, SWING WING
49 620023 1 CYLINDER, 25TD08-112
50 620034 1 CYLINDER, 20TD10.00-112
51 620057 1 CYLINDER, 30THC16.00-150
52 790028 1 SHOCK, BREAKAWAY, HEAVY
800014 4 DECAL, GREASE PIVOT POINTS
800020 1 DECAL, FAST LOGO BLACK/GRAY
800105 1 DECAL, WARNING-STAND CLEAR
800106 2 DECAL, DANGER-STAND CLEAR
800110 3 DECAL, AMBER REFLECTOR

Wings - Tri-Fold 60/88 Foot Boom

Page 36




fﬂS T
J~=N ILLUSTRATED PARTS LIST

Wings - Tri-Fold 60/88 Foot Boom

MAIN WING
& BOOM REST

2X SWING
WING HARDWARE

SWING WING
BUMP

EXPLODED
PARTS VIEWS
AT HINGE AREAS

BREAKAWAY

Wings - Tri-Fold 60/88 Foot Boom
Page 37



/218

ILLUSTRATED PARTS LIST

Wings - Tri-Fold 60/88 Boom Parts List

ITEM PART NO. QTY.

DESCRIPTION

1 568 4  |BUSHING, MACHINED

2 759 5 |ZERK, 1/4-28 STRAIGHT

3 7668 2 ROLLER, WING, MACHINED

4 7669 1 PIN, ROLLER, 1"

5 9468 1 PIN, FLIP WING

6 9514 1 ARM, FLIP WING

7 12206 1 BRACKET, BOLT ON WING REST
8 14013 1 SPRING GUIDE

9 14146 3 |BRACKET, HOSE RING

10 14149 1 LINK, WING TILT

11 14575 1 BALL JOINT, ADJUSTMENT

12 14642 1 LINK, MIDDLE SCISSORS

13 14643 2 LINK, OUTSIDE SANDWICH

15 14746 1 LOCK, SWING WING

16 14747 1 SWING WING BUMP BUSHING

20 530307 4 |BUSHING, CONEX

21 530309 6 |WASHER, FLAT HEAVY 13/32 X 1
22 590006 1 SPRING, COMPRESSION

25 590099 1 REST, WING

26 590112 1 BOLT, BREAKAWAY

27 590405 1 BUMP, SWING WING

28 590180 2 |SNAP RING 1" EXTERNAL

29 596846M 4 |BOLT, SHOULDER, 5/8 X 1.25" MAGNI
29 596845M 4 |BOLT, SHOULDER, 5/8 X 1.63" MAGNI
30 596117M 1 BOLT, HH 5/16-18X2 GR5 MAGNI
31 596138M 2 BOLT, HH 3/8-16X6 GR5 MAGNI

32 596154M 6 BOLT, HH 1/2-13X2 GR5 MAGNI

33 596155M 1 BOLT, HH 1/2-13X2-1/2 GR5 MAGNI
34 596185M 1 BOLT, HH 3/4-10X2-1/2 MAGNI

35 596209M 1 BOLT, HH 1-8X7-1/2 GR5 MAGNI
36 596217M 1 NUT, HEX 3/4-10 G5 MAGNI

37 596218M 3 NUT, HEX 1-8 MAGNI

38 596223M 5 NUT, HEX JAM 1/2-13 MAGNI

39 596225M 3 NUT, HEX JAM 3/4-10 GR8 MAGNI
40 596226 M 2 NUT, HEX JAM 1-8 MAGNI

41 596229M 2 NUT, HEX NYLOCK 3/8-16 MAGNI
42 596231M 2 NUT, HEX NYLOCK 1/2-13 MAGNI
43 596232M 3 NUT, HEX NYLOCK 5/8-11 MAGNI
44 596236M 1 NUT, CENTERLOCK, 5/16-18 MAGNI
45 596239M 3 NUT, CENTERLOCK, 1/2-13 MAGNI
46 596240M 2 NUT, CENTERLOCK, 5/8-11 MAGNI
47 596260M 8 |WASHER, FLAT 1/2 MAGNI

48 596633M 6 BOLT, HH 3/8-24X1-1/4 GR8 MAGNI
49 620023 1 CYLINDER, 25TD08-112

50 620034 1 CYLINDER, 20TD10.00-112

51 620057 1 CYLINDER, 30THC16.00-150

Wings - Tri-Fold 60/88 Foot Boom
Page 38



ILLUSTRATED PARTS LIST

837

Wings - Tri-Fold 60/90 Foot Boom

8"3"

OVERALL VIEWS,
MAIN COMPONENTS
& BOM

11'-8 1/2"

12-_4n

24'-0 1/2"

W/12'CS

45' NOM.

38'-8 1/2"

W/ 12'CS

30' NOM.

2:_3n /}

Page 39

Wings - Tri-Fold 60/90 Foot Boom



837

ILLUSTRATED PARTS LIST

Wings - Tri-Fold 60/90 Boom Parts List

10 14149 1 |LINK, WING TILT

14 14715L 1 |WING, LH SWING

14 14715R 1 |WING, RH SWING

15 14746 1 |LOCK, SWING WING

17 14750 1 |MAIN WING, 9600N

18 18300 1 |WLDMNT, 93" BREAKAWAY

19 22969L 1 |WING, FLIP, LH, 90FT BOOM

19 22969R 1 |WING, FLIP, RH, 90FT BOOM

22 590006 1 |SPRING, COMPRESSION

25 590099 1 |REST, WING

27 590405 1 |BUMP, SWING WING

49 620023 1 |CYLINDER, 25TD08-112

50 620034 1 |CYLINDER, 20TD10.00-112

51 620057 1 |CYLINDER, 30THC16.00-150

52 790028 1 |SHOCK, BREAKAWAY, HEAVY
800014 4 |DECAL, GREASE PIVOT POINTS
800020 1 |DECAL, FAST LOGO BLACK/GRAY
800105 1 |DECAL, WARNING-STAND CLEAR
800106 2 |DECAL, DANGER-STAND CLEAR
800110 3 |DECAL, AMBER REFLECTOR

Wings - Tri-Fold 60/90 Foot Boom
Page 40



fﬂS T
J~=N ILLUSTRATED PARTS LIST

Wings - Tri-Fold 60/90 Foot Boom

MAIN WING
& BOOM REST

2X SWING
WING HARDWARE

SWING WING
BUMP

EXPLODED
PARTS VIEWS (9) (#3)
AT HINGE AREAS

BREAKAWAY

Wings - Tri-Fold 60/90 Foot Boom
Page 41



/218

ILLUSTRATED PARTS LIST

Wings - Tri-Fold 60/90 Boom Parts List

ITEM| PARTNO. QTY. DESCRIPTION

1 568 4 BUSHING, MACHINED

2 759 5 ZERK, 1/4-28 STRAIGHT

3 7668 2 ROLLER, WING, MACHINED

4 7669 1 PIN, ROLLER, 1"

5 9468 1 PIN, FLIP WING

6 9514 1 ARM, FLIP WING

7 12206 1 BRACKET, BOLT ON WING REST

8 14013 1 GUIDE, SPRING WELDMENT

9 14146 3 BRACKET, HOSE RING
10 14149 1 LINK, WING TILT
11 14575 1 BALL JOINT, ADJUSTMENT
12 14642 1 LINK, MIDDLE SCISSORS
13 14643 2 LINK, OUTSIDE SANDWICH
15 14746 1 LOCK, SWING WING
16 14747 1 SWING WING BUMP BUSHING
20 530307 4 BUSHING, CONEX
21 530309 6 WASHER, FLAT HEAVY 13/32 X 1
22 590006 1 SPRING, COMPRESSION
25 590099 1 REST, WING
26 590112 1 BOLT, BREAKAWAY
27 590405 1 BUMP, SWING WING
28 590180 2 SNAP RING, 1" EXTERNAL
29 596846M 4 BOLT, SHOULDER, 5/8 X 1.25" MAGNI
29 596845M 4 BOLT, SHOULDER, 5/8 X 1.63" MAGNI
30 596117M 1 BOLT, HH 5/16-18X2 GR5 MAGNI
31 596138M 2 BOLT, HH 3/8-16X6 GR5 MAGNI
32 596154M 6 BOLT, HH 1/2-13X2 GR5 MAGNI
33 596155M 1 BOLT, HH 1/2-13X2-1/2 GR5 MAGNI
34 596185M 1 BOLT, HH 3/4-10X2-1/2 MAGNI
35 596209M 1 BOLT, HH 1-8X7-1/2 GR5 MAGNI
36 596217M 1 NUT, HEX 3/4-10 MAGNI
37 596218M 3 NUT, HEX 1-8 MAGNI
38 596223M 5 NUT, HEX JAM 1/2-13 MAGNI
39 596225M 3 NUT, HEX JAM 3/4-10 GR8 MAGNI
40 596226M 2 NUT, HEX JAM 1-8 MAGNI
41 596229M 2 NUT, HEX NYLOCK 3/8-16 MAGNI
42 596231M 2 NUT, HEX NYLOCK 1/2-13 MAGNI
43 596232M 3 NUT, HEX NYLOCK 5/8-11 MAGNI
44 596236M 1 NUT, CENTERLOCK, 5/16-18 MAGNI
45 596239M 3 NUT, CENTERLOCK, 1/2-13 MAGNI
46 596240M 2 NUT, CENTERLOCK, 5/8-11 MAGNI
47 596260M 8 WASHER, FLAT 1/2 MAGNI
48 596633M 6 BOLT, HH 3/8-24X1-1/4 GR8 MAGNI
49 620023 1 CYLINDER, 25TD08-112
50 620034 1 CYLINDER, 20TD10.00-112
51 620057 1 CYLINDER, 30THC16.00-150

Wings - Tri-Fold 60/90 Foot Boom
Page 42



ILLUSTRATED PARTS LIST

837

Wings - Tri-Fold 100 Foot Boom

14'-8 1/2" 4L 6'-10 1/2" Jk 7-91/2" —=

43'-8 1/2"

W/ 12'CS

50' NOM.

OVERALL VIEWS,
MAIN COMPONENTS

& BOM

Page 43

Wings - Tri-Fold 100 Foot Boom



ILLUSTRATED PARTS LIST

837

Wings - Tri-Fold 100 Boom Parts List

ITEM PART NO. QTY. DESCRIPTION

9 14149 LINK, WING TILT

13 14715L 1 |WING, LH SWING

13 14715R 1 |WING, RH SWING

14 14746 1 |LOCK, SWING WING

16 18300 1 |WELDMENT, 93" BREAKAWAY

17 22970 1 |WING, MAIN, 80' & 100' BOOM

18 22971L 1 |WING, FLIP, LH, 100' BOOM

18 22971R 1 |WING, FLIP, RH, 100' BOOM

21 590006 1 |SPRING, COMPRESSION

24 590099 1 |REST, WING

26 509405 1 [BUMP, SWING WING

46 620023 1 |CYLINDER, 25TD08-112 WING TILT
47 620034 1 |CYLINDER, 20TD10.00-112

48 620057 1 |CYLINDER, 30THC16.00-150 FLIP WING
49 790028 1 |SHOCK, BREAKAWAY, HEAVY
800014 4 |DECAL, GREASE PIVOT POINTS
800020 1 |DECAL, FAST LOGO BLACK/GRAY
800105 1 |DECAL, WARNING-STAND CLEAR
800106 2 |DECAL, DANGER-STAND CLEAR
800110 3 |DECAL, AMBER REFLECTOR

Wings - Tri-Fold 100 Foot Boom
Page 44



fﬂS T
J~=N ILLUSTRATED PARTS LIST

Wings - Tri-Fold 100 Foot Boom

MAIN WING
& BOOM REST

L®

2X SWING
WING HARDWARE

SWING WING

CYL. PIN— ; ,
. (®

SWING WING
BUMP

EXPLODED
PARTS VIEWS
AT HINGE AREAS

BREAKAWAY

Wings - Tri-Fold 100 Foot Boom
Page 45



/218

ILLUSTRATED PARTS LIST

Wings - Tri-Fold 100 Boom Parts List

ITEM PART NO. QTY. ‘ DESCRIPTION
1 568 4 |BUSHING, MACHINED
2 759 5 |ZERK, 1/4-28 STRAIGHT
3 7668 2 |ROLLER, WING, MACHINED
4 7669 1 PIN, ROLLER, 1"
5 9468 1 PIN, FLIP WING
6 9514 1 ARM, FLIP WING
7 14013 1 SPRING GUIDE
8 14146 3 |BRACKET, HOSE RING
9 14149 1 LINK, WING TILT
10 14575 1 BALL JOINT, ADJUSTMENT
11 14642 1 LINK, MIDDLE SCISSORS
12 14643 2 |LINK, OUTSIDE SANDWICH
14 14746 1 LOCK, SWING WING
15 14747 1 SWING WING BUMP BUSHING
19 530307 4 |BUSHING, CONEX
20 530309 6 |WASHER, FLAT HEAVY 13/32 X 1
21 590006 1 SPRING, COMPRESSION
24 590099 1 REST, WING
25 590112 1 BOLT, BREAKAWAY
26 590405 1 BUMP, SWING WING
27 590180 2 |SNAP RING 1" EXTERNAL
28 596846M 4 |BOLT, SHOULDER, 5/8 X 1.25" MAGNI
28 596845M 4 |BOLT, SHOULDER, 5/8 X 1.63" MAGNI
29 596117M 1 BOLT, HH 5/16-18X2 GR5 MAGNI
30 596154M 6 |BOLT, HH 1/2-13X2 GR5 MAGNI
31 596155M 1 BOLT, HH 1/2-13X2-1/2 GR5 MAGNI
32 596185M 1 BOLT, HH 3/4-10X2-1/2 MAGNI
33 596209M 1 BOLT, HH 1-8X7-1/2 GR5 MAGNI
34 596217M 1 NUT, HEX 3/4-10 G5 MAGNI
35 596218M 3 |NUT, HEX 1-8 MAGNI
36 596223M 5 |NUT, HEX JAM 1/2-13 MAGNI
37 596225M 3 |NUT, HEX JAM 3/4-10 GR8 MAGNI
38 596226M 2 |NUT, HEX JAM 1-8 MAGNI
40 596232M 3 |NUT, HEXNYLOCK 5/8-11 MAGNI
41 596236M 1 NUT, CENTERLOCK, 5/16-18 MAGNI
42 596239M 3 |NUT, CENTERLOCK, 1/2-13 MAGNI
43 596240M 2 |NUT, CENTERLOCK, 5/8-11 MAGNI
44 596260M 8 |WASHER, FLAT 1/2 MAGNI
45 596633M 6 |BOLT, HH 3/8-24X1-1/4 GR8 MAGNI
46 620023 1 CYLINDER, 25TD08-112 WING TILT
47 620034 1 CYLINDER, 20TD10.00-112
48 620057 1 CYLINDER, 30THC16.00-150 FLIP WING

Wings - Tri-Fold 100 Foot Boom
Page 46



fﬂS T
J~=N ILLUSTRATED PARTS LIST

Breakaway Pivot

1
15ﬁ 5

_’——’

y
\J

\ —
o o A AW e |
\ - '

e e —16

67 e——15

I

GREASE BETWEEN 14 \ \
CLUTCH DOGS DAILY 13 10 1 A
SET SPRING TENSION
AND ROTATE BREAKAWAY 12 11
TO GET GREASE BETWEEN
SURFACES
- g !
Pr— ‘ 3.500
p = ‘ 3.150
- = ‘ PRELOAD
Cor— 3.150 GIVES
P aasmnca, ‘ MAX DEFLECTION
= ;|
\

Page 47



/218

ILLUSTRATED PARTS LIST

Breakaway Pivot Parts List

DESCRIPTION

1 596633M 6 BOLT HEX HEAD 3/8-24 X 1-1/4 GR8 MAGNI
2 590112 1 BOLT HEX HEAD BREAKAWAY PIVOT
3 14457 590074 1 20° CLUTCH MALE HALF
4 14458 590073 1 20° CLUTCH FEMALE HALF
5 EL-2X3X2-046 790028 1 SHOCK BREAKAWAY, HEAVY
6 13611 1 SPRING GUIDE TUBE
7 590006 1 SPRING, BREAKAWAY
8 14013 1 GUIDE, SPRING BREAKAWAY
9 217 1 NUT HEX HEAD 3/4” ZP
10 799 2 NUT HEX HEAD 1”7 ZP
11 226 2 NUT HEX HEAD JAM 1” ZP
12 216 1 NUT HEX HEAD 5/8 ZP
13 14268 1 COLLAR
14 14575 1 BREAKAWAY ADJUSTMENT BOLT
15 250 6 LOCK WASHER 3/8 ZP
16 530309 6 FLAT WASHER HEAVY 3/8
17 368 3 BOLT HEX HEAD 3/8 X 1-1/2 GR8 ZP
18 225 1 NUT HEX HEAD JAM 3/4" ZP
19 12388 1 EARLY UNIT UPDATE - REPLACES 3/4" #14 WHEN
PLATE (A) HAS A 3/4 X 1-1/2" SLOT

Product Plumbing, 500 & 750 Gallon
Page 48




/218

Touchdown Wheels Kit

ILLUSTRATED PARTS LIST

Touchdown Wheels Kit Parts List 34922

ITEM PART NO. ‘ QTy. DESCRIPTION
1 16908L 1 BRACKET, RAVEN AUTOBOOM
2 16908R 1 BRACKET, RAVEN AUTOBOOM
3 34921 1 TOUCHDOWN WHEEL ASSEMBLY
4 596128M 8 BOLT, HH 3/8-16 X 1 GR5 MAGNI
5 596153M 4 BOLT, HH 1/2-13X1-1/2 GR5 MAGNI
6 596223M 4 NUT, HEX JAM 1/2-13 MAGNI
7 596237M 8 NUT, CENTERLOCK 3/8-16 MAGNI
8 596258M 8 WASHER, FLAT 3/8 MAGNI

Page 49



/218

Touchdown Wheels

ILLUSTRATED PARTS LIST

?

Touchdown Wheels Parts List 34921

ITEM PARTNO.  QTY. DESCRIPTION
1 730125 2 | HUB, N545 - 5 BOLT 4.5IN B.C.
2 34920 2 | WELDMENT, TD WHEEL MOUNT
3 700215 2 | WHEEL, 4.80-8, CARLISLE

Product Plumbing, 500 & 750 Gallon

Page 50



fﬂS T
J~=N ILLUSTRATED PARTS LIST

Product Plumbing, 500 & 750 Gallon

14

Page 51



fﬂS T
=N ILLUSTRATED PARTS LIST

Product Plumbing, 500 & 750 Gallon Parts List

ITEM PART NO. ‘ QTy. ‘ DESCRIPTION

1 540034 1 |CLAMP, VARI-QUICK ASB

2 540002 6 |CLAMP, 2" FULL WORM SCREW

3 530103 1 |2" FULL PORT FLANGE X 2" HOSE BARB
4 540008 1 |CLAMP, 2" T-BOLT HOSE 2.87" MINIMUM
5 510002 AR |HOSE, 1-1/2" FERTILIZER

6 540006 2 |CLAMP

7 530080 1 |2"SP FLANGE X 1-1/2" HOSE BARB

8 530110 1 |2" MANIFOLD TEE - 220 SERIES

9 530100 1 |MANIFOLD HOSE BARB 2” x 1.5” HOSE BARB
10 129 5 |BOLT, HH 3/8 X 1-1/2 NC GR 5 ZP
11 258 2 |3/8" FLAT WASHER, ZP
12 22867 1 |PUMP BRACKET
13 540003 1 |CLAMP, 3" WORM SCREW
14 530386 1 |2" FULL PORT FLANGE X FLANGE SWEEP
15 237 2 |NUT, HH CENTERLOCK 3/8" NC ZP

16 530019 7 |2" EPDM GASKET

Product Plumbing, 500 & 750 Gallon
Page 52



fﬂS T
J~=N ILLUSTRATED PARTS LIST

Product Plumbing, 500 & 750 Gallon

Product Plumbing, 500 & 750 Gallon
Page 53



837

ILLUSTRATED PARTS LIST

Product Plumbing, 500 & 750 Gallon Parts List

ITEM PART NO. QTY. DESCRIPTION

1 510002 AR |HOSE, 1-1/2" FERTILIZER

2 540006 2 |CLAMP

3 530100 1 |MANIFOLD HOSE BARB 2" x 1.5" HOSE BARB
4 530386 1 |2" FULL PORT FLANGE X FLANGE SWEEP

5 530103 1 |2" FULL PORT FLANGE X 2" HOSE BARB

6 540008 1 |CLAMP, 2" T-BOLT HOSE 2.87" MINIMUM

7 500035 2 |VALVE, 2" FULL PORT FLANGE X MALE ADAPTER
8 530017 2 |2" CAP

9 128 2 |BOLT, HH 3/8-16 X 1 GR5 ZP

10 258 2 |3/8" FLAT WASHER

11 22866 1 |FILTER BRACKET

12 530019 7 |2" EPDM GASKET

13 530099 3 |2"FULL PORT X 1" FLANGE

14 530125 1 |STRAINER, COMPLETE

15 540000 6 |MANIFOLD CLAMP 1"

16 540013 6 |CLAMP, STAINLESS 3/4" #12

17 500005 3 |VALVE, 1" FULL PORT WITH C-F

18 510019 AR |HOSE, 3/4" EPDM

19 540013 4 |CLAMP, STAINLESS 3/4" #12
20 540029 1 |TUBE CLAMP
21 540015 2 |CLAMP, STAINLESS 1-1/4" #20
22 510015 AR |HOSE, 1-1/4" EPDM
23 530076 1 |2" MANIFOLD X 1-1/4" HOSE BARB
24 540001 1 |CLAMP, 2" STANDARD WORM SCREW
25 540016 2 |CLAMP, STAINLESS 1-1/2" #24
26 510014 AR |HOSE, 1-1/2" EPDM
27 127 2 |BOLT, HH 3/8X X3/4 NC GR5 ZP
28 258 2 |3/8" FLAT WASHER
29 530060 2 |MANIFOLD ELBOW 1" X 3/4" HB TO RINSE BALLS
30 229 2 |NUT, HH CENTERLOCK 3/8" NC ZP

Product Plumbing, 500 & 750 Gallon

Page 54



fl’w’fl. ILLUSTRATED PARTS LIST

Rinse System, 50 Gallon, 3 Point

Page 55



fﬂS T
=N ILLUSTRATED PARTS LIST

Rinse System, 50 Gallon, 3 Point Parts List

PART

ITEM " 07 QTY. DESCRIPTION

1 3071 4 |BUCKLE, 2", SS

2 | 34509 1 |[MOUNT, FRONT MOUNT 3 POINT RINSE TANK

o | 13905 ,  |MOUNT, FRONT MOUNT 3 POINT RINSE TANK (OLD
STYLE)

3 | 500002 | 1 |CHECK VALVE, 2" MANIFOLD ASSEMBLY

4 | 510002 | 5 |HOSE, 1-1/2" FERTILIZER

5 | 530019 | 5 |2"EPDM GASKET

6 | 530079 | 1 |2"MANIFOLD X 1-1/2" HOSE BARB

7 | 530097 | 1 |2"FLANGED TEE FITTING

8 | 530129 | 1 |1-1/2"X 2" MANIFOLD BOLTED TANK FITTING

9 | 540001 | 5 |CLAMP,?2" STANDARD WORM SCREW

10 | 500039 | 1 |VALVE,2" X 2" FLANGE

11 | 540007 | 2 |CLAMP, 2" T-BOLT HOSE 2.31" MINIMUM

12 | 570034 | 1 |TANK PCO 50 GALLON, YELLOW

12 | 570033 | 1 |TANK PCO 50 GALLON, WHITE

13 | 580004 |13.33|WEBBING, NYLON, 1.75" WIDE

14 | 23098 - |PLATE, RINSE TANK

15 261 4 |WASHER, FLAT 5/8 ZP

16 240 4 |NUT, HH CENTER LOCK 5/8" NC ZIP

17 | 540006 | 2 |CLAMP

18 | 590290 | 1 |1-1/2" X 2" THREAD FLANGE BOTTOM DRAIN

19 239 - INUT, HH CENTER LOCK 1/2" NC ZIP

20 153 - |BOLT, HH 1/2 X 1-1/2 NC GR5 ZP

21 260 - |WASHER, FLAT 1/2 ZP

22 | 710005 | 1 |LYNCH PIN, 1/4 X 1-3/4

23 | 13498 1 |PIN, UPPER 3 PT

23 | 28211 1 |BUSHING, UPPER 3 PT, CATEGORY 3 TO CATEGORY 4

24 544 4 |BOLT, HH 3/8 X 3" FULL THREAD

25 | 530339 | 1 |ELBOW, 90D 1-1/2MPT X 1-1/2 HOSE BARB

26 | 23160 4 |WASHER, FLAT 3/8"

27 229 4 [NUT, HH NYLOCK 3/8" NC ZP

28 | 590287 | 1 |U-BOLT

29 | 530080 | 3 |2"SP FLANGE X 1-1/2" HOSE BARB

Page 56



837

ILLUSTRATED PARTS LIST

Y Strainer

P\

Page 57



837

ILLUSTRATED PARTS LIST

Y Strainer Parts List 530125

ITEM PART NO. VENDOR PART NO. ‘ QTy. ‘ DESCRIPTION
530125 COMPLETE STRAINER
1 MLS222B 2" FP LINE STRAINER BODY
2 MLS220C1 MLS220 CAP ASSEMBLY
3 MLS220R1 2" FP LS RETAINING RING
4 LST204SS 4 SS MESH SCREEN
4 LST206SS 6 SS MESH SCREEN
4 LST208SS 8 SS MESH SCREEN
4 LST210SS 10 SS MESH SCREEN
4 LST216SS 16 SS MESH SCREEN
4 LST230SS 30H SS MESH SCREEN
4 LST250SS 50 SS MESH SCREEN
4 MLS250SS 50 SS MESH PERFORATED SCREEN
4 LST280SS 80 SS MESH SCREEN
4 MLS280SS 80 SS MESH PERFORATED SCREEN
4 LST2100SS 100 SS MESH SCREEN
4 MLS2100SS 100 SS MESH PERFORATED SCREEN

Page 58




837

ILLUSTRATED PARTS LIST

ACE 150-206 Pump, 60 & 66 Foot Boom (550000)

REF. # PART NUMBER EDP # DESCRIPTION REQ.

1 BAC-53 41110 Pipe plug 4

1 41120 41120 Pipe plug, stainless steel (optional) 4
2 BAC-12-150-FLG 40257 | Volute, castiron, NPT & flanged (for 150F models) 1
2 BAC-12-150-SS 40249 | Volute, 316 stainless steel , NPT & flanged (for 150FS models) 1
3 BAC-23-A 40391 Nut, 3/8”" NF, cad plated 1
3 BAC-23-A-SS 40392 | Nut, 3/8" NF, stainless steel (optional) 1
4°2 | BAC-24-HYD-SS 40400 | Washer, 3/8” star, stainless steel 1
5 BAC-26-150-P 40446 Impeller, Valox, keyway 1
5 BAC-26-150-Cl 40445 Impeller, cast iron, keyway (optional) 1
6% BAC-7V 40151 Seal, carbon/ceramic/Viton (includes 40160 O-Ring) 1
6% BAC-7SC 40152 Seal, silicon carbide/Viton (includes 40160 O-Ring) (optional) 1
6A®? | 40160 40160 | O-ring, shaft seal 1
7@ | BAC-4-150 40015 | O-ring, body seal 1
8 BAC-14-150-HYD 40305 Mounting frame, cast iron (for 150F models) 1
8 BAC-14-150-HYD-SS 40319 Mounting frame, 316 stainless steel (for 150FS models) 1
9 40950 40950 | Cap screw, 3/8” NC x 3/4” hex head 4
9 40930 40930 Cap screw, 3/8”" NC x 3/4" hex head, stainless steel (optional) 4
10 BAC-54 41130 | Slinger 1
1" BAC-33 40810 Snap ring, internal, BAC-14 mounting frame 2
12 BAC-37 40870 Ball Bearing, sealed, BAC-6 shaft 2
13 BAC-32 40790 | Snap ring, external, BAC-6 shaft 2
14 BAC-32-S 40795 | Spacer for BAC-6 shaft 1
15 BACH-25 40420 | Key, 1/8" x 1/8" x 1/2" 1
16 BAC-6-HYD-SS 40061 Shaft, 5/8" diameter, keyway and tang slot, stainless steel 1
17 BAC-75-HYD-206 41372 | Hydraulic motor, 7 GPM (includes parts 18 - 25) 1
18 S200 40161 Seal support spacer for 200 Series HYD motor 1
19 BAC-75-HYD-206N 41397 Hydraulic motor, 7 GPM (motor only - no external fittings) 1
20 41255 41255 | Cap screw, 5/16” N. C. x 3-3/4" socket head (for 206N motor) 4
21 41875 41875 | O-ring, #8 SAE fitting 2
22 BAC-78-8SAE 41441 Reverse check valve, #8 SAE male x 1/2" NPT female 1
23 BAC-80-8SAE 41455 | Adapter, restrictor body, #8 SAE male x 1/2" NPT female 1
24 41448 41448 O-ring, orifice insert 1
25 BAC-79-7 41456 Orifice, restrictor insert, .109 (206N) 1
26 LS-206N 41418 Flow limiting valve (206N), #8 SAE male x 1/2" NPT female 1
® RK-FMC-150 52710 Repair kit for FMC-150 series pump -
@] RK-FMCSC-150 52711 Repair kit for FMC-150 series with silicon carbide shaft seal -
# RK-BAC-75-HYD-L 41374 Repair kit for 200-L Series motor -

Page 59



837

ILLUSTRATED PARTS LIST

ACE 150-206 Pump Hydraulic Motor, 60 & 66 Foot Boom (550000)

MODEL | MODEL | MODEL
REF. # 204N 206N 510N DESCRIPTION REQUIRED

il S200 S200 S200 Seal support spacer 1
2" 40153 40153 40153 Seal cartridge 1
3 41941 41941 41941 Snap ring, bearing 2
4 41961 41961 41961 Ball bearing, 7/16" 1.D. 1
5 41731 41731 41731 Drive plate 1
6 42041 42041 42041 Valve cap, coasting check 1
T4 42044 42044 42044 "O" ring, coasting check 1
8 42042 42042 42042 Spring, coasting check 1
9 42043 42043 42043 Ball, coasting check 1
10* 41850 41850 41850 "0O" ring, housing seal 2
11 41720 41721 41725 Gear housing 1
12 41800 41801 41805 Dowel pin, housing 2
13 41742 41742 41742 End plate 1
14 41900 41900 41905 Cap screw, 1/4" N.C. hex head 2
15 42010 42010 42010 Adjusting screw, needle valve 1
16* 42030 42030 42030 Thread seal, 3/8", needle valve 1
17 42040 42040 42040 Washer, flat steel, needle valve 1
18 40960 40960 40960 Nut, 3/8" N.C. jam, needle valve 1
19 41761 41764 41766 Drive shaft 1
20 41920 41921 41925 Dowel pin, drive shaft 1
21 41970 41971 41975 Idler shaft 1
22 41990 41990 41990 Ball, idler shaft 1
23 41980 41980 41980 Retaining ring, idler gear 2
24 41750 41751 41755 Gear 2
25 41455 41455 41455 Adapter body, #8 SAE male x 1/2" NPT 1
26 41448 41448 41448 "0O" ring, orifice insert (use with 41456 insert) 1
27 41457 41456 41456 Insent, restrictor orifice (use with 41455 body) 1
28 41875 41875 41875 "O" ring, #8 SAE male fitting 2
29 41441 41441 41441 Reverse check, #8 SAE male x 1/2" NPT 1
# 41374 41374 41374 Repair Kit, RK-BAC-75-HYD-L -

Page 60



fﬂs T
J~=N ILLUSTRATED PARTS LIST

ACE 205-304 Pump Option

eeeeee



fﬂs T
=N ILLUSTRATED PARTS LIST

ACE 205-304 Pump Option Boom Parts List

ITEM PART NO. ‘ QTy. DESCRIPTION

1 530024 1 |3"EPDM GASKET

2 530316 1 |3"MANIFOLD REDUCER X 2" COUPLER

3 540003 1 CLAMP, 3" WORM SCREW

4 550025 1 PUMP, 205-304 FLANGED

5 632079 1 FLOW CONTROL VALVE, 1.5", Deutsch Connector
6 530019 1 |2"EPDM GASKET

Page 62



fﬂs T
J~=N ILLUSTRATED PARTS LIST

ACE 205-304 Pump, 80, 90 & 100 Foot Boom

Page 63



837

ACE 205-304 Pump, 80, 90 & 100 Foot Boom Parts List 550025

ILLUSTRATED PARTS LIST

ITEM PART NO. A DESCRIPTION
0 550025 1 |PUMP, 205-304 FLANGED, COMPLETE PUMP
1 BAC-53 1 |PIPE PLUG
1 41120 1 |PIPE PLUG, STAINLESS STEEL (OPTIONAL)
2 7AC-14-FLG 1 |VOLUTE, 300 STANDARD FLANGE X 220 FULL PORT FLANGE
3 BAC-23-A 1 |NUT, 3/8" NF, CAD PLATED
3 BAC-23-A-SS 1 |NUT, 3/8” NF, STAINLESS STEEL (OPTIONAL)
4 BAC-24-HYD-SS 1 |WASHER, 3/8” STAR, STAINLESS STEEL
5 BAC-26-200-P 1 |IMPELLER, WITH EXTENDED KEYWAY, THERMOPLASTIC
5 BAC-26-200-Cl 1 |IMPELLER, WITH EXTENDED KEYWAY, CAST IRON (OPTIONAL)
5 BAC.26.200.55 ; %EE%_’\E];aL)\/VlTH EXTENDED KEYWAY, 316 STAINLESS STEEL
N BAC-4A 1 |O-RING, BODY SEAL
7J BAC-7SC-205V 1 |SEAL, SILICON CARBIDE
8 BAC-14-205-HYD 1 |MOUNTING FRAME FOR 205 PUMP
9 40950 4 |CAP SCREW, 3/8" NC X 3/4” HEX HEAD
10 41330 4 |CAP SCREW, 5/16" NC X 3/4” HEX HEAD, MOTOR TO PUMP
11 BAC-54 1 |SLINGER
12 BACH-33 1 |SNAP RING, INTERNAL, BAC-14-205 MOUNTING FRAME
13 BACH-32-HD 3 |SNAP RING, EXTERNAL, BAC-6-205 SHAFT
14 40880 1 |BALL BEARING, SEALED, BAC-6-205 SHAFT
15 BAC-25 1 |KEY, 1/8” X 1/8" X 13/16", EXTENDED KEYWAY
16 BAC-6-205-HYD-SS 1 |SHAFT, EXTENDED KEYWAY, TANG, STAINLESS STEEL
17 S305 1 |SEAL SUPPORT SPACER FOR 205 SERIES PUMP
18 BAC-75-HYD-304A 1 |HYDRAULIC MOTOR, 13 GPM, 1/2" NPT PORTS
18 BACJ?';S'X%SO“A' 1 |HYDRAULIC MOTOR, 13 GPM, #12 SAE END PORTS (OPTIONAL)
| RK.FMCSC.205 1 glﬁié'll'RS}EXLFOR FMC-205 PUMP WITH SILICON CARBIDE
# | RK-BAC-75-HYD-300-L | 1 |REPAIRKIT FOR 300 SERIES HYDRAULIC MOTOR

Page 64




ILLUSTRATED PARTS LIST

837

ACE 205-304 PWM Pump Option

Page 65



837

ILLUSTRATED PARTS LIST

ACE 205-304 PWM Pump Option Parts List

ITEM PART NO. QTY. DESCRIPTION

1 530024 1 |3" EPDM GASKET

2 530316 1 |3" MANIFOLD REDUCER X 2" COUPLER

3 540003 1 |CLAMP, 3" WORM SCREW

4 550035 1 |PUMP, 205-304 FLANGED, PWM

5 632079 1 |FLOW CONTROL VALVE. 1.5", Deutsch Connector
6 530019 1 |2" EPDM GASKET

Page 66



fﬂs T
J~=N ILLUSTRATED PARTS LIST

ACE 205-304 PWM Pump, 80, 90 & 100 Foot Boom

Page 67



837

ILLUSTRATED PARTS LIST

ACE 205-304 PWM Pump, 80, 90 & 100 Foot Boom Parts List 550035

EM‘ PART NO. QTY. EDP# DESCRIPTION
0 550035 1 PUMP, 205-304 FLANGED, PWM, COMPLETE PUMP
1 BAC-53 4 | 41110 |PIPE PLUG
1 41120 4 | 41120 |PIPE PLUG, STAINLESS STEEL (-FS MODEL) (OPTIONAL)
5 P AC-14-FLG | 41530 \é(/ignggb?\loo STANDARD FLANGE X 220 FULL PORT FLANGE,
0 7AC-14-FLG-SS | 41532 \F/gk/onTg'EE?O FLANGE X 220 FLANGE, 316 STAINLESS STEEL (-
3 BAC-23-B-SS 1 | 40393 |NUT, 3/8" NF, STAINLESS STEEL
4 BAC-24-B-SS 1 | 42702 |WASHER, 3/8”, STAINLESS STEEL, SELF-LOCKING
5 BAC-26-200-P 1 | 40434 |IMPELLER, THERMOPLASTIC
5 BAC-26-200-Cl 1 | 40433 |IMPELLER, CAST IRON (OPTIONAL)
5 BAC-26-200-SS 1 | 40436 |IMPELLER, 316 STAINLESS STEEL (-FS MODEL) (OPTIONAL)
6 BAC-4A 1 | 40005 |O-RING, BODY SEAL
7 BAC-7SC-205V 1 | 40149 [SEAL, SILICON CARBIDE
8 BAC-14-205-HYD 1 | 40338 |MOUNTING FRAME FOR 205 PUMP
s | BAC-14-205-HYD-SS | 1 | 40346 mggr;[)me FRAME FOR 205 PUMP, 316 STAINLESS STEEL (-FS
9 40950 4 | 40950 |CAP SCREW, 3/8” NC X 3/4” HEX HEAD
9 40930 4 | 40930 “CAgFE) E(LD)REW, 3/8” NC X 3/4” HEX HEAD, STAINLESS STEEL (-FS
10 41330 4 | 41330 |CAP SCREW, 5/16” NC X 3/4” HEX HEAD, MOTOR TO PUMP
11 BAC-54 1 | 41130 |SLINGER
12 BACH-33 2 | 40820 [SNAP RING, INTERNAL, BAC-14-205 MOUNTING FRAME
13 BACH-32-HD 3 | 40385 [SNAP RING, EXTERNAL, BAC-6-205 SHAFT
14 40880 2 | 40880 [BALL BEARING, SEALED, BAC-6-205 SHAFT
15 BAC-25 1 | 40425 |KEY, 1/8” X 1/8” X 13/16”, EXTENDED KEYWAY
16 | BAC-6-205-HYD-SS | 1 | 40068 |SHAFT, EXTENDED KEYWAY, TANG, STAINLESS STEEL
17 S305 1 | 40163 |SEAL SUPPORT SPACER FOR 205 SERIES PUMP
18 |BAC-75-HYD-304-PWM| 1 | 41348 |HYDRAULIC MOTOR, 11 GPM, PWM
19 41445 1 | 41445 |O-RING, #10 SAE FITTING
20 | BAC-78-10X10SAE | 1 | 41467 |REVERSE CHECK ASSEMBLY, #10 SAE X #10 SAE
NS RK-EMCSC-205 | 50708 SE/F;/LMR KIT FOR FMC-205 PUMP WITH SILICON CARBIDE SHAFT
NS |RK-BAC-75-HYD-300-L | - | 41362 |REPAIR KIT FOR 300 SERIES HYDRAULIC MOTOR

Page 68



/218

HYPRO Pump Option

ILLUSTRATED PARTS LIST

HYPRO Pump Option Parts List

ITEM PART NO. QTY.

1

550011

1

DESCRIPTION
PUMP, HYPRO

2

632079

1

FLOW CONTROL VALVE, 1.5", DEUTSCH CONNECTOR

Page 69




837

ILLUSTRATED PARTS LIST

HYPRO Pump, 80, 90 & 100 Foot Boom (550011)

Repair Parts Kit No. 3430-0332
Contains: One mechanical seal
(Ref. 7), one o-ring (Ref. 5) and

one rubber gasket (Ref. 6).

Silicon Carbide Seal Kit
No. 3430-0589

Contains one each:
mechanical seal (Ref. 7) and
o-ring (Ref. 5).

Hydraulic Motor Part Nos.

2500-0009C (HM1C Models)
2500-0011C (HM3C Models)
2500-0018C (HM5C Models)

34 33
X &:\
42 Q% 32
‘/\j 30 1
Y2
. 28
27

QUANTITY, PART NUMBER,

MODEL NUMBER. Reference

to be used as order numbers.

| NOTE: When ordering parts, give
DESCRIPTION, and COMPLETE

numbers are used ONLY to identify
parts in the drawing and are NOT

Parts Kit No. 3430-0178

Contains: One each ball bearing

(Ref. 13), motor shaft seal (Ref.
15), thread seal gasket (Ref. 36),
and washer (Ref. 37); two each
motor housing o-rings (Ref. 22),

and port adapter o-rings (Ref. 30).

Ref.| Qty. Ref.| Qty.
No. |Req'd.| Part No. Description No. |Req'd.| Part No. Description
1 4 | 2406-0007 Drain/Vent Plug 22 2 1720-0110 O-ring
2 1 | 0154-9200C1 | Pump Casing (Volute) (Includes stainless steel 23 1 | 0700-2500C1| Gerotor Housing (HM1C Model) 1/2° wide
wear ring) 23 1 | 0702-2500C1| Gerotor Housing (HM3C Model) 1" wide
2 1 | 0151-8200C | Pump Casing (Volute) (Includes stainless steel 23 1 | 0704-2500C1| Gerotor Housing (HM5C Model) 5/8" wide
wear ring) (9304C) 24 1 1600-0052 Dowel Pin (HM3C Models)
2A 1 | 0157-9200C | Pump Casing (Universal Flange) 24 1 | 1600-0044 Dowel Pin (HM1C and HMSC Models)
3 1 2253-0002 Impeller Nut 25 1 1600-0068 Dowel Pin (HM3C Model)
4 1 | 0401-9200P2 | Impeller (Nylon) 25 1 | 1600-0037 Dowel Pin (HM1C and HM5C Models)
5 1 1720-0083 O-ring 26 1 3900-0022 Gerotor (HM1C Model)
6 1 1700-0100 Rubber Gasket 26 1 3900-0024 Gerotor (HM3C Model)
7 1 2120-0009 Mechanical Seal (Viton/Ceramic) (Std) 26 1 3900-0048 Gerotor (HM5C Model)
7 1 | 3430-0589 Mechanical Seal (Silicon Carbide) (Optional) 27 1 | 0251-2500C2| Motor End Plate (Includes Main Bearing)
8 1 | 0750-9300C2 | Mounting Flange 28 4 | 2270-0039 | Washer
8 1 | 0750-9300C | Mounting Flange (9304C) 29 4 | 2220-0044 | Cap Screw (HM3C)
9 4 | 2210-0020 | Hex Head Cap Screw 29 4 | 2220-0021 Cap Screw (HM1C)
10 1 1410-0056 Slinger Ring 29 4 | 2220-0032 Cap Screw (HM5C )
1" 1 | 1820-0013 Retaining Ring 30 2 | 17200108 | O-ring
12 1 1810-0014 Snap Ring 31 1 3360-0021 Pressure Port Adapter
13 1 | 2000-0010 Ball Bearing 32 1 3260-0068 Poppet
14 1 1410-0073 Spacer 33 1 1820-0038 Retaining Ring
15 1 | 2104-0005 Shaft Seal 34 1 3320-0049 Tank Port Adapter
16 1 | 1410-0074 | Seal Spacer 35 1 | 3220-0029 Bypass Adjusting Screw
17 1 | 2029-0014 | Thrust Bearing Assembly - Consists of: 36 1 | 1700-0047 | Gasket
(1) Thrust Bearing & (2) Thrust Brg. Races 37 1 2270-0027 Washer
18 1 | 1810-0026 | Snap Ring 38 1 | 2250-0038 Lock Nut
19 1 | 0510-2500 | Shaft (HM3C Model) 7-1/2" long 40 1 [ 1610-0055 | Roll Pin (HM3C Models)
19 1 | 0511-2501 Shaft (HM1C & HMSC Models) 7" long 40 1 | 1610-0031 Roll Pin (HM1C and HM5C Models)
20 1 | 0151-2500C | Motor Body (Includes Main Bearing) 41 1 [1610-0012 | Woodruff Key
21 4 | 2210-0005 Hex Head Cap Screw 42 1 2270-0071 Washer

Page 70



fﬂs T
J~=N ILLUSTRATED PARTS LIST

Raven Flow Controls

Page 71



837

Raven Flow Controls Parts List

ILLUSTRATED PARTS LIST

ITEM VENDOR PART NO. PART NO. QTY. DESCRIPTION
1 FC200 530002 | 4 |MANIFOLD CLAMP 2 FULL PORT
2 150G 530014 | 4 |GASKET 2’ PORT
3 063-0171-894 631805 | 1 ag\i%négnggﬁﬁlﬁgg%?mog 2-WAY
A ss0ses | 1 |VANIFOLD ELBOW 2" FULL PORT X FLANGE
5 64024H 540016 | 4 |CLAMP STAINLESS STEEL 1-1/2°
6 | BS-1-1/2BH200 | 510014 | AR |HOSE EDPM 1-1/2"
7 M200150BRB | 530100 | 2 |MANIFOLD HOSE BARB 2’ X 1.5" HOSE BARB
8 | 063-0171-0793 | 631804 | 1 |RAVEN FLOW METER

Page 72




fﬂS T
J~=N ILLUSTRATED PARTS LIST

Agitation & Rinse Control

Page 73



fﬂS T
=N ILLUSTRATED PARTS LIST

Agitation & Rinse Control Parts List

ITEM VENDOR PART NO. PART NO. QTY. DESCRIPTION

: M200PLG 530093 | 1 |MANIFOLD PLUG 2"

2 150G 530014 | 3 |1.5" EPDM GASKET

3 FC200 540001 3 |MANIFOLD CLAMP

4 M200100TEE 530075 | 2 |MANIFOLD TEE2X 1"

5 M200150BRB 530079 | 1 |MANIFOLD HOSE BARB 1-1/2"

6 64024H 540016 | 2 |CLAMP HOSE 1-1/2

7 1-1/2 EDPM 510014 | 4 |HOSE SPRAY 1-1/2 GOODYEAR

8 FC100 540000 | 4 |MANIFOLD CLAMP 1"

9 M100G 530068 | 4 |GASKET 1"

10 MV100CF 500005 | 2 |MANIFOLD VALVE 1"

» \100075BRBS0 ss0060 | 1 |MANIFOLD ELBOW 1°X 34" HB TO RINSE
12 M100BRB90 530061 1 |MANIFOLD ELBOW 1" HB TO AGITATION
13 |  PL344BR-24-CEC 500001 2 2/0A|DL¥|EOE/T[)L ELECTRIC AGITATION

14 90SAEASA | 1 |CONTROL HARNESS ELECTRIC AGITATION
15 560021 1 |FUSE 15 AMP

16 560043 | 1 |SWITCH

Page 74



fﬂS T
J~=N ILLUSTRATED PARTS LIST

Agitation Shut-Off, Electric Option

RRRRR

Page 75



837

ILLUSTRATED PARTS LIST

Agitation Shut-Off, Electric Option Parts List

1

11145BLK

ITEM ‘ PART NO. QTY. DESCRIPTION
1

SWITCH BRACKET

2 500064 1 |VALVE 356 Ser ON/OFF ELECTRIC AGITATION
3 530066 1 [1"MANIFOLD X 1" HOSE BARB

4 530068 2 |1" EPDM GASKET FOR MANIFOLD

5 530362 1 |1" MANIFOLD COUPLING, 90°

6 540000 2 |CLAMP, 1" WORM SCREW

7 631970 1 |CABLE,ELECTRIC AGITATION ON/OFF

8 800016 1 |DECAL, ELECTRIC AGITATION

Page 76



fﬂs T
J~=N ILLUSTRATED PARTS LIST

Boom Plumbing

! 2 3 4 5&) @ 842
CD 7

@(. From Pump

38 lfj@f \ﬂ (07,
370>‘§‘%Q SR _ @\/@) o 52
/. | S e 39

i 35/% \\\\\\\\\\ 14 />/52 W

51//% 12 e’ ®

Fenceline

To Delivery
Tubes

26 ; 5 % . 5t o
53 /@ % See Delivery Tubes

26 55 7 /@ For Part Numbers

Page 77



ILLUSTRATED PARTS LIST

Boom Plumbing Parts List

ITEM VENDﬁg_PART PART NO. QTY. DESCRIPTION
1 4154-GXX-160 790020 1 PRESSURE GUAGE 0-160 PSI
2 256 2 |WASHER FLAT 1/4" ZP
3 103 2 |BOLTHH 1/4 X 1-1/2 GR5 ZP
4 2T20-003 510023 AR |TUBING POLY 1/4" OD
5 44103211 530004 1 Q-LOCK CONNECTOR ELBOW 1/4" MPT X 1/4" HOSE
6 M200PLG025 530094 1 MANIFOLD PLUG 2" X 1/4" PORT
7 FC200 540001 AR [MANIFOLD CLAMP 2" STANDARD
8 150G 530014 AR [MANIFOLD GASKET 2"
9 500027 AR |VALVE 450BEC MANIFOLD (NARROW) (NON-FLOWBACK)
9 500028 AR |VALVE 450BEC MANIFOLD (WIDE) (NON-FLOWBACK)
9 50516-6 500029 AR |VALVE 450BEC MANIFOLD (WIDE) (FLOWBACK)
10 56609-2-F AR |VALVE SUB-ASSEMBLY
11 45529-1" 530190 AR |QUICK CONNECTOR SUB-ASSEMBLY
12 64016H 540014 AR |HOSE CLAMP 1"
13 1BH200 510016 AR |HOSE SPRAY EDPM 1" ID
14 HB100 530041 AR |HOSE BARB 1" MPT X 1" HB
15 LST100-80 530474 AR |STRAINER LINE 80 MESH SCREEN (LST180 SCREEN)
16 236 AR [NUT HH 5/16" CL ZP
17 120 AR [BOLT HH 5/16 X 3-1/2 GR5 ZP
18 HB100-90 530044 AR [HOSE BARB ELBOW 1" MPT X 1" HOSE
19 64016H 540014 AR [HOSE CLAMP 1"
20 1BH100 510016 AR [HOSE SPRAY EDPM 1" ID
21 HB100 530056 AR [HOSE BARB 1” X 1” TEE
22 64016H 540014 AR |HOSE CLAMP 1"
23 1BH200 510016 AR |HOSE SPRAY EDPM 1" ID
24 EL100-90 530310 AR |ELBOW 1" FPT

Page 78



/18

ILLUSTRATED PARTS LIST

25 HB100-90 530044 AR |HOSE BARB ELBOW 1" MPT X 1" HOSE

26 HB100 530041 AR |HOSE BARB 1" MPT X 1" HB

27 V13N34 530245 AR |CAP 1" FPT

28 58140 520037 AR |FENCELINE NOZZLE BODY, MANUALLY CONTROLLED
28A 55280-1 520038 AR |FENCELINE NOZZLE BODY, ELECTRICALLY CONTROLLED

29 345-005 540032 2 |HOSE CLAMP 3/8"

30 3/8BH200 510020 AR |HOSE SPRAY EDPM 3/8"

31 1338D 530306 2 |FENCELINE NOZZLE BODY

32 3B12 530206 2 |NOZZLE BODY NUT

33 CP8027-NYB 520019 2 |NOZZLE TIP NUT

34 227 2 |NUT HH 1/4" NYLOCK ZP

35 44103206 530001 1 |Q-LOCK CONNECTOR 1/4" MPT X 1/4" HOSE

36 5504-04-04-SS 610006 1 |ELBOW 1/4" NPT STAINLESS STEEL

37 11758 1 |GUAGE BRACKET

38 11786 1 |GUAGE STRAP

39 45529-90-1 530190 1 |ELBOW 3/4” RETURN TO TANK

40 64012H 540013 1 |CLAMP 3/4”

41 BS-3/4 BH200 510019 1 |HOSE 3/4”

49 500027 AR \9/2(L1V0E) 450BEC MANIFOLD (NARROW) (NON-FLOWBACK) (ITEMS

49 500028 AR YSLVE 450BEC MANIFOLD (WIDE) (NON-FLOWBACK) (ITEMS 9 &

42 | 54608-15-450BEC3 500029 AR |VALVE 450BEC MANIFOLD (WIDE) (FLOWBACK) (ITEMS 9 & 10)

43 257 AR |5/16" WASHER

44 TC-130 540037 AR |T-BOLT CLAMP

45 3D34100 530275 AR |HOSE BARB

46 QJ17560A-25M 520030 AR [BODY SINGLE

47 Q54676-1/4-NYR 530248 AR [ADAPTER

48 3EL14628 530209 AR [1/4 X 3/8" BARB 90°

49 58480-2 530429 AR |CABLE, CHEM SAVER ELECTRIC OPTION

50 W806V 530227 AR |CAPGASKET

51 CP7717-3-912-VI 530198 AR |O-RING

52 CP37166-1-302SS 530193 AR |RETAINING CLIP

53 BJTEE100FP 530147 AR [TEE 1" NPT

54 - 90SASCH1 AR |ASSEMBLY, STRAINER DRAIN 1¢

55 - 90SASC2 AR |ASSEMBLY, STRAINER DRAIN 2¢

56 - 90SASC3 AR |ASSEMBLY, STRAINER DRAIN 3*

Page 79




fﬂs T
J~=N ILLUSTRATED PARTS LIST

Fence Line Option

Page 80



837

ILLUSTRATED PARTS LIST

Fence Line Option Parts List

ITEM PART NO. QTY. DESCRIPTION

1 520016 2 |NOZZLE SEAT WASHER, RUBBER
2 520037 2 |NOZZLE MANUAL CHEM SAVER

3 520038 2 |NOZZLE ELECTRIC CHEM SAVER
4 632044 2 |CABLE ADAPTER 2P DT TO 2P 6"
5 540032 4 |CLAMP, HOSE 5/16"

6 632054 2 |55' FENCE ROW CABLE

Page 81



fﬂs T
J~=N ILLUSTRATED PARTS LIST

Single Fence Line, Display Control

NOTE:
1. FOR USE WITH RAVEN RCM AND JD RC2000

Page 82



837

ILLUSTRATED PARTS LIST

Single Fence Line, Display Control Parts List 27360

ITEM PART NO. QTY.

DESCRIPTION

1 520037 1 |VALVE, MANUAL CHEMSAVER

2 520038 1 |VALVE, ELECTRIC CHEMSAVER
3 632044 1 |FENCEROW ADAPTER CABLE, 6"
4 632054 1 |FENCEROW CABLE, 55'

Page 83




/218

ILLUSTRATED PARTS LIST

Dual Fence Line, Display Control

NOTE

1. FOR USE WITH RAVEN RCM AND JD RC2000

Dual Fence Line, Display Control Parts List 27361

ITEM PART NO. QTY.

DESCRIPTION

1 520038 2 |VALVE, ELECTRIC CHEMSAVER
2 632044 2 |FENCEROW ADAPTER CABLE, 6"
3 632054 2 |FENCEROW CABLE, 55'

Page 84



/218

ILLUSTRATED PARTS LIST

Single Fence Line, Toggle Switch Control

NOTE:
1. FOR USE WITH RAVEN 450, JD GREENSTAR & OTHER 16 & 37 PIN CABLING CONTROLLERS

Single Fence Line, Toggle Switch Control Parts List 27362

ITEM PARTNO. QTY.

DESCRIPTION

1 18437 1 PLATE, MOUNT

2 520037 1 |VALVE, MANUAL CHEMSAVER

3 520038 1 |VALVE, ELECTRIC CHEMSAVER

4 632042 1 |2PINDT 40" CABLE EXTENSION

5 632044 1 FENCEROW ADAPTER CABLE, 6"

6 632054 1 FENCEROW CABLE, 55'

7 632089 1 |CABLE, SINGLE ELECTRIC FENCELINE NOZZLE
8 800261 1 DECAL, FENCELINE & AGITATION

Page 85



/218

ILLUSTRATED PARTS LIST

Dual Fence Line, Toggle Switch Control

NOTE
1. FOR USE WITH RAVEN 450, JD GREENSTAR & OTHER 16 & 37 PIN CABLING CONTROLLERS

Dual Fence Line, Toggle Switch Control Parts List 27363

ITEM PART NO. QTY.

DESCRIPTION

1 18437 1 |PLATE, MOUNT

2 520038 2 |VALVE, ELECTRIC CHEMSAVER

3 632042 1 |2 PINDT 40" CABLE EXTENSION

4 632044 2 |FENCEROW ADAPTER CABLE, 6"

5 632054 2 |FENCEROW CABLE, 55'

6 632088 1 |CABLE, DUAL ELETRIC FENCELINE NOZZLES
7 800261 1 |DECAL, FENCELINE & AGITATION

Page 86




fﬂS T
J~=N ILLUSTRATED PARTS LIST

Plumbing Valves

Page 87



/218

ILLUSTRATED PARTS LIST

Plumbing Valves Parts List

ITEM VENDOR PART NO. QTY.‘ DESCRIPTION

0 PL450BEC-FB 1 |SHUT-OFF VALVE
1 TJ505156 1 |BEC MOTOR, 22 RPM (.07 SEC)

> | CP50517-SSPV | 1 |RETAINING CLIP, 304 STAINLESS

3 CP26197-PP > |SCREW, 1/4"-20 X 7/8", STAINLESS

4 CP50514-PP 1 |MOTOR ADAPTER, POLY BLACK

5 CP20125-TEF 1 |THRUST WASHER, TEFLON

6 CP56613-SS 1 |STEM, 303 STAINLESS (FOR POLY BALL)

7 |CP7717-M12X2.5-v1| 3 |O-RING, VITON

8 CP55233-NYB 1 |[FLOW BACK BODY, NYLON BLACK

9 | CP38435-1/4-SSNY | 2 |ELASTIC LOCKNUT, 1/4-20, STAINLESS

10| CP20106-2-PP | 1 |FLOW BACK BALL, POLY, WHITE
10A| CP19926-2-SS | 1 |FLOW BACK BALL, 303 STAINLESS

11 CP20564 > |GASKET, VITON

12|  CP20103-TEF > |SEAL, TEFLON

13 | CP7717-2-2132VI | 2 |O-RING, VITON
14A| CP45514-NYB 1 |[END CAP, NYLON, BLACK, QUICK CONNECT
15 CP45§§§€'3/ 4 | 4 |SCREW, 1/4-12 X 2-3/4 PAN HEAD, SS

16|  CP55224-PP 1 |#75 NARROW TEE BODY, POLY, BLACK

17| CP45216-AL 1 [MOUNTING RAIL, ALUMINUM

18|  CP45259-SS 4 |SCREW, M6 X 1 X 16MM HEX, SS

19 | CP7717-3-912VI | 2 |O-RING, VITON

20 | CP37166-1-302SS | 2 |QUICK CONNECT RETAINING CLIP, 302 SS

VALVE BODY SUB ASSEMBLY, SPECIFY OUTLET SIZE &
56609-3FB- - | 1 |BALL
MATERIAL (INCLUDES ITEMS 1-3)
AB344AE-KIT 1 |SPARE PARTS KIT

Page 88



fﬂS T
J~=N ILLUSTRATED PARTS LIST

Nozzle Bodies

1 ITEM PART NO. DESCRIPTION

CP48224-NYB
2 | CR48256-SS.

Upper Clamp, 25mm, Nylon (Black)
Pivot Pin, Slainless Steel

CP48498-NYB Body, 3/4", Nylon (Black) (for 3/4" and 25mm versions)

3

4 |CP7717-2/110-80 10-Ring, Buna-N
CP7717-2/110=VI 0-Ring, Viton (Optional)

5 | CP48255-1 1/4-302SS | Screw, Stainless Steel

6 CP21953-EPR Diaphragm, EPDM
CP21953-VI Diaphragm, Viton (Optional)

7 21950-10-NYB End Cap Sub-Ass'y, Nylon (Black)

No. QJ17560A=25mm~NYB(~Vi) ~ Hinged Nozzle Body Assembly

QJ17560A

DESCRIPTION:
QJI7660A HINGED CLAMP
WET BOOM DIAPHRAGM
CHECK VALVE QUICK TEEJET®
NOZZLE BODY ASSEMBLY

5-/ Spraying Systems Co.

Sguy Nozzles and Accessories
P.0. Box 7900 - Wheaton, Il 60189.7600

/2%, 3/4%, ¥, 20mm, & 25mm)

Parts Ust No.
1TEM PART NO. DESCRIPTION A
1| CP38930-8-NYB Piug. Nylon (Block) SHEET _ OF
2 CP7717-2~13~EPR O~Ring, EPOM

CP7717-2~13-V1

0-Ring, Viton (Optienal)

3 CP38931~NYB

£~Clip, Nylon (Black)

CP7717-M28x3~EPRTFE

O-Ring, EPR-Teflon Filled (2 Req'd.)

CP7717=M28x3~VITFE

O-Ring, Viton—Teflon Filied (2 Req'd.) (Opfional)

S CPS6726-VITFE

Seal, Viton-Teflon Filled

6 | CP7717-2-111-VI

O~-Ring, Viton

7A_| cP38921~2-NY8

Turret, Nylon (Block) (3 Outlet)

78 | CP38922~2~NY8B

Turrel, Nyfon (Block) (4 Outlet)

7C_| CP38923-2-NYB

Turred, Nylon (Block) (5 Outlet)

CP21953-EPR

Diophrogm, EPOM

CP21953-VI

Diaphrogm, Viton (Optional)

8 | 21850-10-N18

End Cop Sub-assembly, Nylon (Black)

10 | cP38925-2-~NYB

3/4" & 25mm Body, Nylon (Bock)

CP7717-2~110-8U

0-Ring, Buno-N

" [TPr7i7=2-110-w1 g

0-Ring, Viton (Optioncl)

12 CP48255~1~1/4-30255

Screw, Stainless Steel

CP48224-NY8

2Smm Upper Clomp, Nylon (Black)
Pivol Pin, Stainles:

MM-NYB(=VI) ~ 25mm Wel Boom Nozzle Body*

or 5 In Part Number For Number of Outlets

pecifies Viton O-Ring Opfion

DESCRIPTION:
QJ360C WET SOOM
DIAPHRAGM CHECK VALVE
QUICK TEEJET® HINGED
NOZZLE BOOY ASSEMBLY

Spraying Systems Co.

Sproy Nozzles ond Accessories
P.0. Box 7900

~ Wheaton, I 60189-7900

Rev. No, 1

PARTS UST

PL QJ360C-WB

SHEET OF

QJ375

QJ373




fﬂs T
=N ILLUSTRATED PARTS LIST

fBST

®

Page 90



fﬂs T
J~=N ILLUSTRATED PARTS LIST

Delivery Tubes

Page 91



fﬂS T
=N ILLUSTRATED PARTS LIST

Delivery Tubes Parts List

ITEM PART NO. QTy. DESCRIPTION
1 14301 AR |TUBE, 6 PORT 15 INCH SPACING + FENCELINE V ALVE
1 14302 AR |TUBE, 2 PORT 15 INCH SPACING
1 14303 AR |TUBE, 3 PORT 15 INCH SPACING
1 14304 AR |TUBE, 4 PORT 15 INCH SPACING
1 14305 AR |TUBE, 5 PORT 15 INCH SPACING
1 14306 AR |TUBE, 6 PORT 15 INCH SPACING
1 14307 AR |TUBE, 7 PORT 15 INCH SPACING
1 14308 AR |TUBE, 8 PORT 15 INCH SPACING
1 14309 AR |TUBE, 9 PORT 15 INCH SPACING
1 14310 AR |TUBE, 10 PORT 15 INCH SPACING
1 14311 AR |TUBE, 7 PORT 20 INCH SPACING + FENCELINE VALVE
1 14312 AR |TUBE, 2 PORT 20 INCH SPACING
1 14313 AR |TUBE, 3 PORT 20 INCH SPACING
1 14314 AR |TUBE, 4 PORT 20 INCH SPACING
1 14315 AR |TUBE, 5 PORT 20 INCH SPACING
1 14316 AR |TUBE, 6 PORT 20 INCH SPACING
1 14317 AR |TUBE, 7 PORT 20 INCH SPACING
1 14318 AR |TUBE, 8 PORT 20 INCH SPACING
1 14319 AR |TUBE, 9 PORT 20 INCH SPACING
1 14320 AR |TUBE, 5 PORT 20 INCH SPACING + FENCELINE VALVE
1 14321 AR |TUBE, 6 PORT 20 INCH SPACING + FENCELINE VALVE
1 14322 AR |TUBE, 2 PORT 22 INCH SPACING
1 14323 AR |TUBE, 3 PORT 22 INCH SPACING
1 14324 AR |TUBE, 4 PORT 22 INCH SPACING
1 14325 AR |TUBE, 5 PORT 22 INCH S PACING
1 14326 AR |TUBE, 6 PORT 22 INCH SPACING
1 14327 AR |TUBE, 7 PORT 22 INCH SPACING
1 14329 AR |TUBE, 6 PORT 22 INCH SPACING + FENCELINE VALVE
1 14330 AR |TUBE, 5 PORT 22 INCH SPACING + FENCELINE VALVE
1 14331 AR |TUBE, 6 PORT 15 INCH SPACING + FENCELINE VALVE
1 14332 AR |TUBE ASSEMBLY, 2 PORT 15 INCH SPACING, INC NOZZLES

Page 92



/218

ILLUSTRATED PARTS LIST

1 14333 AR [TUBE ASSEMBLY, 3 PORT 15 INCH SPACING, INC NOZZLES
1 14334 AR |TUBE ASSEMBLY, 4 PORT 15 INCH SPACING, INC NOZZLES
1 14335 AR |TUBE ASSEMBLY, 5 PORT 15 INCH SPACING, INC NOZZLES
1 14336 AR |TUBE ASSEMBLY, 6 PORT 15 INCH SPACING, INC NOZZLES
1 14337 AR |TUBE ASSEMBLY, 7 PORT 15 INCH SPACING, INC NOZZLES
1 14338 AR |TUBE ASSEMBLY, 8 PORT 15 INCH SPACING, INC NOZZLES
1 14339 AR |TUBE ASSEMBLY, 9 PORT 15 INCH SPACING, INC NOZZLES
1 14340 AR |TUBE ASSEMBLY, 10 PORT 15 INCH SPACING, INC NOZZLES
2 590054 AR [SPACER, WET BOOM

3 540040 AR [CLAMP, WET BOOM

4 520039 AR [NOZZLE BODY TRIPLE W ET BOOM

5 590048 AR [U-BOLT STAINLESS STEEL

6 540029 AR [TUBE CLAM P BASE

7 655 AR [NUT HH

8 590078 AR [BOLT HH 1/4 X 4-1/2 GR5 STAINLESS STEEL

9 685 AR [WASHER 1/4" STAINLESS S TEEL

10 655 AR [NUT 1/4" NYLOCK STAINLESS S TEEL

11 520030 AR [NOZZLE BODY S INGLE W ET BOOM

Page 93



fﬂS T
=N ILLUSTRATED PARTS LIST

60 - 80’ Side Fold Fitting

60 - 80’ Side Fold Fitting Parts List 90SA6080SF

ITEM PARTNO. QTY. DESCRIPTION
1 530044 1 |1"MPT X 1" HOSE SHANK-90°
2 530326 1 |1'MALE X 1" FEMALE SWIVEL
3 530325 1 |1' FEMALE THREAD X 1" HOSE SHANK

Page 94



fﬂS T
=N ILLUSTRATED PARTS LIST

I7:53

®

Page 95



fﬂs T
J~=N ILLUSTRATED PARTS LIST

Hydraulic System

Page 96



ILLUSTRATED PARTS LIST

/218

Hydraulic System Parts List

DESCRIPTION 80, 90 & 100

ITEM | VENDOR PART NO. |PART NO.

1 S48124 520015 E”\gl__rINDER, 20TD16-150 SA PUSH, MAIN
) 5400-4.8.047 510038 80258 X 4J1X RESTRICTED ADAPTER,
3 FDM4R17-4FJX 600008 |HOSE 4JIC STRAIGHT
4 2-NV12-12SAE-M 530182 |HYDRAULIC TIP X 8ORB
5 FDM8R17'2%ZJX'8MBO' HOSE HYDRAULIC BLOCK FEED
CYLINDER, 30TD16-150 DOUBLE
6 645710 620006 |3 '~ NG FoLD
8ORB X 4J1X 90° RESTRICTED
7 6801-4-8-R.045 610039 [ ADAPTER. 035 (9600N)
8ORB X 4JIX 90° RESTRICTED
7 6801-4-8-R.045 610040 [ADAPTER. 045 (9600)
g | FOM4R1 71'34FJX'4FJX' HOSE 4JIC STRAIGHT
FDM4R17-4FJX90M- .
9 paoahe HOSE 4JIC STRAIGHT X 4JIC 90
FDM4R17-4FJX90M- .
10 paoah HOSE 4JIC STRAIGHT X 4JIC 90
510030 |8ORB X 4JIX 90° RESTRICTED
11 ADAPTER, .032 (9600N)
8ORB X 4JIX 90° RESTRICTED
6801-4-8-R.045 610040 |ADAPTER. 045 (9600)
CYLINDER, 30TD16-150 DOUBLE
12 645710 620006 | XN Dis WG
13 | FDM6R17-6FJX-156 HOSE 6JIC STRAIGHT
14 6801-6-8 610030 |8ORB X 6JIX ADAPTER
5 648420 520023 _(l._‘,l\l(_l__l_INDER, 25TD08-112 SA PULL, WING
FOR NORAC/RAVEN BOOM HEIGHT -
15 CONTROL SYSTEMS :
648402 OPT. CYLINDER, 25TD10-112 SA PULL, WING
NORAC/RAVEN 620022 |1y 7 OPT.
16 6805-6-8 610035 |S8ORB X 3/8” FPT 90° ADAPTER
17 BV3 610036 |BREATHER 3/8” MPT
FDM4R17-4FJX90M- ) ]
18 AL oo HOSE HYDRAULIC 4JIC 90° X 4JIC 90
FDM4R17-4FJX90M- \ .
19 paoahs HOSE HYDRAULIC 4JIC 90° X 4JIC 90
oo | FDM4R1 71'8'4FJX'4FJX' HOSE HYDRAULIC 4JIC STRAIGHT

Page 97




/18

ILLUSTRATED PARTS LIST

FDM8R17-8MBO-

21 ANy HOSE HYDRAULIC PUMP FEED
22 | 0531-601-500/100 | 630002 |ACCUMULATOR
23 O oaie HOSE HYDRAULIG 4JIC STRAIGHT
o4 | FOMARTZALIXARX HOSE HYDRAULIC 4JIC STRAIGHT
25 N/A
26 610026 |RUN TEE ADAPTER 4JIC, ZN

6602-4 610028 |RUN TEE ADAPTER 4JIC
27 6402-04-04 610018 |ADAPTER SWIVEL 4JIC X 40RB
28 MPV-14-SAE 500000 |VALVE 1/4 TURN HYDRAULIC
29 700-0805-4103 630008 |HYDRAULIC BLOCK - 5 STATION
NS 700-0806-4103 630011 |HYDRAULIC BLOCK - 6-STATION 1
30 6400-04 610007 |4 ORB X 4 JIC
31 237 237 |NUT HH 3/8" NYLOCK ZP CENTERLOCK
32 132 132 |BOLT HH 3/8 X 3" GR5 ZP

SEAL KITS

648126 648124 20TD16-150 SA PUSH

645752 648422 25TD-08-112 SA PULL

645752 648402 25TD10-112 SA PULL

Page 98




ILLUSTRATED PARTS LIST

837

Hydraulic Control Valve Harness - 60 - 66 Foot Boom

23" LK =
—— 2 (= ]}
\.

]

00000

c9 c8 c7
S/N

C10

Cé
=
C1

O

C3

C4

c5

00000

m@ (e a—
wHT/BLK —18%
@ _ﬂ. =

= ORG/ mrxllll/
=T

'H RED/BLK 13
@ -

lmj

Page 99



fﬂS T
=N ILLUSTRATED PARTS LIST

Hydraulic Control Valve Harness - 60 - 66 Foot Boom Parts List

VENDOR PART

ITEM NG QTY. DESCRIPTION

1 212-025 1 |BOLT, 5/16-18 X 0.75

2 214-002 14 |CABLE TIE, BLACK, 7"

3 255-026 1 |LOOM CLAMP, .5" ID METAL/RUBBER

. 302.374 , |MANIFOLD ASSEMBLY, 0805 2DA 3SAOCLOSED INTG DTR 12V
WP6400-4 PT6801-8
HARNESS ASSEMBLY, 12 CON 18GA DTR KEY A 12P(12)-2DTR2P(2)

5 319-668 1 |5

Page 100




ILLUSTRATED PARTS LIST

837

Hydraulic Control Valve - 60 - 66 Foot Boom

|
P
6

'
O

(@[ @ 9
S/N

o

oM

Page 101



837

ILLUSTRATED PARTS LIST

Hydraulic Control Valve - 60 - 66 Foot Boom Parts List

ﬂ VENDOR PART NO. ﬂ DESCRIPTION
1 210-017 2 |FITTING 6801-8-8/E-MJ-MO
2 210-038 4 |FITTING 6408-HHP-8/HOLL HEX PLUG MO
3 210-113 7 |FITTING 6400-4-6/S-MJ-MO
4 210-127 3 |FITTING 6408-HHP-6/HOLL HEX PLUG MO
5 232-050 2 |DECAL S/N (SILVER)
6 232-058 1 |DECAL FASSE BLACK/GOLD 1" X .75" ROUND CORNER
7 253-037 1 |COIL H/F 6359774 DT
8 253-046 7 |COIL HYDAC 0312600 DL DSTCH RECPT.
9 270-093 1 |MANIFOLD S14153-4 5CIR AL RV
10 273-008 1 |CARTRIDGE SV10-40-0-N-00 (Seal Kit Part Number 274-001)
11 273-012 1 |CARTRIDGE CP10-20 (Seal Kit Part Number 274-019)
12 573-058 1 (C))(:;—\QF)%TRIDGE H/F RV10-22A-0-N-NC-35-30 (Seal Kit Part Number 274-
13 273-077 7 |CARTRIDGE HYDAC WS 08W-01-C-N-0 (Seal Kit Part Number 274-028)

Page 102



837

Hydraulic Control Valve Harness (319-668) - 60 - 66 Foot Boom

ILLUSTRATED PARTS LIST

-
g
LA T

@\ﬂ E ﬂz
Wi
o~ /C% géfsﬁéé
ﬁﬁﬁﬁ%ﬁﬁﬁggg
i

®
EE ) J_@::m”;m”
m-m—@u—mso::mm b

21"
m-m—@u—mmmm i

19"
m;—@xﬁmmm

D:'-:m xﬁm';mm - :
[g-z—_@ﬁm-:owmm i ' h
Lo H’/@
| ﬁ? L
; L3Ik In
® ! |
DZ)- =Z= —-@ux—(m so::m JOINT #2) f $ ;%%%%;%
mm—@u—mmﬁtmm d ’ o=

% ] Sy s
5

Page 103



837

ILLUSTRATED PARTS LIST

Hydraulic Control Valve Harness (319-668) - 60 - 66 Foot Boom Parts List

VENDOR PART

ITEM NO. QTy. DESCRIPTION
1 231-008 6" |SHRINK TUBING .750
2 231-009 3" |SHRINK TUBING .5
3 231-250 6" |SHRINK TUBING .250 BLACK
4 232-050 2 |DECAL S/N (SILVER)
5 252-058 159" |WIRE 18GA BLACK
6 252-064 35' |CABLE 12CON GRAY 18GA
7 255-212 1 |CONNECTOR DEUTSCH 12 PIN RECEPTICLE DT
8 255-213 1 |CONNECTOR DEUTSCH DT PLUG 12 PIN
9 255-214 1 |CONNECTOR DEUTSCH LOCK WEDGE 12 PIN DTR
10 255-215 1 |CONNECTOR DEUTSCH LOCK WEDGE 12 PIN DTP
11 255-505 7 |CONNECTOR DEUTSCH LOCK WEDGE 2 PIN DTP
12 255-801 7 |CONNECTOR DEUTSCH 2 PIN PLUG DT
13 255-969 2 |CONNECTOR DEUTSCH LOCK WEDGE 2 PIN DTR
14 255-971 2 |CONNECTOR DEUTSCH 2 PIN RECEPTICLE DT
15 255-977 16 |TERMINAL PIN DEUTSCH 16/18GA
16 255-978 16 |TERMINAL SOCKET DEUTSCH 16/18GA
17 255-979 10 |[CONNECTOR DEUTSCH

Page 104




fﬂS T
J~=N ILLUSTRATED PARTS LIST

Control Console - 60 - 66 Foot Boom

g 3
§§ 8 [ g
S ER M
égig : 3 i g w’-;g;;‘
“.,-3 e :—: % 3 g"‘ 3 oI
Hgﬂgngé ‘\%:ﬁﬂ%ig gg %léﬁ gggg Eggg
95%;383 3 §;| gggiﬁggu e g 4P
MK Ezgsagggssssﬁ“ bt
< e EEEEE R EEE R aan%g% §
g—uuwuﬂn——«—unnék"g—ﬂ oL o P R T % R R Bl P ) R
FIRFRER e
HEEE 8188 353 EEEEREEERNEE
ELEEEEREEC R PR R
e e e REEEEEEEEEE EEEEREEEERER

Control Console - 60 - 66 Foot Boom
Page 105



fﬂS T
=N ILLUSTRATED PARTS LIST

fasT

Control Console - 60 - 66 Foot Boom
Page 106




ILLUSTRATED PARTS LIST

fﬂS T@

Control Console - 60 - 66 Foot Boom

NOILYOOT HOION = Y

B B

¢ -

y
% & =0

N\
7, oy S

A

RS,

TiE ok,
el 8 e
) Ue Ue
B > AN o

A L A \ A @

waNOT. gNol N 01
w5 4 B gt

WYHOVIA ONIYIM HOLIMS

Page 107

Control Console - 60 - 66 Foot Boom



e na/Keo-tl ._@ @,

34IM 18- L1 et =0 i
9Nd ALAVO-OL o i @M @H
9Nd ALAVO—6 na-g = XU
oN1d ALAVO-8 M18/1HM—L @ @ 9
ONMd ALAVO—L W18/940-9 : ol -
oN1d ALAVO-9 18/Q3y-S ..@S @ X|
oN1d ALAVO-S xa/ma-v I O
oNTd ALAVI—¥ 1HM—S e@ @ W
w_.ﬁm %&”M 2¥0-2 @H @ A
aNTd ALAVD-L a3y-1 m — v

1=l
143038 ¥04 1vli3d 1nO Nid 9M1d 904 1vI3d INnO Nid

«6—.01 £ /

ILLUSTRATED PARTS LIST

Page 108

| —) — v
| — = 1
mﬂ

4 == Wmmk%&&[&m

9Nd ALAVO 1N30 INOD| 0L 6.6—-GS2 oL
VO81/91 13%00S HOSLN3A HINO| Z1 8L6-5SZ 6
VO8L—-91 Nid 1N30 INOD| 2 LL6—-GSZ 8

dl0 NIdZL 3903M X007 ¥INO| | SIZ—-6S2 L
¥10 NIdZ1 3903MX007 IN30 NNOD| | ¥12-65C 9
10 9Md NIdZL HOSLIN3A ¥IND| £42-6S2 S
NIdZ} 1dO3¥ 10 IN30 NNOD| 1 Z1Z—-SSZ ¥
A¥O OAd VO8I NOOZI 318¥0 | L1 90252 €
A8 voBL JWIM |2 850—-2S2 [4

18 005 ONIBNDINIHS | L 600—-1€2 I
NOILJI¥OS30 Lyvd ALD|H3EANN LavVd | N

Wiring Harness - 60 - 66 Foot Boom

fﬂS T

1S S1¥vd



ILLUSTRATED PARTS LIST

fﬂS To_

Control Console Decal - 60 - 66 Foot Boom

foedisumi enefeq) S pey] SADA(Y SORITRRR

9NIM 1HOIY

SO [PREE® JSpim SR PIefD J009]] KEDNMT

9NIM NIV

— =

SONIM diTd

 1¥0dSNviL —)

9NIM 111

Mg T

| G || ——

198€-LT¥-L0S
65195 NW ‘@014
vh Pd M) 6S8YS

punolio 4" Ag/uiD S
punoio 14 Ag/mig ——=
punoi9 Ll A8 .
pial4 buiw urepy 1D 90 6%0L82%1 | WMAIgR WO R B0 pay | (wow)umog
70 B JE— (ye1s) Joyua) an|g Hoys g
yodsuel] Buim uley 90 10 oLzl w9 g bI0 B poy (wow) dn
piai4 sbuip dij4 [48) yAo) 680L88%¢E JUMAIG B WO 8 Nig @ JUM (wowr) umoQ
70 [— e (EREETE) pay Hoys ¢
podsuel] sbuin diig /55) 0) 0L88%E wo R nig B UM (wow) dn
umog Buim 1y ) e 680L%S UMAIIE B WO B Yig/Pay (wow) umoQ
fie) P P (3e18) Jo)ua) el buo ¢
dn Bum 19 e 10} 0L®S uo @ Yig/pey (wow) dn
umoq urepy ) S 6%0L%9 WUMAIIE B WO B Nig/BI0 (wow) umoQ
10 ) [E— (3e1s) Joyua) MO||DA buo z
dn uep R ) 0L%9 w9 ® Yig/bio (wow) dn
umoq Buim 17 €0 e 6%0L% L JUMAIIEG 8 UID 8 HIFAYM (wow) umog
TTe) —— JE— (ye1s) Jojua) VEETS) Buo |
dn Bum 11 Croverons {%0) 0L® . uio @ JIgAYM (wow) dn
uoloung SHOd jue] | SHod ainssald | uoneso nQ uid SallM JOH uolisod Yaymsg | 10109 joog | ‘ON yaums

Y01L¥-5080-00L @ €011-5080-001

Page 109



837

ILLUSTRATED PARTS LIST

Hydraulic Control Valve Wiring Harness (319-724) - 80, 90 & 100 Foot

Boom

_%:e-_ cio co

B — %18/1HM

ng
m— LHM/N¥9

w8
1HM
8
a3y
8

==
e
e
==

.2

i

oJOJOJOXO,
c8
wonao
0J0JoJoJC,

S )
29
z
N
9
I X

@@@@@

il

NS

N ¥18/034

\_>|1g

|

N 35/00 1

2 1

|
=]
W=

[ 5

L ——
N 178 | LT
e 3178
N 20

N L1/ N8

L —

\ RED /Wit
PARTS LIST
N2 [PART NUMBER|QTY PART DESCRIPTION
1 212-025 1 |BOLT 5/16—-18 X .75
2 214-002 13 [CABLE TIE BLACK 7"
3 255-026 1 |LOOM CLAMP .5"ID METAL/RUBB
4 302-780 1 |MANI ASSY 0806 4DA 1SA CLSD DTR 12V WP6400-4(7)+6(2)R.047 P6801-8
5 319-724 1 |HRN ASSY 15CON 18GA DTR KEY A 12P(12)-DTR3P(3)-9DTP2P(2) 20TR2P(2)) 33'

Page 110



ILLUSTRATED PARTS LIST

fas

Hydraulic Control Valve - 80, 90 & 100 Foot Boom

9 () (

0.0,

C10

5w

S/

C O

@Z@@;@@@@;@ -

JE

Page 111



fﬂS T
=N ILLUSTRATED PARTS LIST

Hydraulic Control Valve - 80, 90 & 100 Foot Boom Parts List

VENDOR PART

ITEM NO. QTy. DESCRIPTION
1 210-017 2 |FITTING 6801-8-8/E-MJ-MO
2 273-023 2 |FITTING 6400-6-6/S-MJ-MO
3 210-038 4 |FITTING 6408-HHP-8/HOLL HEX PLUG MO
4 210-113 7 |FITTING 6400-4-6/S-MJ-MO
5 210-127 3 |FITTING 6408-HHP-6/HOLL HEX PLUG MO
6 210-188 2 |FITTING 6400-6-6 R.047/S-MJ-MO
7 232-050 2 |DECAL S/N (SILVER)
8 232-058 1 |DECAL FASSE BLACK/GOLD 1" X .75" ROUND CORNER
9 253-037 1 |COIL H/F 6359774 DT
10 253-046 7 |COIL HYDAC 0312600 DL DSTCH RECPT.
11 270-093 1 |MANIFOLD S14153-4 5CIR AL RV
12 273-008 1 |CARTRIDGE SV10-40-0-N-00 (Seal Kit Part Number 274-001)
13 273-012 1 |CARTRIDGE CP10-20 (Seal Kit Part Number 274-019)
14 573-058 1 (CJ)&F){TRIDGE H/F RV10-22A-0-N-NC-35-30 (Seal Kit Part Number 274-

Page 112



-

bl

H

2
S

i

%

e

%

N li$ i
L) }

N TSR P

/

ILLUSTRATED PARTS LIST

23"

17° -
e

/BLK
=

BLK —(TO SOLDER JOINT §2) )
SOLDER JONT §2)

21"
BLU
=u:—-{3ux4maumnm;n
ORG,
BLK

VO81/91 HOSINGA 1DV0S Ml

YO81/91 HOSLNEG Nid Ml

o —wapu— ]

©| o| o
o~ = =) =

PEES

[=== =}

Nlﬂ
|-

dl0 NidZ 3003M X001 HOSLN3A MINO | £
dl0 NidZI 3003M %OO0T LN30 NNOD | | 1T
WA NidZL 30@EM MO0 HISINGA AINO

Ei =3 ——() BLK —(TO SOLDER JOINT #2)

| e
[

D=5
mal =W
ma] =¥
IEI= —5

DEEE

£ :% q::mm;m..,

E [tof o[ o[ o[

Hydraulic Control Valve Wiring Harness (319-668)

837

BLK —(TO SOLDER JOINT §#2)
RED 23 /
BLK —(TO SOLDER JOINT §2)

E@ D> = BLK 24"

®
Tebl—
mEN=—%

Page 113



ILLUSTRATED PARTS LIST

fﬂS T

Control Console - 80, 90 & 100 Foot Boom

M (£)ded1a(Zi)dzl v A3d dLa 981 NOOSL NuH | | 09L-0Z€ | €2
.57 YOI ASSV Wd §3Q10H3snd | | 69.-61¢ | €
[ .B/d £ 53435 39M 8/ SSINavH [} LiZ—-¥IE Ty
#0Z004 OMS MINN dd TIM@ 1ON3 | L \s.—vog | o
9,8/1 I—H4 XBELNN TI¥Q TON3 | 1 00v—¥0€ | gz
L8118 TANA 90L di9 | | 1£0-6SZ | 82
£81° A¥O TANA di¥9 90L Ms | | L20-652 | (¢
£81° NYO TANA di9 90L ms | £20-652 | 92
£B1" T3A TANA dIdD DOL MS | L ZZ0-8SZ | ST
481" ME TANA 9 90L MS | 4 S10-652 | ¥Z
£81° Q34 TANA di¥9 90L MS | I S00-65Z | €2
WSHEL VIO FI0H ‘LS04 =S¥ O0AIH 41 Nivals | | ok-gsZ | ZZ
9¥1 ON3 35070 30Id1S WuL | |+ 582-65Z | 1z
VOrL—0L SNI 4 Od WiL | € 6Ll-5sZ | oz
Vo9L—¥l 4/W Od Wil | 2 0£0-66Z | 61
VOB1-91 (N3 @3SO10 30MdS Wil | ¢ 0£0—5SZ | 8L
VO8L/0Z SNI NON 4 Od WL | ¢ 900-S5Z | L1
¥OBL-ZZ SNI TINd 4 Od Wil | 2 +00-6SZ | 9L
N8 Od 4 dvil—L Wil | S| 2Zoo-ssz | Si
dhve Zvalia 300i0 | L 100-+SZ | ¥1
A9 NdO 1008 0L MS | o £20-05Z | €1
ONOT WOW df 10d0 9oL Ms | € | g10-0s2 | z1
1HOHS WOW df 10d0 90L MS [ ¢ | £00-0SZ | |1
S X 6L 8/ai09 1030 | 1 6S0-2€Z | 01
(¥3nus) N/s 030 | 2 | oso-zcz | 6
0907/M TINZ 8L X ¥ 410 A10d ova | | £50-0gZ7 | B
HOLINON 9NSH X8 I 00€—-612Z L
WL WOV1E 3L 318YD | ¢ z00—¥1Z | 9
I 0DOXG@XLGZ NOTAN H3HSYM | 2 cSee-Ciz | ©
00S" X 0Z-+/1 03013M M3¥0S | z \€2-212 ¥
TIVWAI 0Z-+/1 8ONM | z SIZ-Z1Z ¢
SSVH8 8/€XZ€-9 L¥3ASNI | z Z0Z-Z1Z F3
18 GH WAO B/€ X ¢£-9 M3WDS | ¢z ¥8Ll-Z1z | |
NOULI¥IS3a 1¥vd ALD Tmm::z Lavd

Iv8 MS NO L4

oL @)= FD)E@) 1o -
(8)(9) :NMOHS LON "

SS3ANYVH dn 110D
0L 3L Favo—

L 3sn’

Page 114



ILLUSTRATED PARTS LIST

fﬂS T@

Control Console Switch Diagram

Ny

(Gl N

® ®

NOILYOO1 HOION =

1HM/M8

@

1HM/NY¥9
a3y

| z
)

¢
S
B &

LT\
NN

T\

§ o
yyrei

1HM/>n8

S A
|

n €n \edn D @
)
N @ <@ W Ju
A A
H 1¥OHS WOW dS H
&_mﬁamno 901 10da o%ﬁomm
a3y ¥MS 318 SMS LS

b o]

18/930

&
S
-
N

@»@w

@li e e
2

A

o1 NO1

wa de WOW d
901 1ddd 901 ._.ano
NYO LMS 13A ZMS

e M NIV

L
—_—

A /1528
vo8L g

VR

na/a3y

AVHOVIA ONIHIM

HOLIMS

Page 115



ILLUSTRATED PARTS LIST

/218

Wiring Harness - 80, 90 & 100 Foot Boom

oN

—
I
[ — -
 —
CIED

BIN_QUT DETARL

1 - RED 7 = WHT/BLK
2 ORG 8 L

3 WHT 9 — BLK/WHT
4 - BLU/BLK 10 - GRN

5 — RED/BLK 11 - B

6 - ORG/BLK 12 - GRN/BLK

Wiring Harness - 80, 90 & 100 Foot Boom Parts List

ITEM‘ PART NO. ‘ QTY.‘ DESCRIPTION ‘
1 231-007 3" |SHRINK TUBING .625
2 252-020 11" |CABLE 15CON 18 GAUGE
3 255-215 1 |CENTER LOCK WEDGE 12 PIN DTP
4 255-756 1 |CONNECTOR DEUTSCH DT PLUG 12 PIN KEY A
5 255-813 1 |CONNECTOR DEUTSCH 3 PIN PLUG DTDT PLUG 12 PIN KEY A
6 255-817 1 |CONNECTOR DEITSCH LOCK WEDGE 3 PIN DTP
7 255-978 15 |CONNECTOR DEUTSCH SOCKET 16/18 GAUGE

Page 116



ILLUSTRATED PARTS LIST

fﬂS T

Control Console Decal - 80, 90 & 100 Foot Boom

uodsuen a10jaq SGUMPO| SABMY :DNINIVYM

HOLUH

SONIM did

ONIM NVW

asid

® O
(¢ = b

JHOISNWVIL

ONM HON

—

NAVOd

T TTRAToIIT

-—_—— an ———
SBIIM PESYISAO JSpun SBUM PIOJUN JSASN EONVA

punoi dzL-2zL NG00 [ == [ == -~ s
RUROID dei-v ngmig [ == = === = ——
punois deE-€ JUM/PaY
punoI dzl-LL g ——— | - e
PIdId YouH 10 90 dz1-6 ‘'dzL-0l 'dzl-2 'dZi-|L WMAIE R WS B BiO @ pay (wow) umog
10 TR E— (1e38) J8yue) anig Hoys 9
yodsuel] youH 90 5) dz1-0l ‘'dZ}-2 'dgi-|L ui9 R B10 3 pay (wow) dn
pIai4 sbuip dij4 €0 80 dZl-6 'dZl-0l 'de-2 'de-| WUMAIE B WIS B JUAM/NIE B TUM/UID (wow) umoQ
[TTe) e e | = (Jess) 18yuad yoelg uoys g
podsuel| sbuip dijg 80 €0 dz1-01 'dg-2 'de-l ui9 R YMNIF B IYMWWD (wow) dn
piaid Buip ulepy 20 Jks) dz1-6 'dz1-0l 'dzl-8 'dZl-€ WMAIE R WIS R Nig 8 UM (wouw) umog
jiTe) FEEEEETS D (e1s) J8yusn pay Hoys ¢
Hodsues] Buip uiepy L0 Z0 dzL-01 'dzL-8 'dzl-¢ ui9 B Nig UM (wow) dn
umoq Buim 1d ) dzl-6 'dzl-0L 'dzZl-S JUMAIIE R WD R MIg/Pay (wow) umog
o @ | = | —— | e e (ye)s) 1ojued Aei Buo ¢
dn Buipm 1y ) dz1-01 'dz1-§ ui9 ® Yig/pPay (wow) dn
umoq ulepy 60 dzL-01 'dzi-2 ui9 @ YIgAUM (wow) umog
ITTe) = - (1e18) J81usd MOJIBA Buo gz
dn uiep 60 d21-6 'dzL-0L 'dZi-L WUMAIE B WS B HIFAUM (wow) dn
umoq@ Buin 11 [Z0) dzL-6 'dzL-0L 'dzL-9 WMAIE B WO R 4ig/Bio (wou) umog
3O ———— —- (EBFETER) VEEY) B6uoT |
dn Buim 11 [2) dz1-01 'dzL-9 ws B Ng/610 (wow) dn
uonounyg sjod yue] | sjuod ainssald uonesoT N0 uld SalIM JI0H uonIsod Ysms [ 10109 joog | "ON Yyoms

anbuo] paxid .0z} S0L-9080-00Z

Page 117



fﬂS T
=N ILLUSTRATED PARTS LIST

fOST

Page 118



fﬂs T
J~=N ILLUSTRATED PARTS LIST

NORAC Auto Height Boom Control UC4+

Page 119



/218

ILLUSTRATED PARTS LIST

NORAC Auto Height Boom Control UC4+ Parts List

ITEM VENDOR PART NO. ‘QTY.‘ DESCRIPTION

1 44658-19 1 |CABLE INTERFACE UC4 BC C13 FT1 MAIN

2 44651-03 1 |CABLE EXTENSION VALVE GENERIC

3 44650-35 1 |CABLE POWER GENERIC PULL-TYPE

4 4461BC+ 1 |UC4 PLUS BOOM CONTROL PANEL

5 44658-20 1 |CABLE INTERFACE UC4 BC C12 FT1 WINGS

6 44664 1 |CABLE UC4 CAN NODE DUAL

7 44668 1 |CABLE UC3 SENSOR BRANCH 1 AMP RECEPT 3 AMP PLUG BC
8 44631 3 |UC4 ULTRASOUND SENSOR

9 44642 1 |UC4 PLUS ROLL SENSOR

10 44641 1 |UC4 PLUS ROLL SENSOR W TEMPERATURE PROBE

11 44933D 1 \[/)GLE\'/l'ES(B)hOCK UC4-BC 2-STATION CC/LS VARIABLE RATE
12 44656D 1 |CABLE VALVE VARIABLE RATE DUETSCH

NS 44656 NS |CABLE VALVE VARIABLE RATE DIN TERMINAL

Page 120



ILLUSTRATED PARTS LIST

fﬂS T

NORAC Hydraulic Valve Block

CIFIC

PRAYER MODEL SPEQ

<

Page 121



/218

ILLUSTRATED PARTS LIST

NORAC Hydraulic Valve Block Parts List

ITEM VENDOR PART NO. | QTY.

DESCRIPTION

1 W400-6-6 2 |HYDRAULIC COUPLING - MODEL SPECIFIC

2 44897 1 |FILLER CAP WITH 60RB PORT

3 104827 1 |l\_|/||Y(l)DFI?(§\|thL|C FILTER ELEMENT, 3000 PSI IN-LINE 10
4 44896 1 |FILTER INSERT

5 104998 1 |O-RING 5/8 X 0.420 ID X 0.103

6 44923 1 |VALVE BLOCK2 STATION CLOSED CENTER

7 104943 3 |HYDRAULIC CHECK VALVE C-10-2

8 44928 2 |ORIFICE INSERT 0.047

9 104944 2 |CHECK VALVE CARTRIDGE C-10-3S

10 103381 5 |PLUG 4MBP

18 105723 1 |HYDRAULIC VALVE 12V

19 100739 8 |HEX SOCKET CAP SCREW 10-24 X 2"

20 105948 4 |COIL NUT & O-RING FOR NORAC #10599 & 105723
21 105926D 4 |COIL 12V FOR NORAC #10599 & 105723

21 105927 4 |COIL 12V FOR NORAC DIN

22 103312 2 |MALE ADAPTER 6MB-6MJ

23 104369 2 |PLUG 6MBP

Page 122




837

ILLUSTRATED PARTS LIST

NORAC Auto Height Boom Control Hydraulic Schematic UC4+ & UCS

O]

LHYT

: —~ C3 For 60-66’

C4 For 80-100’

————— Existing Lines

Item Part Number Name Quantity Picture
-
F02 105588 TEE ADAPTER - 4FJXR 4MJT 2 x
e )
J‘
FO3 104632 TEE ADAPTER 8FJXR 8MJT 2 v
2o
FO4 103312 MALE ADAPTER - 6MB 6MJ 4 w
A
FO5 104369 PLUG - 6MBP 2 ; ]
WO y
Ay
F06 44928 ORIFICE INSERT .047 IN ONE WAY 2

Page 123



fﬂS T
=N ILLUSTRATED PARTS LIST

fOST

Page 124




fﬂs T
J~=N ILLUSTRATED PARTS LIST

NORAC Auto Height Boom Control Brackets

Page 125



fﬂS T
=N ILLUSTRATED PARTS LIST

NORAC Auto Height Boom Control Brackets Parts List

ITEM PART NO. QTY. DESCRIPTION

1 11958 1 BRACKET

2 11952 1 BACK STRAP

3 437 2 HEX HEAD BOLT 3/8 X 7"

4 258 10 |FLAT WASHER 3/8"

5 132 3 HEX HEAD BOLT 3/8 X 3"

6 14460 1 BRACKET, SENSOR

7 14459 1 PLATE, LOCK

8 237 10 NUT 3/8" CENTERLOCK ZP

Page 126



fﬂs T
J~=N ILLUSTRATED PARTS LIST

NORAC Auto Height Boom Control Harness

Note: This cable end

/IS not used.
P1E6B
—]
p—
|—]
P4 P3
— fr—
Plea | = = R16
== -
P4
GND BLK @O
OAN+ ORG @D
+1av RED @D
OAN- BLU/BLK @O
P3
—0o® +12v red
O® UNUSED
0 ® GND bllk/wht
Pi6A R1&6
GND BLK/WHT + blk/wht @ O-F L—® @ GND BLK
REMOTE MANUAL BLU + blu @ O-F 8 (& RREMOTE MANUAL BLU
LEFT-UP GRN + grn @O ®® LEFT-UP GRN
MOTION INHIBIT org @O L ®@CAN+ ORG
+av red + red/blk @ D-§ — 1 8 A4 RED
LEFT-DOWN WHT + wht @ O-F ® @ LEF T-DOWN WHT
GND WHT/RED + RED/BLK @ D-¥ & @ GND BLK/WHT + WHT/RED
REMOTE AUTO blu/blk @ O bR ® CAN- BLU/BLK
MAIN-DOWN BLU/WHT  + blu/wht ® D-§ ® @ MAIN DOWN BLU/WHT
RIGHT-UP GRN/BLK + grn/blk @ O-F ® @ RIGHT-UP GRN/BLK
MAIN-UP GRN/WHT  + grn/wht @ D-§ = @ MAIN-UP GRN/WHT
BYPASS ORG/BLK + org/blk @ O-F ® @ BYPASS ORG/BLK
@o RED/BLK
RIGHT-DOWN WHT/BLK  + wht/blk @ D-§ WHT/BLK
ROLL-COW RED/WHT  + red/wht ® O-¢ RED/WHT
ROLL-CW BLK/RED blk @ O-f w @ ROLL-CW BLK/RED
PIEBUDUUUUL}L‘IULUUHDDD
(olelelolelclelolololuleleltleiT
ZgOxP XL XPYXPY
2 2 o 2 20 Q
S B DEngies choeT coAcT PO ELENT RSN
SYMBOL O DENOTES EMPTY CAVITY B D3¢ g
SYMBOL B DENOTES CAVITY PLUG () D=L ¢ < o <
= « 205 (O
T =
2 8 B =z
o =z
£ Z B3ma 2B
o O O5npFao
LDz ALRTSH0O0,0W
=15 I =
OFr=>rFO0ztzdT 44
ThFpgbEzS5S 0500
WLWD—WLWT =< 0O—0 >
AT + dJ¥ZEZTXEEM®

Page 127



837

ILLUSTRATED PARTS LIST

NORAC Auto Height Boom Control Extension Harness

ConnectTo P4

44664

> m o oM.

] S6A

ConnectTo
44656

T6A
Connect To
44658-19
/4
E[=hs —— "
7 Not Used
Pl6
1
= Connect To
44658-20
~
-
P4
GND BLK® o—— S6A
CANs DRG0 ® RIGHT-UP GRN/BLK + RED
2 REL@ D —= ® GND BLK + BLK
CAN- BLU/BLK® O—
© RIGHT-DOWN WHT/BLK + YLW
—8& ® LEFT-UP GRN + GRN
—®& © GND BLK + BLK
—& ® LEFT-DOWN WHT + WHT
P16
GND BLKD O T6A
REMOTE MANUAL BLUGD
LEFT-UP GRN@ O 0 ® MAIN-UP GRN/WHT
CAN+ ORG @ O 0 ® MAIN-DOWN  BLU/WHT
+12v RED® O— —0 © LEFT-DOWN WHT
LEFT-DOWN WHT® O l—a® LEFT-UP GRN
GND BLK/WHT + WHT/RED® O O ® RIGHT-UP RED
CAN- BLU/BLK ® O— ——O ® RIGHT-DOWN YLW
MAIN-DOWN BLU/WHT @ O
RIGHT-UP GRN/BLK ® O s3
MAIN-UP GRN/WHT @ O
BYPASS ORG/BLK @ O B ® ROLL-CW BLK/RED R
GND RED/BLK + BLU/RED @O —®® GND WHT aLL
RIGHT-DOWN WHT/BLK @ & 8@ ROLL-CCW  RED/WHT BIAS
ROLL-CCW RED/WHT @ &
ROLL-CW BLK/RED ® O
T3
-0® BYPASS ORG/BLK  BYPASS/

® GND GRN
'_g@ REMOTE ManuaL  BLU  REM MAN

GRN
WHT
BLK
BLK

GTé
GND BLK ®
GND BLK @
GND BLK ©®
GND BLK @
GND BLK ©®

®

GND

BLK

ND
® GND BLK/WHT + WHT/RED

® GND RED/BLK + BLU/RED

Page 128



fﬂs T
J~=N ILLUSTRATED PARTS LIST

NORAC Auto Height Boom Control Sensor Cables

ITEm CO2: 44668 — SENSOR BRANCH CABLE

1 = BLACK

2 — GREEN TERMINATION

3 - RED RESISTOR BETWEEN

4 - WHITE PINS 2 AND 4 150 DOhm
g -

=

T T T

1 - BLACK 1 - BLACK 1 - BLACK

2 — GREEN 2 — GREEN 2 - GREEN
3 - RED 3 - RED 3 - RED
4 - WHITE 4 - WHITE 4 - WHITE

ITEm CO2B: 44664 — CABLE UC4 CAN NobDE DUAL

1 - BLACK

2 - GREEN 1 - BLACK

3 - RED 2 - GREEN

4 - WHITE 3 - RED

Il_E E

1 - BLACK 1 - BLACK
2 - GREEN 2 - GREEN
3 - RED 3 - RED

4 - WHITE 4 - WHITE

Page 129



fﬂS T
J~=N ILLUSTRATED PARTS LIST

NORAC Auto Height Boom Control Valve Cable

ITEm CO3: 44656 — VALVE CABLE (VARIABLE RATE)
DIN Terminal

WHITE RIGHT-DOWN

BIN  WIRE COLOR  EUNCTION
A GREEN RIGHT-UP
B GND
C
g GREEN LEFT-UP

F

CGND
WHITE LEFT-DOWN

BIN R EUNCTION
1 GREEN RIGHT-UP
2 BLACK GROUND

EIN WIRE COLDR  FUNCTION NOT USED  NOT USED
1 GREEN LEFT-UP

e BLACK GROUND
3 NOT USED  NOT USED

(el
&

BIN WIRE COLOR EUNCTION PIN WIRE COLOR FUNCTION
1 WHITE LEFT-DOWN 1 WHITE  RIGHT-DOWN
2 BLACK GROUND 2 BLACK GROUND

3 NOT USED  NOT USED 3 NOT USED NOT USED

.o
‘2‘- L3 L g
© - Wx L]
W/f:x\x B
Al + wy 9 v
" - - P
T Higw ]
EOUND L
44656D MY DM v
Duetsch ’M[” > M-T.ﬁ
s s-c B oo I -,44' - oy w
Terminal ® nn o
-’5" - T
a® e

Page 130



/18

ILLUSTRATED PARTS LIST

NORAC Auto Height Boom Control Main Interface Cable

ITEM C13: 44658-19 — MAIN INTERFACE

WIRE LABEL DESCRIPTION:
R2A - MAIN

R2B - DOWN/DIRECTION

C ABLE

6 &
/ P2B
-
gep P2A
@ Main
® Ground
YLW
R2A
® Main
BLK ® Ground
Sé6 8 Down/ Direc tion
G
Main @ B BLK by round
Main Down %g o i
Hm = (@ Down/Direction
o = WHT @ Ground
[G)::]
T6 BOQ ::]
[ololclolelo]
<
)33
DS6 |r )OO D —:
| I
| I
L s e )

Page 131



fﬂs T
J~=N ILLUSTRATED PARTS LIST

NORAC Auto Height Boom Control Wing Interface Cable

ITEM C12: 44658-20 — WING INTERFACE CABLE

WIRE LABEL DESCRIPTION:

R2A - LEFT
R2B - RIGHT
R2C - BYPASS

83 ci2

BLK

R2B
=R D Right
“® @ Ground

WHT

S3 RED
Bypass & & BLk PeC

@ Bias-up/Bypass
3 ® Ground
YLW
R2C

=R (D Bias-up/Byposs
& @ Gruond

@®a
Rem. Manual © & VAT

T3

Left ® 0O

| Rem. Manual ® ———

Right @ O

Page 132



/218

ILLUSTRATED PARTS LIST

Severe Terrain Cable UC4+

Severe Terrain Cable UC4+ Parts List

ITEM VENDOR PART NO. | QTY.

1

44669

1

DESCRIPTION

CABLE SEVERE TERRAIN

2

44631

2

SENSOR UC4

Page 133



fﬂS T
=N ILLUSTRATED PARTS LIST

fBST

®

Page 134



fﬂs T
J~=N ILLUSTRATED PARTS LIST

NORAC Kit Layout

Connect To
Display

Existing
Power Cable

% 0 Fast
; ~ Main &
Direction
w Volve

Page 135



/218

ILLUSTRATED PARTS LIST

NORAC Kit Layout Parts List

ITEM  PARTNO. QTY. DESCRIPTION
o0 06034 1 [CONNECTOR DEUTSCH DT06 2 CAVITY PLUG wPLUGGED
oo | s |« COMECTOR OIS 0T oA LU K
Co1 43220-01 | 1 |CABLE,UC5 NETWORK 14 AWG 1M (3)
co1 43220-03 | 1 |CABLE,UC5 NETWORK 14 AWG 3M (10')
co1 43220-05 | 1 |CABLE,UC5 NETWORK 14 AWG 5M (16))
co1 4322010 | 1 |CABLE,UC5 NETWORK 14 AWG 10M (33)
co1 4322015 | 1 |CABLE,UC5 NETWORK 14 AWG 15M (50')
co1 43220-20 | 1 |CABLE,UC5 NETWORK 14 AWG 20M (65')
02 43210-01 | 1 |CABLE,UC5 NETWORK 18 AWG 1M (3)
02 43210-01 | 1 |CABLE,UC5 NETWORK 18 AWG 3M (10')
02 43210-01 | 1 |CABLE,UC5 NETWORK 18 AWG 5M (16))
02 4321001 | 1 |CABLE,UC5NETWORK 18 AWG 10M (33)
02 43210-01 | 1 |CABLE,UC5 NETWORK 18 AWG 15M (50')
02 43210-01 | 1 |CABLE,UC5 NETWORK 18 AWG 20M (65')
c10 43230-01 | 1 |CABLE,UC5 VALVE 2PIN DEUTSCH TO BLACK DIN
c10 43230-04 | 1 |CABLE,UC5 VALVE 2PIN DEUTSCH TO 2PIN DEUTSCH
Cc20 4324017 | 1 |CABLE,UCS INTERFACE TILT PIGTAIL VERSION
c21 4324018 | 1 |CABLE,UC5 INTERFACE MAIN PIGTAIL VERSION
C30 43250-04 | 1 |CABLE,UC5BATTERY PIGTAIL VERSION
EOf 43710 i |ucs CONTROLLER MODULE
E02 43720 1 |ucs VALVE MODULE
E03 42732 i |ucs INPUT MODULE PASS THRU
E04 43740 i |UCs ROLL SENSOR
E05 43750 i |UC5 ULTRASONIC SENSOR
E10 43760 i |ucs NETWORK COUPLER 3-WAY
E11 43762 i |ucs NETWORK COUPLER 6-WAY
E12 43764 i |UC5 NETWORK COUPLER 2-WAY
E20 43780 i |ucs NETWORK TERMINATOR PLUG
AL4100562 | 631909 i |AGLEADER UNLOCK CODE 4100562
PAVIES226 | 631910 1 |JOHN DEERE 2600 UNLOCK CODE 54VTGS22600
ECHO-DT1 i |NORAC ECHO UC5 CONSOLE

Page 136




837

UC5 Network Cables

ILLUSTRATED PARTS LIST

Item C01: 43220-10A - CaBLE UC5 Network 14 AWG - 10M

P6A P6&B
ECU GND BLK OO O @ BLK ECU GND
SIG GND ORG @O -0 ® ORG SIG GND
CANL wHT @ O O ®@ WHT CANL
CANH GRN @ o 0 @ GRN CANH
SIG PWR BLU ® O O0® BLU SIG PWR
ECU PWR RED ® O 0 ® RED ECU PWR

Item C02: 43220-01A - CasLe UC5 Network 14 AWG - 1M

P6A P&B
ECU GND BLK OO O® BLK ECU GND
SIG GND ORG @ O 0 ® ORG SIG GND
CANL WHT @O 0@ WHT CANL
CANH GRN @O 0@ GRN CANH
SIG PWR BLU ® DO O0® BLU SIG PWR
ECU PWR RED ® O 0 ® RED ECU PWR

UC5 Network Cables

Page 137



837

ILLUSTRATED PARTS LIST

UC5 Network Cables

Item C03: 43210-03A - CaBLE UC5 NeTwork 18 AWG - 3M

ECU GND
SIG GND
CANL
CANH
SIG PWR
ECU PWR

Item C04: 43210-01A - CaBLE UC5 Network 18 AWG - 1M

ECU GND
SIG GND
CANL
CANH
SIG PWR
ECU PWR

P6A

BLK OO

ORG @O

WHT @ O

GRN @O

BLU ® 0O

RED ® O

P6A

BLK OO

ORG @O

WHT @ O

GRN @O

BLU ® O

RED ® O

P6B

BLK
ORG
WHT
GRN
BLU
RED

P6B

BLK
ORG
WHT
GRN
BLU
RED

ECU GND
SIG GND
CANL
CANH
SIG PWR
ECU PWR

ECU GND
SIG GND
CANL
CANH
SIG PWR
ECU PWR

UC5 Network Cables

Page 138



837

ILLUSTRATED PARTS LIST

UC5 Network Cables

Item C05: 43210-20A - CaBLE UC5 NETWORK 18 AWG - 20M

ECU GND
SIG GND
CANL
CANH
SIG PWR
ECU PWR

P6A P6B
BLK OO 0O @® BLK
ORG @ O 0 ® ORG
WHT @O 0@ WHT
GRN @O 0@ GRN
BLU ® DO 0® BLU
RED ® O 0 ® RED

Item C10: 43230-04A - CaBLE UC5 VaLve DT To DT

ECU GND
SIG GND
CANL
CANH
SIG PWR
ECU PWR

P2B
O @ WHT OUTPUT

P2A
OUTPUT WHT OO
GND BLK ® O

0 ® BLK GND

UC5 Network Cables

Page 139



837

ILLUSTRATED PARTS LIST

UC5 Network Cables
Item C20: 43240-018 - CaBLE UCS5 INTERFACE TiLT DT

RIGHT UP
RIGHT UP
RIGHT DOWN
RIGHT DOWN

LEFT DOWN
LEFT DOWN
LEFT UP
LEFT UP

BLK
YEL
BLU
WHT

BRN
RED
ORG
PUR

A
n
>

o ém
oy @0

.

A
n
w

(o1 éa
Een @O

.

o

Y
n
(@]

.

@O

[ ;&
@en

2
n
o

- lﬂs
@en O

.

o

I+

1+

|

1+

I +

I+

1+

| X

BLK
GRN

YEL
GRN

BLU
GRN

WHT
GRN

BRN
GRN

RED
GRN

ORG
GRN

PUR
GRN

RIGHT UP

RIGHT DOWN

LEFT DOWN

LEFT UP

UC5 Network Cables

Page 140



L@@. ILLUSTRATED PARTS LIST
UCS5 Network Cables

Item C21: 43240-078 - CaBLE UCS5 INTERFACE MAIN DT (With Aux 1 & 2)

R2A
@® + BLK
—® @ - GRN
AUX 1
P2A
o ® + YEL
O ® - GRN
R2B
P12 2] + BLU
AUX 1 BLK oo il =
AUX 1 YEL@o——— Aux 2
AUX 2 BLU ®eo0—m————— P2B
AUX 2 WHT ® O O @® + WHT
MAIN DOWN BRN QO0——mm O ® - GRN
MAIN DOWN RED ® O
MAIN UP ORG @®o0——m
MAIN UP PUR @O R2C
[o)::] ® @© + BRN
[o)::] ® - GRN
(o)::]
oy MAIN DOWN
[
O @® + RED
Lu ® - GRN
R2D
® ©® + ORG
® - GRN
’——Epgn MAIN UP
O @ + PUR
Ln@ - GRN

UC5 Network Cables
Page 141



fﬂS T
=N ILLUSTRATED PARTS LIST

fOST

UC5 Network Cables
Page 142




fﬂS T
J~=N ILLUSTRATED PARTS LIST

9573TF-80 Hydraulic Fitting Locations

9573PTF FITTING 1.D. & LOCATIO!

TRACTOR HOOK UP % @E @

LIFT CYLINDER

FOLD BLOCK

9573TF-80 Hydraulic Fitting Locations
Page 143



fﬂS T
=N ILLUSTRATED PARTS LIST

9573TF-80 Hydraulic Fitting Locations Parts List

ITEM PART NO. ‘QTY.‘ DESCRIPTION

1 630023 1 |FASSE BLOCK KIT

2 610026 6 |JIC #4 SWIVEL RUN TEE

3 610030 3 |JIC #6 TO O-RING #8 90 DEG

4 610035 3 |O-RING #8 TO 3/8" PIPE 90 DEG

5 610036 3 |PLUG 3/8-18 BREATHER VENT

6 610040 12 |JIC RST.045 #4 X O-R #8 90 DEG

7 AR94522 4 |HYDRAULIC HOSE TIP

8 AA79336 1 |JIC #6 TO O-RING #8

9 610027 1 [JIC #6 RUN TEE

10 610079 1 |CONNECTOR #40RB X #6JIC

11 500000 1 |VALVE, BALL SAE #4 FEMALE PORT
12 610007 1 [JIC #4 TO O-RING #4

13 610102 1 [JIC #10 TO O-RING #10 ELBOW 90°
14 610103 1 |JIC #6 TO O-RING #6 LONG

15 610010 2 |JIC #6 TO O-RING #6

16 610104 1 [JIC #6 TO JIC #4 FEMALE

18 610099 1 |VALVE, FLOW CONTROL, P.C.

19 630002 1 |21 CU IN ACCUMULATOR
20 620080 1 |CYLINDER, 25TH20-125 ORB INLINE B
21 620023 2 |CYLINDER, 25TD08-112
22 620023 2 |CYLINDER, 30THC16.00-150
24 620057 4 |CYLINDER, 20TD10.00-112
24 620034 2 |FITTING 6801-8-8E-MJ-MO

9573TF-80 Hydraulic Fitting Locations
Page 144



fﬂS T
J~=N ILLUSTRATED PARTS LIST

9573TF-80 Hydraulic Fitting Locations

FOLD BLOCK PRESSURE = BLACK HOSE
FOLD BLOCK RETURN = GRAY HOSE

FOLD BLOCK HYDRAULIC HOSE ROUTING

SRR
\—@ FOLD BLOCK

9573TF-80 Hydraulic Fitting Locations
Page 145



837

ILLUSTRATED PARTS LIST

9573TF-80 Hydraulic Fitting Locations Parts List

ITEM PART NO. QTY. DESCRIPTION
1 630023 | 1 |FASSE BLOCK KIT
2 | 610026 | 6 |JIC#4 SWIVEL RUN TEE
3 | 610030 | 3 |JIC#6TO O-RING #8 90 DEG
4 | 610035 | 3 |O-RING #8 TO 3/8" PIPE 90 DEG
5 | 610036 | 3 |PLUG 3/8-18 BREATHER VENT
6 | 610040 | 12 |JIC RST.045 #4 X O-R #8 90 DEG
7 | AR94522 | 4 |HYDRAULIC HOSE TIP
8 | AA79336 | 1 |JIC#6 TO O-RING #8
9 | 610027 | 1 |JIC#6RUN TEE
10 | 610079 | 1 |CONNECTOR #4ORB X #6JIC
11| 500000 | 1 |VALVE, BALL SAE #4 FEMALE PORT
12| 610007 | 1 |JIC#4 TO O-RING #4
13| 610102 | 1 |JIC#10 TO O-RING #10 ELBOW 90°
14| 610103 | 1 |JIC#6 TO O-RING #6 LONG
15| 610010 | 2 |JIC #6 TO O-RING #6
16 | 610104 | 1 |JIC#6 TO JIC #4 FEMALE
18 | 610099 | 1 |VALVE, FLOW CONTROL, P.C.
19 | 630002 | 1 |21 CUIN ACCUMULATOR
20 | 620080 | 1 |CYLINDER, 25TH20-125 ORB INLINE B
21| 620023 | 2 |CYLINDER, 25TD08-112
22 | 620023 | 2 |CYLINDER, 30THC16.00-150
24 | 620057 | 4 |CYLINDER,20TD10.00-112
24 | 620034 | 2 |FITTING 6801-8-8E-MJ-MO

9573TF-80 Hydraulic Fitting Locations

Page 146



[/i224

ILLUSTRATED PARTS LIST

Fold Block Hydraulic Hose Routing

FOLD BLOCK PRESSURE = BLACK HOSE

FOLD BLOCK RETURN = GRAY HOSE

_—}\‘

A

1=~
| tt? L T
FFE L A.og
RN
ST i
[l J =
: Il¥l I = =
el p— =3

11

i

|

|

HOSES ROUTE

THROUGH FLEX CHANNEL

'VZJ__J_____________L-_____'i

=]

FOLD BLOCK HYDRAULIC HOSE ROUTING

Page 147



fﬂs T
=N ILLUSTRATED PARTS LIST

Fold Block Hydraulic Hose Routing Parts List

ITEM  PART NO. QTY. DESCRIPTION
1 600084-5-ZN | 2 |HOSE ASSEMBLY, 08-08FJ X -08MOR -296

Page 148



fﬂS T
J~=N ILLUSTRATED PARTS LIST

Main Lift Hydraulic Hose Routing

MAIN LIFT PRESSURE = BLACK HOSE MAIN LIFT HYDRAULIC HOSE ROUTING

e e = ——

FOLLOWS FLEX CHANNEL
FOLD BLOCK

(2)

Page 149



837

ILLUSTRATED PARTS LIST

Main Lift Hydraulic Hose Routing Parts List

ITEM PART NO. QTY.

1

600084-6-ZN

1

DESCRIPTION
HOSE ASSEMBLY, 06-06J1C90-06JIC-189

2

600084-4-ZN

1

HOSE ASSEMBLY, 06-06JI1C90-06JI1C-31

Page 150




ILLUSTRATED PARTS LIST

fﬂS T

ONILNOY ISOH JITNVHAAH ¥3ANITAD 1711

Tilt Cylinder Hydraulic Hose Routing

%0078 a104

f {.._
Tl Ll

i

JSOH MOV18 = JUNSSTAd ¥IANITAD 1171L

Page 151



fﬂs T
=N ILLUSTRATED PARTS LIST

Tilt Cylinder Hydraulic Hose Routing Parts List

ITEM PART NO. QTY. DESCRIPTION

1 600014-4-ZN| 2 |HOSE ASSEMBLY, 06-06J1C90-06JIC-113

Page 152



ILLUSTRATED PARTS LIST

fﬂS T

Main Hydraulic Hose Routing

ONILNOY ISOH JITNVYIAAH A104 NIVIN

0074 104

JSOH AVYHO = NdNL3d a704 NIV

JSOH YOV1a = 3¥NSS3dd A704 NIV

Page 153



fﬂs T
=N ILLUSTRATED PARTS LIST

Main Hydraulic Hose Routing Parts List

ITEM  PART NO. QTY. DESCRIPTION

1 600014-2-ZN| 2 |HOSE ASSEMBLY, 04-04FJX-04FJX-65.3

2 | 600014-3-NZ| 2 |HOSE ASSEMBLY, 04-04J1C90-04JIC-65.6

Page 154



ILLUSTRATED PARTS LIST

fﬂS T

Flip Wing Hydraulic Hose Routing

\\l

P

Y3ANITAD ONIM diNd LHO

\
N\
N3
e e R
\1
!
/
/
/
/
\\
! P e
‘. i 4«
|
ﬁ L _
",, !
L

ONILNOY ISOH JINVIAAH ONIM dITd

YIANITAD ONIM dINd 1431
"
|
|
|
|
prmiesamenry
-
=

JSOH AVYO = NdNL3Y ONIM dind

JSOH XOV18 = JUNSSTAd ONIM diNd

Page 155



fﬂS T
=N ILLUSTRATED PARTS LIST

Flip Wing Hydraulic Parts List

ITEM  PART NO. QTY. DESCRIPTION

1 600079-2-ZN | 1 |HOSE ASSEMBLY, 04-04FJX-04FJX-232

2 | 600084-7-ZN| 1 |HOSE ASSEMBLY, 04-04FJX-04FJX-217

3 |600079-3-ZN| 1 |HOSE ASSEMBLY, 04-04FJX90-04FJX

4 | 600079-4-ZN| 1 |HOSE ASSEMBLY, 04-04FJX90-04FJX-232

Page 156



ILLUSTRATED PARTS LIST

fﬂS T_

124

i Y \ ¢ \
s varpy e liry :

Y ITATITI i \

)/

JSOH AVYHO = NYNL3Y ONIM ONIMS

ONILNOY ISOH JITNVAAAH ONIM ONIMS JSOH Y0V18 = 3UNSSIAd ONIM ONIMS

Swing Wing Hydraulic Hose Routing

Page 157



837

ILLUSTRATED PARTS LIST

Swing Wing Hydraulic Hose Routing Parts List

ITEM‘ PART NO. QTY. DESCRIPTION

1

600040-7-ZN

2

HOSE ASSEMBLY, 04-04FJX-04FJX-384

600040-8-ZN

HOSE ASSEMBLY, 04-04FJX90-04FJX-386

Page 158



ILLUSTRATED PARTS LIST

fﬂS T

_\\ /. - NS = __ __ _ A m ,,/
. = 3 )
\ ~ .~ Y \ / = e J
X\ / ~ K
b, o e .,1: fL\,I /
\ __ — _\ .:Af.:l‘.,ll(;ull\.
\ ) .._,
' \
: \
—_ s

N

;
|
|

JSOH AVYO = N¥NL3¥ ONIM ONIMS

G3NNILNOD ONILNOY ISOH JITNVAAAH ONIM ONIMS SSOH SOVAE = SUNSSINd ONIM ONIMS

Breakaway Wing Hydraulic Hose Routing

Page 159



837

ILLUSTRATED PARTS LIST

Breakaway Wing Hydraulic Hose Routing Parts List

ITEM PART NO. ‘ QrTy. DESCRIPTION
1 600040-7-ZN 2 |HOSE ASSEMBLY, 04-04FJX-04FJX-384
2 600040-8-ZN 2 |HOSE ASSEMBLY, 04-04FJX90-04FJX-386

Page 160



ILLUSTRATED PARTS LIST

/18

Raven Dual Sidekicks

Page 161



837

Parts List 99RADUALSDKCK953P: Raven Dual Sidekicks

ILLUSTRATED PARTS LIST

ITEM PART NO. QTY. DESCRIPTION
1 28395 1 |WELDMENT, DUAL SIDEKICK MOUNT, 953P
2 510012 16" |HOSE, 1/2" EPDM
3 530019 2 |GASKET, 2 EPDM
4 530059 2 |ELBOW 90, 0.5 MPT X 0.5 HB, POLY
5 530100 2 |MANIFOLD FLANGE, 2" FP X 1-1/2" HB
6 540002 2 |CLAMP, FP WORM SCREW, 2
7 540012 4 |HOSE CLAMP, SS 1/2" #12
8 540016 2 |CLAMP, SS 1.5 #24
9 590287 3 |U-BOLT 5 X 5 X 45054 ZP
10 596240M 14 |NUT, CENTERLOCK, 40671 MAGNI
11 596800M 8 |BOLT, HH 40671 X 4 GR8 MAGNI
12 632124 1 |CABLE, POWER, 12'

13 632126 2 |SIDEKICK, ICD, 5-2000z

14 632127 2 |RINSE ASSIST, SIDEKICK

15 632128 1 [MIXER, 2"

16 632129 1 |CABLE, GEN 3 TO GEN 1 1SO, 18
17 632130 1 |CABLE, GEN 11SO TO GEN 3

18 632131 1 |CABLE, GEN 3 SIDEKICK

19 632132 1 |CABLE, GEN 1 ISO SIDEKICK

20 632133 1 |CABLE, POWER, EXTENSION, 12'
21 632137 2 |CHECK VALVE, SIDEKICK

Page 162



837

ILLUSTRATED PARTS LIST

Raven 450 Controller Kit With Skytrak, Up To 6 Sections

PART NO. ‘ QTy. ‘ DESCRIPTION

631803 1 |CONSOLE, SCS450 (6-BOOM)

631815 1 |CABLE, 24' EXT 6BM SCS450

631818 1 |CABLE 10' CONSOLE 7BM SCS 440/450
631832 1 |SENSOR, GPS SPEED, RAVEN

632028 1 |47 PINTO 16 PIN ADAPTER CABLE
632077 1 |CABLE PRODUCT 47 PIN 6 SECTION

Raven ISO Rate Control Module, Cables to Tractor, ISO Hookup, No VT

Console
PART NO. QTY. DESCRIPTION
15813BLK 1 PLATE, MOUNT, RATE CONTROLLER
596105M 1 HEX HEAD G5 1/4-20 X 2-1/2 MAG
596110M 1 |BOLT, HH 1/4-20 X 3 MAGNI
596128M 2 |HHG53/8 X1 MAGNI
596235M 3 |HEX NUT CENTER LOCK 1/4 MAGNI
596237M 2 |HEX NUT 3/8 CENTER LOCK MAGNI
631856 1 |SWITCH ASSEMBLY FOOT ISO PRODUCT CONTROL
632010 1 |RAVEN RATE CONTROL MODULE
632029 1 |47 PIN RCM CABLE
632035 1 |14'47 PIN TO 47 PIN PLUG
632078 1 |CABLE PRODUCT 47 PIN 10SEC
632043 1 |CABLE, ADAPTER 17'9 PIN
632061 1 |CABLE, FOOT SWITCH 12'

Page 163



fﬂS T
=N ILLUSTRATED PARTS LIST

Deere JDRC 2000 ISO Rate Controller, Cables to Tractor, ISO Hookup, No
VT Console

PARTNO. QTY. DESCRIPTION
15813BLK 1 |PLATE, MOUNT, RATE CONTROLLER
596105M 1 |HEX HEAD G5 1/4-20 X 2-1/2 MAG
596110M 2 |BOLT, HH 1/4-20 X 3 MAGNI
596128M 2 |HH G5 3/8 X 1 MAGNI

596235M 3 |HEX NUT CENTER LOCK 1/4 MAGNI
596237M 2 |HEX NUT 3/8 CENTER LOCK MAGNI
632035 1 [14'47 PIN TO 47 PIN PLUG

632078 1 |CABLE PRODUCT 47 PIN 10SEC
632043 1 |CABLE, ADAPTER 17'9 PIN

632045 1 |JD RC2000 CONTROL MODULE
632061 1 |CABLE, FOOT SWITCH 12'

47 Pin Product Control Cable - Customer Supplied JDRC2000 Rate
Controller / Raven RCM

PART NO. QTY. DESCRIPTION
15813BLK 1 PLATE, MOUNT, RATE CONTROLLER

596105M 1 HEX HEAD G5 1/4-20 X 2-1/2 MAG

596110M o |BOLT, HH 1/4-20 X 3 MAGNI

596128M 2 |HH G5 3/8 X1 MAGNI

596235M 3 HEX NUT CENTER LOCK 1/4 MAGNI

596237M o |HEX NUT 3/8 CENTER LOCK MAGNI
632035 1 14" 47 PIN TO 47 PIN PLUG

632078 1 |CABLE PRODUCT 47 PIN 10SEC

Page 164



837

ILLUSTRATED PARTS LIST

47 Pin To 37 Pin Product Control Cable - Customer Supplied GreenStar

Rate Control

PART NO. QTY. DESCRIPTION

ler

15813BLK | 1 |PLATE, MOUNT, RATE CONTROLLER
596105M 1 |HEX'HEAD G5 1/4-20 X 2-1/2 MAG
596110M 2 |BOLT, HH 1/4-20 X 3 MAGNI
596128M 2 |HH G5 3/8 X1 MAGNI
596235M 3 |HEX NUT CENTER LOCK 1/4 MAGNI
596237M 2 |HEXNUT 3/8 CENTER LOCK MAGNI
632035 1 |14'47 PIN TO 47 PIN PLUG
632078 1 |CABLE PRODUCT 47 PIN 10SEC
632070 1 |37 TO 47 PIN ADAPTER

47 Pin To 16 Pin Product Control Cable - Customer Supplied Raven 450

PART NO. QTY. DESCRIPTION
631814 | 1 |CABLE, 12' EXTENSION 6BM SCS440, 16 PIN
632028 | 1 |47 PINTO 16 PIN ADAPTER CABLE
632035 | 1 |14'47 PIN TO 47 PIN PLUG
632077 | 1 |CABLE PRODUCT 47 PIN 6SEC

47 Pin Product Control Cable - Customer Supplied Rate Controller
DESCRIPTION

PART NO. QTY.

632035

1

14' 47 PIN TO 47 PIN PLUG

632078

1

CABLE PRODUCT 47 PIN 10SEC

Raven CR7 ISO Display With Deere Harness (Deere ISO Controller)

PART NO. QTY. DESCRIPTION
632063 | 1 |RAVEN PRECISION CR7 DISPLAY
632066 | 1 |CABLE, CR7ISO VT ONLY
632067 | 1 |CABLE, DISPLAY PORT,Y ADAPTER

Page 165



837

ILLUSTRATED PARTS LIST

Raven CR7 ISO Display With Harness (Non-Deere ISO Controller)

PART NO. QTY. DESCRIPTION

632063 1 |RAVEN PRECISION CR7 DISPLAY
632065 1 |CABLE, CAN/POWER OEM ISO
632066 1 |CABLE, CR7 ISO VT ONLY

Raven CR7 ISO Display With Complete ISO Harness (Non-ISO Tractor)
PART NO. QTY. DESCRIPTION

632063 1 |RAVEN PRECISION CR7 DISPLAY
632064 1 |CABLE, RAVEN ISO/POWER
632066 1 |CABLE, CR7 ISO VT ONLY

Flow-Back Ball Valve Line Rinse - Electric Valve With Toggle Switch

PART NO. QTY. |DESCRIPTION
11145BLK 1 |SWITCH BRACKET

500027 0.25 |VALVE 450BEC MANIFOLD (NARROW) (NON-FLOWBACK)
500028 0.25 |VALVE 450BEC MANIFOLD (WIDE) (NON-FLOWBACK)
500029 0.25 |VALVE 450BEC MANIFOLD (WIDE) (FLOWBACK)
510016 2.5 |HOSE, 1" EPDM
510019 3 |HOSE, 3/4" EPDM
530189 1 |QUICK CONNECT 1" STRAIGHT BARB
530434 1 |[1"HB OUTLET XM QC
540013 2 |CLAMP, STAINLESS 3/4" #12
540014 2 |CLAMP, STAINLESS 1" #16
560055 1 |ELECTRICAL SWITCH SEALED SPST
560071 1 |TOGGLE SWITCH BOOT

Page 166




fﬂs T
J~=N ILLUSTRATED PARTS LIST

Control Console Wiring Harness

CONSOLE, SCS 460, 6 BOOM, 10’
115-0171-085 (Rev. A)

- BN
BB “—  WHITE 12 GA.

P
e 1 ot =Le —f
2> BROWN 18 GA. whlz Lo,
3> YELLOW 18 GA. beme  feo3
> GREEN 18 GA. RO 4
5 > BLUE 18 GA. oy fos
6> BLACK 18 GA. ol ¢ < 6
7> BLK/WHT 18 GA, ";N-‘—< 7
i 8> BRN/WHT 18 GA L TR J2
‘scm:tbgm 9> BLU/WHT 18 GA. e lcog |16 “caaé%&%‘m
0> ORG/WHT 14 GA. | .*Ilm
H>T—e—  cAme-swew a noyoe e
12> : : CABLE-BLACK 20 GA, —:—{—""‘ﬂ—< 12
13 >+——4 CABLE-RED 20 GA. | nopse -y
- ORANGE :: A —<i4 _ 2
14 > ORANGE 14 GA, (sPs | m“: ) z[-mm
15> WHT/BLK 18 GA wdr 1o
16 > RED 14 GA, el “‘i:—iw
RED 12 GA ——(F}j—RED 12 GA

_ ]Q,Tnﬂa

| e

Page 167



fﬂs T
J~=N ILLUSTRATED PARTS LIST

Control Console Wiring Harness

CABLE,
12’ PRODUCT, 6 BOOM WITH 3 PIN TOWERS
115-0171-129 (Rev. A)

15 e—f—+—— CABLE-RED —— =y 30, <3
12<——:—:— CABLE -BLACK : : 23 Y <2 |4
el — CABLE -SHELD — ) em é 1 | ZBY tase
5 ——+—— CORD-YELLOY . > 1
11 11
g CORD-GREEN = <2 ‘&v
= T o
6 € — BUACK 18 GA, —_— <C
WM o J
OnliE < A | Tolr
Sulisll
| E—— BROYN 18 GA. ¥ <c
J2 T <A | olen
cobqb'c'::a 5 €— BLUE 18 GA. s <c
oniGe <A | Toler
el
£ ) E— BLK/WHT 18 GA, s« Zc
1 — WHIE {4 GA o g {v-t}-é_m_< 8 |y7
of2 WC m < 5 Wy
he—————  ORNGE 4 GA < b |
8 —— BRN/JHT 18 GA, LT (< ¢
_ﬂﬂ<a JB
ORANGE é 3
< A | TofeR
9 ¢— BLU/WHT 18 GA. e < ¢
S < A | Tofer

Page 168



L]

oS

ILLUSTRATED PARTS LIST

Adapter Cable, 16 Pin Console To

Jooknlalednol 2

DC1
1 : 408-4001-087
4 : 408-4001-101
1 : CABLE-TIE

47 Pin Product Port (632028)

J2
PIN WE N0, Color  Size
-1 _J(ootoA)] BLACK |14 G

TP
S

RN Ry
RGP R

(N3 I

@i

1 : SPUCE
1 : HEATSHRINK

400-6001 |0|
L 3 400—‘&!—09‘@

1.2+ (09504) BLACK 18 GA. (SENSOR RIN) 5 (0950D) BLACK 18 GA. (SENSOR RTN) ——=m+J2 11
313 D (09508) BLACK 18 GA. (SENSOR RIN)EI

J1 34+ Doy (0950C) BLACK 18 GA. (SENSOR RTN)

J1 5 « ) (0062A) RED 14 GA. (HC PWR) ] (0062C) RED 14 GA. (HC PWR) m-J2 16
J1 8+ D (00628) RED 14 GA. (HC PWR)

J1 32+ De—1— (0972A) RED/WHITE 18 GA. (SNSR 8/10/12V PWR) :— (0972C) RED/WHITE 18 GA. (SNSR 8/10/12v PWR) —[—~==J2 14
J1 33+ J—1—— (09728) RED/WHITE 18 GA. (SNSR 8/10/12V PWR)

J1 36+ ) (0981) GRAY 18 GA. (DRIVER 1) 28
J1 37+ (0983) BROWN 18 GA. (DRIVER 2) J22
J1 38+ (0984) BLUE 18 GA. (DRVER 3/INPUT 22) 925
J1 39+ ) (0985) BLACK/WHITE 18 GA. (DRVER 4/INPUT 12) 27
J1 40 D— (0986) BROWN/WHITE 18 GA. (DRVER 5) 28
J1 41+ D) (0987) BLUE/WHITE 18 GA. (DRVER 6) = J29
J1 12+ (0966) GRAY 18 GA. (INPUT 1) 2 13
J1 42+ ) (0988) WHITE/BLACK 18 GA. (DRVER 7) J2 10
J1 24+ (0977) BROWN/WHITE 18 GA. (DRVER 15) 23
J1 22+ > (0963) RED 16 GA. (SNSR 5V PWR) g2 12
J1 23+ (0978) BLUE/WHITE 18 GA. (DRVER 16) J2 4
J1 1D (00104) BLACK 14 GA. (HC GND) 21
J1 4 ¢ ) (00108) BLACK 14 GA. (HC GND) J2 15
J1 25+ > (0998) GREEN 16 GA. (RT FENCE ROW) 38
J1 26+ > (0997) YELLOW 16 GA. (LT FENCE ROW) B3ce

Page 169



oS

Cable, 81 Pin ECU, 47 Pin Rate Control Interface (632029)

ILLUSTRATED PARTS LIST

£X4
19
A3

Ui

%0

5

pyass

T
VR
3 $iaimsion
11319 1005-08)
o=t o]
-
o v
- ¥
20 _$ay
v
#
%

Page 170



fﬂS T
J~=N ILLUSTRATED PARTS LIST

Cable, 81 Pin ECU, 47 Pin Rate Control Interface (632029)

u?-ﬂ-k‘-(wmmmm(mm) = P — (0062G) RED 10 GA. (HC PWR) —~(+ U6 2

LB (00104) BLACK 10 GA. (HC GAD) & (00106) BLACK 10 GA (HC GND) —————=(+ 56 1
U5 6 et (0906A) BLUE 18 GA (MASTR SW) (0906C) BLUE 18 GA, (MASTR Sw) (a7 8
U5 § mep—————————— (0182) RED 14 GA (12V BATT) = =1 = = (78
45 9 smet——f—}— (0DSZA) CBL-RED 18 GA. (TBC PWR) CBL1 —t = f—t— (00528) CBL-RED 18 GA (1BC PWR) cBL2 — (- a7 9
95 3 -m-———+— (0040A) CBL-BLK 18 GA. (TBC RTN) cBLt —+—+ 5] +—+— (00408) CBL-BLK 18 GA (TBC RTN) cBlz —+—+———(- o7 3
J5 10 ~met———4—}- (09084) CBL-GRN 18 GA (50 CAN LO) cBL1 —+—+ 5 44— (0205C) CBL-GRN 18 GA. (150 CAN LO) (BL2 —H—————1=( -7 10
5 4 ~mt——|—)— (00048) CBL-YEL 18 GA (150 CAN H) cBLY ——} 4} (0904) CBL-YEL 18 GA. (S0 CAN H)) CBL2 —H—F——— (- u7 4
5 2 cme—————————— (0822A) RED 16 GA (ECU PWR) sasg (0922C) RED 16 GA. (ECU PWR) €972
J5 | smef—————————— (00704) BLACK 16 GA. (ECU RTN) ] (0070C) BLACK 16 GA. (ECU RTN) C a1
115 = e (0070B) BLACK 16 GA (ECU RTN)
91§ D (09228) RED 16 GA (ECU PWR) —— ¢ PMI
3 12-;—@&)“ 18 GA (WASTR SW) ———————————— L (0062H) RED 14 GA. (HC W{U;}ﬁ}fﬁi}(ml) RED 14 GA (WC PWR) —|-C* B8 &
dt 19 pp——mm— YELLOW 1 _ 50 A
18 iﬁ}m,;’ig";"g— —(uuumuu(rcm—Cm}(mzuwuuwm)“(w“
a e (0010B) BLACK 16 GA (HC GND) (0OT0F) BLACK 14 GA. (HC GND) C 81
UERS S (0010C) BLACK 16 GA (HC GND) (0010G) BLACK 14 GA. (HC GND) (08 4
a6 =D (0010D) BLACK 16 GA. (HC GND)
J1 1 = Dt (00628) RED 16 GA (HC PWR) Put
31 2 = — (0062C) RED 16 GA. (HC m%—mﬁm RED 10 GA. (HC m)—&d'wﬂ—(nommmm(mm—
913+ 34— (00620) RED 16 GA (HC PWR) BIA
gy 13- (0948) GRAY 18 GA. (IMPLUNT/HGHT SW) { -8 31
T (0930) BLACK 18 GA. (SENSOR RTN) (82
RIS (0970) BUACK 18 GA. (SENSOR RTN) C- 83
2 {0951) BROWN/WHITE 18 GA. (WPUT 18) 89
dn 1. {0954) WHITE/BROWN 18 GA. (INPUT 11) {138 10
J1 20 > (0959) N/WHITE 18 GA. (INPUT 9) {08 1
Jine {0827) WHITE/BROWN 18 GA. (INPUT 17) -8 21
N8> (0962) RED/WHITE 18 GA. (SNSR B/10/12V PWR) (-8 35
423> (0972) RED/WHITE 18 GA (SNSR B/10/12V PWR) {48 32
by (0981) GRAY 18 GA. (DRMER 1) C 08 36
B2 (0983) BROWN 18 CA. (ORMER 2) { +J8 37
LR (0384) BLUE 18 GA (DRIVER 3/INPUT 22) (- 08 38
B84 (0985) BLACK/WHITE 18 GA. (DRVER 4/INPUT 12) ¢ 8 39
B85 (0585) BROWN/WHITE 18 GA. (DRWER 5) -8 &0
BE. (0387) BLUE/WHITE 18 GA. (DRVER 6) -+ 38 41
B (0988) WHITE/BLACK 18 GA. (DRWVER 7/INPUT 21) ~C 18 42
RS (0991) WHITE/BROWN 18 CA. (DRVER B/INPUT 10) -8 43
B9 (0993) WHITE/BLUE 18 GA. (DRVER 9) 8 44
3 10¢ (0994) VIOLET 18 GA. (DRVER 10) (08 45
3 n- (09835) BROWN/WHITE 18 GA. (DRVER 11) -( + 48 29
43 12> (0986) BLUE/WHITE 18 GA. (DRMER 12) -( + 8 30
43 13+ > (0997) YELLOW 18 GA. (DRVER 13) +JB 26
43 14 (0966) BLUE 18 GA. (INPUT 1) 48 12

SR (0967) BLUE/WHTE 1B GA. (INPUT 2) 48 13
3 18+ (0956) CRAY 18 GA. (INPUT 14) 87
43 17+ (0957) BROWN 18 GA. (NPUT 16) (-8
43 18- (0947) VIOLET 18 GA. (NPUT 24) “J8 18
4319+ > (0964) YELLOW 18 GA. (INPUT 23) C+ 8 35
43 20+ (0946) WHITE/BLUE 18 GA. (INPUT 13) -+ 48 19
8. (0926) WHITE/BLUE 18 GA. (INPUT 15) =+ 48 20
43 22+ ¥ (0960) BLACK 18 GA. (SENSOR HTN) C ot 34
43 23+ (0977) YELLOW 18 GA. (DRVER 15) -C+ 8 24
43 24 (0098) GREEN 18 GA. (DRVER 14) (-8 25
J3 25 (0944) GRAY 18 GA (ORMER 17/INPUT 19) {+ 8 46
43 26+ (0945) BROWN 18 GA. (DRIVER 1B/INPUT 20) C -8 47
9327 (0976) BLUE 18 GA. (DRIVER 19/MPUT 8) =+ 48 27
43 28+ ) (0958) BLACK/WHITE 18 GA. (DRNER 20,/MPUT 6) (- 08 28
4529-> (0963) ORANGE 18 GA. (SNSR 5V PAR) (-8 22
B - (0961) BLUE 18 CA. (DRNVER 21/WNPUT 3) “48 14
93 32+ (0968) BLUE 18 GA. (DRVER 22/WPUT 5) “C+ 08 16
43 33+ (0863) BLUE 18 GA. (DRVER 23/%UT 7) ~( 408 17
43 4. (0949) BLUE/WHITE 18 GA. (DRNER 24/INPUT 4) ~(+ 08 15
43 35+ (0078) GREEN 18 GA. (DRVER 16) (-8 23

Page 171



oS

®

ILLUSTRATED PARTS LIST

Cable, Pull Type Sprayer Frame, 14’ 47 Pin To 47 Pin (632035)

- -
o & D 3 5]
3
» e 3 awar
i B e
" -y !‘5
i i e
H i S
i 2 i i e
: e o i 3 i g
0 " )
i " “ 4 PLUG TOGETHER PROR TO SHPVENT ® i
: o e s e ; -
i o 5 B }: 4a-nm ; >
i = I b | ) s : >
i B i
1 4084001282 b
¥ o D=t a8 b .
] o 17 408-4000-3%0
b i _— S
o 1 ‘Y\AO-"(A -2 .lq -
- | 2 CoOEN (0@l J5-23 leem i R o
> 1 - 4001 - 283 - -
{;aan
P 1 - 4002301 -g
= -
o -
i =
H
a8
4
i =
oy T
i yesd
e e =38 )-.g
4 3
ot -
& 3
8 a
. al 434-1001-020 (184.00)
10 A8-4000- !
10 408-4002-241 ’
1 408-4001 -85
-5

SAT-CONNATI) (400)
I

J1 35 (0964) YELLOW 18 GA. (TANK FULL SIG)
s (0948) GRAY 18 GA (NP HEXHT) (-6
ns (0957) BROWN 18 GA. (INPUT 18) Codt 4
9 (0967) BLUE/WHITE 18 GA. (TANK FIL SIG) ~C+ 42
(0970C) BLACK 18 GA. (TANK FILL GND) =C- 4 3 " e c S
(0962C) RED/WHITE 18 GA. (TANK FILL PHR) ——=C+ 34 1 i igfi" - :j
4 [l eom lwa

I3 vt (0970A) BLACK 18 GA (SENSOR RTN) —————1 (09708) BLACK 18 GA. (SENSOR RTN) ——1=C+ J5 3 oh i“" el
J1 33 emer— (0962A) RED/WHITE 18 GA. (SNSR B/10/12v PAR) (09628) RED/WHITE 18 GA. (SNSR 8/10/12v PwR) —1+( + 35 33 =
N6 (00628) RED 14 GA. (HC PWR) - 56 i
ns (0062A) RED 14 GA. (HC PAR) {855
Jia (00108) BLACK 14 GA. (HC GND) ~C+ 351
J4 (00108) BLACK 14 GA. (HC GND) (354
32 (0950) BLACK 18 GA. (SENSOR RTN) {352
e (0851) BROWN/WHITE 18 GA. (INPUT 18) (- 59
N0 (0954) WHITE/BROWN 18 GA. (INPUT 11) -C+ 35 10
g (0959) BROWN/WHITE 18 GA. (INPUT 9) ~C+35 1
a2 (0927) WHTE/BROWN 18 GA. (INPUT 17) L 205 21
N R (0972) RED/WHITE 18 GA. (SNSR 8/10/12V PWR) -5 32
3 36 (0981) GRAY 18 GA. (DRIVER 1) {135 36
a3 (0983) BROWN 18 GA. (DRVER 2) {05 37
93 (0984) BLUE 18 GA. (DRIVER 3/INPUT 22) (35 38
N3 (03BS) BLACK/WHITE 18 CA. (DRVER 4/WPUT 12) €05 3
340 (0985) BROWN/WHITE 18 GA. (ORVER 5) {05 40
a4 (0987) BLUE/WHITE 18 GA. (DRVER 6) ~C 05 41
N (0988) WHITE/BLACK 18 CA. (DRVER 7/INPUT 21) (05 42
J1 43 (0991) WHITE/BROWN 18 GA. (ORVER 8/INPUT 10) {05 43
9 4 (0993) WHITE/BLUE 18 GA. (ORVER 9) (05 44
J1 45 (0994) VIOLET 18 GA. (ORVER 10) ~(+35 45
N2 (0995) BROWN/WHITE 18 GA. (DRWER 11) L35 29
9% (0996) BLUE/WHITE 18 GA. (DRVER 12) L5 %
N 2% (0997) GREEN 18 GA. (DRNER 13) (145 26
a2 (0966) BLUE 18 GA. (INPUT 1) C 35 12
N7 (0956) GRAY 18 GA. (INPUT 14) (o357
J1 18 (0947) VIOLET 18 GA. (PUMP RMP SIC) ~C+5 18
FIRT) (0946) WHITE/BLUE 18 GA. (INPUT 13) 5 19
920 (0926) WHITE/BLUE 18 GA. (INPUT 15) ~(+95 20
a3 (0960) BLACK 18 GA (SENSOR RTN) ~C 5 34
52 (0998) YELLOW 18 GA. (ORVER 14) -C+35 25
J1 46 (0944) GRAY 18 GA. (DRVER 17/INPUT 19) ~(+ 5 46
9:47 (0945) BROWN 18 GA. (DRNER 18/INPUT 20) o4
a2 (0976) BLUE 18 GA. (DRIVER 19/INPUT 8) (35 27
J 28 (0958) BLACK/WHITE 18 GA (ORWVER 20/INPUT 6) (05 28
32 (0963) ORANGE 18 GA. (SNSR 5V PWR) (52
N (0961) BLUE 18 GA. (DRIVER 21/INPUT 3) AL
916 (0968) BLUE 18 GA. (DRIVER 22/INPUT 5) {35 16
a7 (0969) BLUE 18 GA (DRVER 23/INPUT 7) L0517
a5 (0949) BLUE/WHTE 18 GA. (DRVER 24/INPUT 4) {3515
J1 23 cmet—— (0978A) GREEN 18 GA. (DEC)
J1 24 semi—— (0377A) YELLOW 18 GA. (nc)—l
21 }I
224D

(09778) YELLOW 18 GA. (INC) (o35 24

(0978C) GREEN 18 CA. (0£C) ~(+35 23

Page 172

WO Msticary



fﬂS T
J~=N ILLUSTRATED PARTS LIST

Adapter Cable, 17’, 9 Pin IBIC / 3 Pin Master to Gen 1 ISObus (632043)

ELR
(00104) BUACK 10 GA. (HC GND) e
3 AR B 32
* I (00820) 8D 10 CA. (¢ PWR) ——(ON\ O (0028) 8D 10 GA (4G PWR) n
250 A —J
41 8| “a
- 3 (0052) CRL-RED 18 GA. (CAN PWR) CBLI Y —C*
417 {44 1 “s
! (0040) CHL-BLX 18 GA. (CAN GND) CRK1 b
8| I 11 4
= =+ (0504) CEL-YEL 18 GA. (CAN H) CBLI 4 .
419 11! 1 L 1o
* AT (0305) CBL-GRN 18 CA. (CAN LO) CBLY 1
14 w2
* Do (09224) RED 14 CA. (ECU PWR) .
3 2 s H
1> (00708) BLACK 14 CA (ECU GAD) (0070C) BACK 14 GA. (ECU GND) =C-
[7A)
* D (00708) BUACX 18 GA. (MASTER SW GND)
92 C| 6
(090€) BLLE 18 CA. (WASTER SW SC) S
]
(0182) RED 14 GA. {12V CONSTANT) .

L AT PRCR T SN
TWEA AL DISICHS.

Page 173



fﬂS T
J~=N ILLUSTRATED PARTS LIST

Cable, Foot Switch, 12’ (632061)

1(®)
PIN W[Color[Size] TO [PIN_NO. i)
1] B o —
L L
N I} 1 3 405-2001-015
1 : 408-4001-974 © &
® g
[ [ &
1 8l 5 W
8 238 BE
o 6 [
? 2868
g 338
T 228

921

(0070) BLACK 18 GA. (MASTER SW GND) G

= 42 2
g (0906) BLUE 18 GA. (MASTER SW SIG) -C *
8 1
(0182) RED 14 GA. (12vDC CONSTANT) - .

E NOTE 2

SE

PIN | M Color|Siz: 10 PIN_NO. [Multicore!
A_ {007 18 Jz-1_ @ 1

REDI4 Ti=-1 4@

BLUE[18 J2-2 |Ws-s0t-517

1 : 408~4002-330

DC1
1 : 408-4002-321
1 : 435-1000-101
1 : CABLE-TIE

Page 174



ILLUSTRATED PARTS LIST

Cable, Raven ISO/Power With IBBC Connector (632064)

fﬂS T

0000050 * |

- | 425 P K R e |
V0 DL ) B A

e

L e LT R8O
W O e e

™
0ot |
| e L S8 i )
Y G 0L % ) BN
s
w-0t-see ¢ |

W
el o R BT

I u wwm«m

—
; %Ew 6o S

éuummmm

o p—
el A

b

Fot me s
e

=
ey
s ®
W G S0 A

Page 175



fﬂS T
J~=N ILLUSTRATED PARTS LIST

Cable, Raven ISO/Power With IBBC Connector (632064)

[
(154) ORANGE 16 GA. (KEY SW PWR) |

5
(20) BUACK 16 GA. (ECU GHD) ™

(6) YELLOW 16 GA. (AN 1) —

4
* =t (4) RED 14 GA (ECU PWR) (40) RED 14 GA (ECU PUR)

7
(8F) GREEN 16 GA (CAN 10) —1

144) RED 16 GA =
P —(wmua«moo)—%\ (2€) BLACX 18 GA. (GND) o Q.o

(1A) BLACK 10 GA (HC GND) m
L
[ — LU A L
ba (0 90D 10 01 0 PRy = l (189 8D 10 ch 0% PY) cd'm\.f—ummw«tmm—m
F————(134) RED 18 GA (SW PWR) (138) RED 18 GA. (SW PWR)
400 A

w1

D e o
(148) RED 14 GA (L0GC PWR) 2 (uc)uuuanxm—-‘?;}f'—nmuuummm

@—(lmmummnm

= (13C) RED 1B GA (SW PWR)
(2F) BUCX 18 GA. (ECU GND)

(o sk 4 o (0 00 )
5 A

B (20) Bk 18 & (o o) ———

— (4C) RED 16 GA. (ECU PWR)

ﬁ_(‘)mllﬂ(m‘nl

=== (28) GREEN 16 GA. (oW L0)
(5% CBL-RED 18 GA. (AN PWR) cBLI —f—} ::T - (s8) caL-RED 18 GA (o PAR) cLz -} ::
(7A) CBL-BLX 18 GA (CAN GND) CBLY :: = :(mm-uuu(wnn)m:: s
(8A) CBL-GRN 18 GA. (CAN LO) CaLY :: | () GREDN 18 GA (O LO) 10 : (B€) CBL-GRN 18 GA. (CAN LO) CBL2 —TT 3 (8C) GREDN 18 GA. (CAN LO) r
(68) CBL-YEL 18 GA (oW H) caLt —kF S (60) YELLOW 18 GA. (OW W) 7 (86) cR-YEL 18 GA. (oW W) cBz X5 (6) YELLOW 18 GA. (AN H) =<

B9

BT (28) B 18 G (U )
B (e) Rem 18 oa (oo PeR)
e
84

[ (60) YELLOW 18 OA (CAN H)
(0) GREEN 18 GA. (AN LO)

Page 176



fﬂS T
J~=N ILLUSTRATED PARTS LIST

CAN/Power Cable, OEM ISO To Raven ISO Bulkhead (632065)

]

1. e
1| AT
s

RO 10 SAPMENT AT
£

TSN (405

jz)';'_f_\"_ (18) CBL-RED 18 G (caN PaR) C2 —f—F S P (1) caL-8ED 18 CA (O PwE) CBL3 —1%—422—7'—‘7'(10) CBL-RED 18 GA (CAN PHR) CBL -f’—r—-J-:-;
P o ceeu 18 o (ean vy cmz — = L (50 ca-sux 18 6 (o ) caus —H———-LL 30 cav-au 18 cx (o o) oo
I TT(48) CBL-GRN 18 GA (AN LO) CBL2 —TT = T T (40) CBL-GRN 18 GA. (CAN LO) CBLS —TT— T T~ (40) CBL-GRN 18 GA. (CAN LO) B4 —T T 3%
22— () a8 oA (ow ) oz —F e (20) con-ve 18 A (o ) cas —F 4 (20) cat-veL 18 oA (o ) ooy —kF—{—= |
N2 -
T (o) e 18 o (o ) caut
;:;—ﬁ:— (4A) CBL-GRN 18 GA (CAX LO) CBL *%
;7 1 =TT (3A) CBL-BLX 18 GA (CAN GND) CBLY —7—T— W
et (14) CBL-RED 18 CA (CAN PR) CBL1 ) 3 (4 s 18 o 10) s G
[541] "t (2£) CBL-YEL 18 GA. (CAN W) CBLS —t—F ’G
s (94) CRANGE 16 GA (KEY SW PWR) e
W2 (114) BUACK 16 GA (GND) =Cx
>+ (100) RED 16 GA (CONSTANT PWR) -

Page 177



oS

Cable, CR7, ISO VT Only (632066)

ILLUSTRATED PARTS LIST

L]

3
3
nw-u\ Calor s:e PT!D PIN_NO, Wiiem PIN R Color sa '0 PN NO. Malicare
B 1
i ‘:E;: 2 gsn'-'m K20 d\ .12 2 fa-am-EicaL 1
i EMPTY 3 [(7a)lce-smoiz0 -A 14223 fan-miceL1
£ PTY
: ;:Eg 5 |[(8adiceL-sol® c.\l J2-4 jaam-m{cel
T 6 EMPTY
£ ot 7 EMPTY
-3 EMPTY 8 EupTY
= Al 9 EMPTY
10 EMDN
1 MPTY 9
12 [(TAY[vELLOW]0 u\ln Bl = |~ 3 %_@mw_gé
13 WP > TWiST 3 i 33-3000-00%
14 [(2A)|GREENT u\lu Nl =1 il 1 ¢ 408-9000-001
15 MP - "
18 {(3a)] RED ma'm# = g
17 ol : £uPTY : m PIN W Color Sae  TO PN NO, i
18 EMPTY u a EM:};
19 EMPTY e == M
20 [(aA)|Biack]m @l Ja-2] += | B guery
1 : 408-4001-E18 £ EMPTY
| : PERIPHERAL SEAL GREASE ; Eu‘p—r‘.
MPTY
H EMPTY
J EMPTY
K EMPTY
L EMPW
L
TWIST et N |(2a)cREENZ0 un u-uu
P [(1A}vELLOnlz0 taf1—12 o
& |taa)l RED [20 @27 @ @y
-5
]
v

00f

CBLY : [mg] VIOLET[20 |.E 42”5 -]
J-HOOK PRIOR
- 00K PR / (sa){BLackfi0 tal J2-1 jo-man
PORT 1/0GPS W™ — : LDt
1 : 408-4001-019
) — ] 2 [

NODE - TAPE

: 434-0105=272
IH! 434-0200-066

) SHRINK ALL
1 ; 434-0105-254 TUBING COMPLETELY

SPLIT-CONDUM(2) (8.00)

:}_‘_J_‘x
.
it i —--

RogAoaoanNgnMeNNOnonnaMeRnaNIRNTNNNY
CUNDUI!

1 Fu\)‘élucu

2 C&Rﬁml}\

3 [(7adlca—en{20 oa] J3- 3 "
4 |(ma)ia-sinla0 -

s % m fu.u] ‘n S
§ (an)] RED 20 ] u)am:mu 1= 20400
8 |[soafvIOLET[20 ta ] J5

1 : 408-4001-282
1 : 40B-4001 1 : 408-4001-286
1 : ENCAPSULATE- UVIRMULD

J2 4 J35
<D (8A) CBL-SLD 20 GA. (GND) CBL! .
J2 2 [ ] [ ] 5.2
~;>3 T (6A) CBL-BLK 20 GA. (PORT 1/DGPS IN RX) CBL1 —T—7J ; ;
J J

+ ) - (7A) CBL-RED 20 GA. (PORT 1/DGPS IN TX) CBLI lvl .
J2 7 J5 R
D, (9A) RED 20 GA. (CONSOLE PWR) .
J2 8 Js5u
) (10A) VIOLET 20 GA. (IGN SW) .
J2. 1 J5 V
* ) (5A) BLACK 20 GA. (LOGIC GND) .
J1 12 J5 P
D, (1A) YELLOW 20 GA. (ISO CAN HI) .
J1 14 J5 N
<) (2A) GREEN 20 GA. (ISO CAN LO) %
16 J4 1
s (3A) RED 20 GA. (SW PWR) s
J1.20 J4 2
3 (4A) BLACK 20 GA. (GND) G-

Page 178



837

ILLUSTRATED PARTS LIST

Cable, CR7, ISO VT Only (632066)

Cable, Display Port, Y Adapter (632067)

o;

PIN WRE N0, Color Size  TO PIN NO. i
MP’

11 408-4002- 060
: 408-400°~019

'f;
—
=

JI N
oo
JI'P
cmme
JI'R
oo
Jiu

cmme

Jgv

© -

(N1)  SPUT-CONDUIT(1) (6.00)

NN

i Rt
1B S

iR it

(6A) ORANGE 18 GA. (DISP 12V SW OUT)
(7A) GRAY 18 GA. (AUDIO MUTE OUTPUT)
(BA) GREEN 18 GA. (CCD+)

(10A) BROWN 18 GA. (RADAR INPUT TO DISP)
(11A) WHITE 18 GA. (IMP SWITCH)
(12A) GREEN 18 GA. (VEHICLE CAN LO)

(13A) YELLOW 18 GA. (VEHICLE CAN HI)

S1

— (1A) GREEN 18 GA. (ISO CAN LO)
— (2A) YELLOW 18 GA. (ISO CAN HI)

S2

— (3A) RED 18 GA. (CONSOLE PWR)

1D LABEL:
“PRIMARY DISPLAY"

1 : SPLICE
1 : HEATSHRINK
+ SPUCE
1 : HFATSHRINK
AHIBEN

R R 7
St (N2 D So,
: SPUCE 1 NODE-TAPZ
: HEATSHRINK : CABLE-TIE 7
S2
1 : SPUCE
1 : HEATSHRINK
S3
: SPLICE
1 HEATSHRINK

(9A) YELLOW 18 GA. (CCD-)

—— (4A) VIOLET 18 GA. (IGN SW)

— (5A) BLACK 18 GA. (LOGIC GND)

J2F
C o
~
J2 H
C o
~
J2J
J2 K
_.( .
2L
G
2 M
C e
~
J2s
Cis
~
2T
J2 N
(1B) GREEN 18 GA. (ISO CAN LO) —T—C~*
2P
(2B) YELLOW 18 GA. (ISO CAN Hl) ——C*
J2 R
(38) RED 18 GA. (CONSOLE PWR) —f—=C*
22U
(4B) VIOLET 18 GA. (IGN SW) ——-2Cv
Ji
(5B) BLACK 18 GA. (LOGIC GND) —T—C*
J3N
(1C) GREEN 18 GA. (ISO CAN LO) —J.§P
(2C) YELLOW 18 GA. (ISO CAN Hi) ——-§;
J
(3C) RED 18 GA. (CONSOLE PWR) __J.SCU
(4C) VIOLET 18 GA. (IGN SW) __Jscv
(5C) BLACK 18 GA. (LOGIC GND) —T—=C*

32(8)

IN WRE M, Color  Size | TO PIN NO.Wkam
METY

»

RED |18
12A)|GREEN|18
it

48) [VIOLET[18 GA|

<c]—¢w:n1v,z:rxa.xnwmvom‘>
o)
§
Zz
=

58) |BLACK|18 GA|

1 : 408-4002-058
1 : 408-4001-019

<c‘-«m1::'v|z|;r- e z]oimimoloks »

EMPTY
4C) [VIOLETIT8 GA| S4—3 [-0u 53
Eacg BLACK 18 GA| 553 ji-ou-24
1 : 408-4002-058
1 © 408-4001-019

Page 179



oS

ILLUSTRATED PARTS LIST

Adapter Cable, 37 Pin Console To 47 Pin Product Port (632070)

coooo

B e R e R R IR RN R
i WHGHGGSEIOUGEGSETLSIBBIUSE IO UBU UGG U DU TN

14
i

1 : 408-4001~563

1 : 408-4001-037
PERIPHERAL SEAL

1 : 408-4001-036

1 : ENCAPSULATE-POTTING

(Nl) St (N2
1 : CABLE-TIE 1 : SPUCE
O HEATSHRINK

U1 5D (0062A) RED 14 GA. (HC PWR) —teme 2 36
J16°) (00628) RED 14 GA. (HC PWR) 92 37
NRED. (0010A) BLACK 14 GA. (HC GND) 921
J1 4 (0010B) BLACK 14 GA. (HC OND) 22
J1 2 « Jep————— (0950A) BLACK 18 GA. (SENSOR RTN) ﬁm— (0950C) BLACK 18 GA. (SENSOR RIN) —f~==J2 29
J13 e D (09508) BLACK 18 GA. (SENSOR RTN)

1 32 (0972) RED/WHITE 18 GA. (SNSR 8/10/12v PWR) 92 30
J1 36+ (0981) GRAY 18 GA, (DRWVER 1) 24
3137+ (0983) BROWN 18 GA. (DRIVER 2) 25
J1 38+ (0984) BLUE 18 GA. (DRVER 3/INPUT 22) 28
91 39 D (0985) BLACK/WHITE 18 GA. (DRVER 4/INPUT 12) e 32 7
J1 40+ (0986) BROWN/WHITE 18 GA. (DRMER 5) 28
J1 41D (0987) BLUE/WHITE 18 GA. (DRVER 6) 29
J1 42+ ) (0988) WHITE/BLACK 18 GA. (DRIVER 7/INPUT 21) 42 10
J1 43+ (0991) WHITE/BROWN 18 GA. (DRMER 8/INPUT 10) 2 n
J1 44+ Do (0993) WHITE/BLUE 18 GA. (DRVER 9) feemeJ2 12
J1 45 (0994) VIOLET 18 GA. (DRVER 10) 3213
J1 29+ (0995) GRAY 18 GA. (DRWVER 11) J2 28
J1 30+ ) (0996) BROWN 18 CA. (DRMER 12) 92 27
112+ (0966) GRAY 18 GA. (INPUT 1) J2 28
J1 13+ D (0967) BROWN 18 GA. (INPUT 2) r--J2 23
7> (0956) BLACK/WHITE 18 GA. (INPUT 14) 2 3
18+ (0957) BLUZ/WHITE 18 GA. (INPUT 16) 2 3%
J1 18+ (0947) BLACK/WHITE '8 GA. (INPUT 24) J2 14
J119+) (0946) BLUE 18 GA. (INPUT 13) 92 24
J1 340 D (0960) BLACK 18 CA. (SENSOR RTN) -2 21
J1 24+ (0977) BROWN/WHITE 18 CA. (DRVER 15) 42 16
J1 46+ ) (0944) WHITE/BLACK 18 CA. (ORVER 17/INPUT 19) J2 17
J1 47+ (0945) WHITE/BROWN 18 GA. (DRVER 18/INPUT 20) J2 18
9122+ (0963) RED 16 GA. (SNSR 5V PWR) 22
J1 23+ ) (0978) BLUE/WHITE 18 GA. (DRVER 16) 42 15
J1 33+ D (0962) RED 18 GA. (SENSOR 12V PWR) rewm-J2 34
127+ (0976) WHITE/BLUE 18 GA. (DRIVER 19/NPUT 8) g2 19
J1 28+ D (0958) VIOLET 18 GA. (DRVER 20/INPUT 6) owm-J2 20

Page 180



fﬂS T
J~=N ILLUSTRATED PARTS LIST

Product Cable, 47 Pin, 6 Section, Liquid, FAST, Center Mount (632077)

3 #
4 g
"8 ]

R §

f58 & ® 980 g 450 4
LRI

.
z]
&
¥
.8
3

Page 181



fﬂS T
J~=N ILLUSTRATED PARTS LIST

Product Cable, 47 Pin, 6 Section, Liquid, FAST, Center Mount (632077)

J1 34 JZ 1
S 7 (0960) CBL-SLD 18 GA. (FLOW GND) CBL1 ™ J2: :
e T T (0963) CBL-BLK 18 GA. (FLOW +5V) CBL1 ! ! o 2o
. 7 (0966) CBL-RED 18 GA. (FLOW SIG) CBL1 — Ce
J1 2 J3 8
oEEe—1 .
- (0950) BLACK 18 GA. (PRESS GND) i
e (0972) RED/WHITE 18 GA. (PRESS +12V) JS: &
® (0956) GRAY 18 GA. (PRESS SIG) )
J1 24 _{4& 1
e (0977) YELLOW 18 GA. (INC) £
(0978) GREEN 18 GA. (DEC) —C
J1 36 J5

(0981) GRAY 18 GA. (SECTION 1) —
(00628) RED 18 GA. (VLV 1 PWR) —

@ >0

SATA

(0010B) BLACK 18 GA. (VLV 1 GND) —1—C *

J1 38 J7 ¢
(0984) BthJE 18 GA. (SECTION 3) —§ .

(0062C) RED 18 GA. (VLV 3 PWR) _J‘§B

(0010C) BLACK 18 GA. (VLV 3 GND) —t—=(*

J1 40 Jc
- (0986) BROWN/WHITE 18 GA. (SECTION 5) -+—=( *
J15 s3 Jg A
™ (0062A) RED 14 GA. (VLV PWR) (0062D) RED 18 CA. (VLV 5 PWR) ——J-gcé
+m—— (0010A) BLACK 14 GA. (VLV GND) St (0010D) BLACK 18 GA. (VLV 5 GND) —1—C*
J1 26 I 1
» (0997) GREEN 18 GA. (LEFT FENCE ROW) "3? %
— (0010E) BLACK 18 GA. (FENCE ROW GND) T—C°

J1 37 J6C
. (0983) BROWN 18 GA. (SECTION 2) ——J-g 8
(0062F) RED 18 GA. (VLV 2 PWR) ——J-gé

— (0010G) BLACK 18 GA. (VLV 2 GND) —t—(*

J1 39 B C
. (0985) BLACK/WHITE 18 GA. (SECTION 4) ——J-g;
(0062G) RED 18 GA. (VLV 4 PWR) ——J'gé

— (0010H) BLACK 18 GA. (VLV 4 GND) —1—C -

J1 4 Ji0 C
0987) BLUE/WHITE 18 GA. (SECTION 6) ——=( »

J1 6 4 (0987) BLLE/! ( A
S (0062E) RED 14 GA. (VLV PWR) - (0062H) RED 18 GA. (VLV 6 PWR) ——J;S 5
+me—— (0010F) BLACK 14 GA. (VLV GND) (0010J) BLACK 18 CA. (VLV 6 GND) —1—C*
J1.25 J12 1
- | F J .
(0998) YELLOW 18 GA. (RIGHT FENCE ROW) 1;5( 2

— (0010K) BLACK 18 GA. (FENCE ROW GND)

Page 182



ILLUSTRATED PARTS LIST

fﬂS T

FAST 6’ (632078)

Liqu

ion,

Product Cable, 47 Pin, 10 Sect

g v

e ™

\
<

g o |

—gEELRE
—ERPTEL

90~ 1000

(0008) (1)020+ 1003 -15v

Page 183



837

ILLUSTRATED PARTS LIST

Product Cable, 47 Pin, 10 Section, Liquid, FAST 6’ (632078)

“— (0010R) BLACK 18 GA. (VLV 10 GND) —

J1 8 415 4
*E-—] (0957) BROWN 18 CA. (PRESS 2 SIC) —C-
J1 3 J15 6
(0948) GRAY 18 GA. (IMP HEIGHT) -
J1 33 415 1
- (0962) RED/WHITE 18 GA. (TANK FILL PWR) (-
J113 415 2
“Emre—| (0967) BLUE/WHITE 18 CA. (TANK FILL SIC) —=C
g3 J15 3
(0970) BLACK 18 GA. (TANK FILL GND) .
J1 35 J15 5
. (0964) YELLOW 18 GA. (TANK FULL SIG) e
J1 34 21
e ™ (0960) CBL-SLD 18 GA. (FLOW GND) CBL1 ™ .Ji;z
s T (0963) CBL-BLK 18 GA. (FLOW +5V) CBL1 T B
- — (0966) CBL-RED 18 GA. (FLOW SIG) CBL1 — G
g2 158
e .
= (0950) BLACK 18 CA. (PRESS GND) _J'§ i
hy (0972) RED/WHITE 18 GA. (PRESS +12V) J’- B
(0956) GRAY 18 GA. (PRESS SIG) ( -
J1 24 J& 1
; .
ol (0977) YELLOW 18 GA. (INC) —J-E 5
(0978) GREEN 18 GA. (DEC) —C+
J1 36 5C
(0981) GRAY 18 GA. (SECTION 1) J§ 3
1 R .
(0062C) RED 18 GA. (VLV 1 PWR) _J‘ga
(0010C) BLACK 18 GA. (VLV 1 GND) ——=(
J1 38 J7¢C
- (0984) BLUE 18 GA. (SECTION 3) —55; 1
(0062D) RED 18 GA. (VLY 3 PWR) —J‘;B
— (0010D) BLACK 18 GA. (Vv 3 GND) —=(
J1 40 FERH
g =y, (0986) BROWN/WHITE 18 GA. (SECTION 5) —;g 2
T (00624) RED 14 GA. (VLV PWR) < (0062E) RED 18 GA. (VLV 5 PWR) __J‘g(;,
+m+—— (0010A) BLACK 14 GA. (VLV GND) 51-{ (0010E) BLACK 18 GA. (VLV 5 GND) —1—C*
) 42 ™ N1 c
(0988) WHITE/BLACK 18 GA. (SECTION 7) ——‘ﬁg .y
F y —(
(0062F) RED 18 GA. (VLV 7 PWR) __ﬁ? L
(0010F) BLACK 18 GA. (VLV 7 GND) ——C+
J1 44 N3 c
(0993) WHITE/BLUE 18 GA. (SECTION 9) T,g A
0010G) BLACK 18 GA. 9 GND) ——=C *
( ) BLA (v ) —J;g s
(0062G) RED 18 GA. (VLV 9 PWR) — (=
J1 37 J6 C
(0983) BROWN 18 GA. (SECTION 2) —Ig 5
(0062K) RED 18 GA. (VLV 2 PWR) _j§g
—— (0010K) BLACK 18 GA. (VLY 2 GND) —t—C
J1 39 B C
(0985) BLACK/WHITE 18 GA. (SECTION 4) __Jgi
(0062L) RED 18 GA. (VLV 4 PWR) ___I§|'g
— (0010L) BLACK 18 GA. (VLV 4 GND) ——C-
Ny J10 C
0987) BLUE/WHITE 18 GA. (SECTION 6) —{—=C =
N s4 (0987) BLUE/WHTE (SECTION 8) 17364
j’-;——(oosm) RED 14 GA. (VLV PWR) = (0062M) RED 18 GA. (VLV 6 PWR) ——ﬁg 4
+mwe—t— (0010J) BLACK 14 GA. (VLV GND) (0010M) BLACK 18 GA. (VLV 6 GND) ——( =
J1 43 J1Z C
0991) WHITE/BROWN 18 GA. (SECTION 8) ]?S A
0062N) RED 18 GA. (VLV 8 PWR) ——=( »
| ( ) ( ) ]S 5
(0010N) BLACK 18 GA. (VLV 8 GND)  t—C~
J1 45 J14 C
- (0994) VIOLET 18 GA. (SECTION 10) — <0 ¢
A

(0062R) RED 18 GA. (VLV 10 PWR) —

13

Page 184



fﬂS T
=N ILLUSTRATED PARTS LIST

Light Harness

Light Harness Parts List

ITEM PART NO. QTy. DESCRIPTION

1 740035 1 WIRING HARNESS, LIGHTS

Page 185



fﬂS T
=N ILLUSTRATED PARTS LIST

I7:51

®

Page 186



fﬂS T
J~=N ILLUSTRATED PARTS LIST

9573TF Harness ldentification & Location

9573PTF HARNESS I.D. AND LOCATION

ALL HARNESSES FOLLOW SAME ROUTING
FROM TRACTOR THROUGH FLEX CHANNEL

Page 187



fﬂS T
=N ILLUSTRATED PARTS LIST

9613TF Harness Identification & Location Parts List

ITEM PART NO. QTY. DESCRIPTION

1 319-668 1 953P/TF FOLD HARNESS, 60’ - 66' BOOMS

1 319-724 1 953P/TF FOLD HARNESS, 80', 90" & 100" BOOMS

2 740035 1 953P/TF LIGHTING HARNESS

3 632077 1 953P/TF PRODUCT CONTROL HARNESS, 6 SECTION
3 632078 1 953P/TF PRODUCT CONTROL HARNESS, 10 SECTION

Page 188



fﬂS T
J~=N ILLUSTRATED PARTS LIST

Lighting Harness Routing

RIGHT AMBER LIGHT

LIGHTING HARNESS

RIGHT RED LIGHT

LEFT RED LIGHT

LEFT AMBER LIGHT

Page 189



837

ILLUSTRATED PARTS LIST

Lighting Harness Routing Parts List

mem RS arv. DESCRIPTION
1 319-668 1 953P/TF FOLD HARNESS, 60' - 66' BOOMS
1 319-724 1 953P/TF FOLD HARNESS, 80', 90' & 100' BOOMS
2 740035 1 953P/TF LIGHTING HARNESS
3 632077 1 953P/TF PRODUCT CONTROL HARNESS, 6 SECTION
3 632078 1 953P/TF PRODUCT CONTROL HARNESS, 10 SECTION

Page 190



fﬂS T
J~=N ILLUSTRATED PARTS LIST

Product Control Harness Routing

PRODUCT CONTROL HARNESS

Page 191



837

ILLUSTRATED PARTS LIST

Product Control Harness Routing Parts List

1 319-668 1 |953P/TF FOLD HARNESS, 60' - 66' BOOMS

1 319-724 1 |953P/TF FOLD HARNESS, 80, 90' & 100' BOOMS

2 740035 1 |953P/TF LIGHTING HARNESS

3 632077 1 |953P/TF PRODUCT CONTROL HARNESS, 6 SECTION
3 632078 1 |953P/TF PRODUCT CONTROL HARNESS, 10 SECTION

Page 192



fﬂs T
J~=N ILLUSTRATED PARTS LIST

Fold Harness Routing

FOLD HARNESS

FOLD BLOCK

Fold Harness Routing Parts List

ITEM PART NO. QTY.| DESCRIPTION

1 319-668 1 |953P/TF FOLD HARNESS, 60' - 66' BOOMS

1 319-724 1 |953P/TF FOLD HARNESS, 80', 90' & 100' BOOMS
740035 1 |953P/TF LIGHTING HARNESS

632077 1 |953P/TF PRODUCT CONTROL HARNESS, 6 SECTION

W W| N

632078 1 |953P/TF PRODUCT CONTROL HARNESS, 10 SECTION

Page 193



fﬂs T
J~=N ILLUSTRATED PARTS LIST

Blue Lights

Fold Harness Routing Parts List Parts List 28959

ITEM PARTNO.  QTY. DESCRIPTION
1 28747 2 | PLATE, LIGHT MOUNT TOP
2 28748 2 | PLATE, TF LIGHT MOUNT
3 28970 1 PLATE, PROX SWITCH MOUNT
4 596101M 2 | BOLT, HH 1/4-20X3/4 GR5 MAGNI
5 596134M 4 | BOLT, HH 3/8-16 X 4 GR5 MAGNI
6 596235M 2 | NUT, CENTERLOCK, 1/4-20 MAGNI
7 596237M 4 | NUT, CENTERLOCK 3/8-16 MAGNI
8 596256M 2 | WASHER, FLAT 1/4 USS MAGNI
9 632121 1 PROX SWITCH, PARKER
10 740057 1 HARNESS, BLUE SPRAY LIGHTS
11 740058 2 | LARSEN BLUE LED SPRAY LIGHT

Page 194



fﬂS T
=N ILLUSTRATED PARTS LIST

Pressure Transducer Kit

Pressure Transducer Kit Parts List

PART NO. QTY. DESCRIPTION

530400 1 |TEE: 1/4" FPT, POLY
530401 1 |NIPPLE: 1/4 X 1/4" MPT, POLY
632036 1 |PRESSURE TRANSDUCER 1-5V 0-250

Page 195



fﬂs T
J~=N ILLUSTRATED PARTS LIST

Powerglide Wiring Schematic

CONNECT LEADS TO BATTERY OR LIVE POWER SOURCE

115-0230-002

RIGHT TILT UP CORL TEC

RGHT TILT 0OWN COIL TEE

115-0230-003

Page 196



ILLUSTRATED PARTS LIST

837

Powerglide Hydraulic Block

334-0002-070

334-0003-059

334-0002-072

Page 197



f%l. ILLUSTRATED PARTS LIST

Powerglide Solid Axle

O .
| b H
1 ! RIGHT SIDE
l ]
Rwilige : WHEEL ASSEMBLY !
| WHEEL ASSEMBLY ! !
X 1
! 1
1 | 1
' o i
! 1 1
i kool "
: | [l :
| ! : |
b
' . :
] ' ! !
‘ o .
‘ {o l
! ] 1
' . ;
| s - — |
‘ 1
1 |
‘ b ;
| |
1 \ \ 1
1 H H 1
| ' :
| [}
1 | I 1
7 - :
| bt "
| 3 ! 063-0131-566 !
i €63-0131-566 ot i
| H ! t
1 ' ]
] 1 |}
P i
I 322-0131-004 —— ;
] H \ I
H 322-0131-€04 P \ :
H ] 1 ey 3 < ]
1 1 1 PLED “.'*,'b' i
’ . :
| \ 1 - '
: | | 4 :
i I |
| |
! Lo 3
= n ;
.
: b !
i Lo |
: : 1 :
] t : ]
i i :
i ]
e ——————————— A SR R S Memeemmemeemesaaseaa. J

Page 198



fﬂS T
=N ILLUSTRATED PARTS LIST

Powerglide & Powerglide Plus Mounting Brackets

Page 199



fﬂS T
=N ILLUSTRATED PARTS LIST

Powerglide & Powerglide Plus Mounting Brackets Parts List

ITEM PART NO. | QTY. DESCRIPTION

1 159 2 |BOLT HEX, 1/2 X 4-1/2" GR5 ZP
2 260 2 |WASHER FLAT 1/2” ZP

3 14670BLK 1 RAVEN TOUCH WHEEL MOUNT
4 14668BLK 1 RAVEN BACK TOUCH PLATE

5 215 2 |NUT HEX HEAVY 1/2"

6 239 2 |NUT 1/2" CENTERLOCK

7 154 1 BOLT HEX, 1/2 X 2" GR5 ZP

8 223 1 NUT HEX JAM 1/2"

9 163 2 |BOLT HEX, 1/2 X 6-1/2" GR5 ZP

Page 200



837

ILLUSTRATED PARTS LIST

Powerglide Plus Wiring Schematic

PASSIVE TERMINATOR
063-0172-369

63-0130-011

+Hv
W

CONNECT LEADS TO BATTERY OR LIVE POWER SOURCE

CAN ADAPTER TEE
W/POWER
115-0171-368

115-0230-007

1 15—0230—005/

\’

POWERGLIDE PLU&:z 063-0130-010
ULTRAGLIDE: 063-0130-013

CONNECT TO SWITCHED POWER + — -

PORT 4A COIL

[Lauuind PORT G1 TRANSDUCER
PORT 5A COIL
PORT 4B COIL

jlsiin } PORT G4 TRANSDUCER
PORT 13A PROP. DRIVER

LEFT TILT UP COIL TEE
LEFT TILT DOWN COIL TEE
RIGHT TILT UP COIL TEE
RIGHT TILT DOWN COIL TEE

PASSIVE
TERMINATOR
063-0172-369

115-0230-008 (OPTIONAL EXTENSION)

SWITCHED
LOGIC

CENTER SENSOR UP — SENSE
CENTER SENSOR UP — CONTROL
CENTER SENSOR DOWN - SENSE
CENTER SENSOR DOWN — CONTROL

115-0230-045 ACCUMULATOR POWER

P T

B LEFT OUTER SENSOR

B LEFT INNER SENSOR

B RIGHT OUTER SENSOR

B RIGHT INNER SENSOR

&-Elj CENTER SENSOR

Page 201



fﬂs T
J~=N ILLUSTRATED PARTS LIST

Powerglide Plus Hydraulic Block

334-0002-069

Page 202



837

ILLUSTRATED PARTS LIST

Powerglide Plus Cushioned Axle

)

)

{

i
AL

314-0000-015

il (I
00

311-0054-110

Al
“‘\ l“

i
I“

Al Al O
‘( l‘\ T‘!

@
WU

L312—4000—061

116-0159-629
322-0131-004 (TREADED)

322-0131-003 (SMOOTH)

321-0000-355

116—-0159-586

;31 1-0054-110

A 312-4000-061

e—

7z 7
y ( _ 312-4000-059
S Y ) 9___‘{ 116-0159-631

311-0052-114

Page 203



fﬂS T
=N ILLUSTRATED PARTS LIST

fBST

Page 204



fﬂS T
=N ILLUSTRATED PARTS LIST

Raven Sensor Mounts

FUPVWNG—W
MAIN WING

134—

),

258

16471

237 —

\“SENSOR UNIT

258

16470

237- 631881/ MAIN WING SENSOR MOUNT

Raven Sensor Mounts
Page 205



A3

ILLUSTRATED PARTS LIST

Raven Sensor Mounts Parts List

VENDOR PART NO.

PART NO. QTY.

DESCRIPTION

128 4 |BOLT, HH 3/8-16 X 1 GR5 ZP

134 2 |BOLT, HH 3/8-16 X 4 GR5 ZP

237 6 |NUT, 3/8-16 CENTERLOCK

258 12 |3/8" FLAT WASHER
16470 1 |PLATE, BACKING, MOUNT
16471 1 |MOUNT, AUTO BOOM, RAVEN
631881 1 |RAVEN BRACKET SENSOR MOUNT

RA0630130026

AUTO HEIGHT SENSOR

Raven Sensor Mounts

Page 206




IFWISET'
=N ILLUSTRATED PARTS LIST

Raven Sensor Mounts continued

~138

/
=

~
="
~

PN
\@' @ SENSOR UNIT

099

237

~

631881
258

WET BOOM ASSEMBLY NOT SHOWN FOR CLARITY

FLIP WING SENSOR MOUNT

Raven Sensor Mounts
Page 207



A3

ILLUSTRATED PARTS LIST

Raven Sensor Mounts Parts List continued

VENDOR PART NO. ‘ PART NO. QTY.

DESCRIPTION

138 4 |BOLT, HH 3/8-16 X6 GR5 ZP
237 4 |NUT, 3/8-16 CENTERLOCK
258 8 |3/8" FLAT WASHER
18317 1 |PLATE, BACKING
631881 1 |RAVEN BRACKET SENSOR MOUNT

RA0630130026

AUTO HEIGHT SENSOR

Raven Sensor Mounts
Page 208




fﬂS T
=N ILLUSTRATED PARTS LIST

Raven Sensor Mounts continued

258

237—

PARTIAL REAR VIEW AT CENTER SECTION

CENTER SECTION
SENSOR MOUNT

Raven Sensor Mounts
Page 209



A3

ILLUSTRATED PARTS LIST

Raven Sensor Mounts Parts List continued

VENDOR PART NO.

PART NO. QTY.

DESCRIPTION

RA0630130026

129 4 |BOLT, HH 3/8-16 X 1-1/2 GR5 ZP

132 2 |BOLT, HH 3/8-16 X 3 GR5 ZP

237 6 |NUT, 3/8-16 CENTERLOCK

258 12 |3/8" FLAT WASHER
16470 1 |PLATE, BACKING, MOUNT
16471 1 |MOUNT, AUTO BOOM, RAVEN
631898 1 |ARM ULTRASONIC SENSOR

1

AUTO HEIGHT SENSOR

Raven Sensor Mounts

Page 210




ILLUSTRATED PARTS LIST

st

Raven Sensor Mounts continued

SENSOR UNIT-

631881

SWING WING
SENSOR MOUNT

Page 211

Raven Sensor Mounts



A3

ILLUSTRATED PARTS LIST

Raven Sensor Mounts Parts List continued

VENDOR PART NO. | PART NO. | QTY.

DESCRIPTION

134 4 |BOLT, HH 3/8-16 X 4 GRS ZP
237 4 INUT, 3/8-16 CENTERLOCK
258 8 [3/8" FLAT WASHER
18317 1 |PLATE, BACKING
631881 1 |RAVEN BRACKET SENSOR MOUNT

RA0630130026

AUTO HEIGHT SENSOR

Raven Sensor Mounts
Page 212




fﬂS T
=N ILLUSTRATED PARTS LIST

Raven UltraGlide Gen | Wiring

620-££.0-LL
U JI0SNOD KOOBOLNY

g
2
¥
?
S

$20-LE10-LLL L 30NOVLIN
£20-LEL0-LLL LM SNId 30NO¥3MOd

BEEGE s A A
G

Page 213



ILLUSTRATED PARTS LIST

®

fﬂS T

P~ by £00-0£1G-£11 :(+ 14 00.) LM NOOSOLNY uo_déza
T 200-0£16-£11 (14 06) L WOOSOLNY 3AIOVALIN

T8v) "__ 100-0€1S—£11 LI¥ WOOHOLNY SNd 30M9Y3M0d
] =
SISSYHD . @I

_Hw £10-0£10-£90 IGON 3ANOVAIIN
010-0£10-£90 300N SNd 30MNY3IMOd

|||||||||||||| el o T 80-0£¢0-G. |

R NOILOINNOD 3L ¥Md/NVO/M
318¥D 9n/+9d KOOBOLNY

N CONTI08
MM
e
acaE0s
o
E
GONTIOR
v 1v0d)
L0
w ?ﬁ
DR LD
(100
ONETON
i e
& xﬁu.h.o-nm. ) i A
VAN T80 SSSYHD
|||||||||||||| .| H
||||||||||||||||||||||||||||||||||||||||||||||| ! ] 331 ¥Md/NVO
||||||||||||||||||||||||||||||||||||||||| =3 e ) e
HONWRGL B D e g T B S e S B A P I
,6 ¥E6-1L10-GL1 ~ 9 300N $ZZ-SL10-590
L60~0520~-51 1 B
FTIBYD INOTVONYLS ACOBOLY LI6-1LI0-GIL = #Z o HOLVNIN3L NVD
916-1£10-G11 - 21
ﬂ_:n 156-1£10-611 - .9

BZ6-1L10-GL1 - 21

“
| I [ I
| | 1 I
| | [ I
_ “ X |
| |
I TiL NOISNALG [ I
718Y0 T10SNOD : |
| ININTIINI “T8V0 I |
zosuw‘s | | 11 |
| | I |
| | | [ |
0 | N H |
I
120-0810-590 .ﬁ | i Uy [ |
TI0SNGD MO0BOLY | “ “ “ "
|
b I Bowosersrae e maarsyn e sneasionasesme s e 4
I SHUVEAS NO TBYO 300N LGN OL ¥0 ‘Si3AVGS
I
I
I

.‘nmgm_QGSuSzgSoggg
unrhljamszu:zk-éz_hgunozgg g’gupggh(z_:xuhgu_zo.:xug
"\> T YOO-OF 15211 N3AVY WON4 HOV3Y QINOHS J18YD ‘ATAUVHVAIS N3GHO0s NOOHOLY SNRICHO ION 31 ATIUVHYAIS H3ICHO0e
- 1 30500 noosour |

ANOO080LNY NVO INOTY ANVIS

Raven UltraGlide Gen Il Wiring

Page 214



ILLUSTRATED PARTS LIST

fﬂS T

296-€L10-€90 ‘Nd
1HOIZH ¥VOWY HOSN3S

&

(183

i

PLO-SEZOSEHL
\SE L¥X 'N008
AYVYONOO3S ‘318V0
°
» 382
< @
umwm
nvwﬂ
23R
32 H
m &3
e
b [
Lea e
CBL-GEZ0S1L "Nd

NOISNVdX3
MVAQLNY "3718V0

= @

100-0004-¥1€ ‘Nd
INOULS .9 "FIVIIVA HIIWA

&Hcﬂﬂ

Y3dWVO XV
HIINID TWNOLLDO . CO5-E€L10€90 ‘Nd

LHOI3H ¥YOWY HOSN3S

&

E]

E =

i)

PL0-SE20SEL
(SE LYX 'No08
AYVONOO3S 318V

Nid ¥ OL

600-010V 511 ‘Nd
YOSNIS NOILLSOd
TV3SHIANS '3\YD

e

~
>
- =
gk
e )
=9
wv
- (Vo] mﬂ
@ o=
=
H”u B
3 o
€ ZI0SE20S1 i Z10SE20SLL m
06 4V 14X ‘WO08 [ 06 3Y LYX WO08
ANVWING ‘3180 o ANV ‘T18v0
@ m prsahnans 4 bemsas 1 m @
° 1 o
» 382 | 2 3
z | z
ZLEh | i ;mmm
T22 722
mmxm | 296-EL10-690 Nd i mnsm
mmww“ LHOI3H ¥YOYY HOSN3S ! muww
0 | I ¢
= q 1 -
& | _ &
I 1
R “ " il
I ]
_ =a.- |
P e — 4 :
1
I
]
I
. 1
B :
]
|
I
B L ——@
~ L} wrom
e 1
L

2

086-E£10-€90 ‘Nd
LEx naLy
'6612£9 1SV4 N3

=g t--=

=

83

Raven XRT Wiring

LIV-SETOGLL 'Nd
o 1SV3 'NO08 SSNHL AV
/3% 8V "L¥X ‘N3 '318YD

&

o

/y SO6-EL10-90 'Nd

cnwe 18X N3y

Page 215



ILLUSTRATED PARTS LIST

®

fﬂS T

EB5-EL10-EDD ‘Nd EB6EL10-E90 ‘Nd
1HBIFH H¥YOvH HOSNIS LHDIFH HVOVH HOSNIS

G ©
R ol -~ B o= D

BED-GEEOELL \ZO-SEZO-SLL LEZOFSEE0-SLL BEFCEZSLLE
0T 14X W08 52 1% 'WOOE 52 LYY ‘Wood [E LYY WOooa
AYVONOOIS T AHYWIEd 318vD AdYNIED ‘T18YD AMVINCIIS F18W0

BLE-EIHIFED] ‘Nd
LuX By
"BBIZED LSV 'N03

I
||||||||||||||||||||||| - =

—&

IBL-GEE0-SEL “Nd
18v4
'8V LHX N33 F8vD

%\/& GOE-ELHCERD N

LHX N3

T o | e

EH6-EL10-E00 ‘Nd
1HEAIH Y¥aYd HOSKN3E

&

Page 216



ILLUSTRATED PARTS LIST

fﬂS T

d3dIND3Y LON

MIINASNVAL (dn WOOS9 NIVW)
it dN NOILO3S
j HILNIO NIV
(dn LULHT) (dn L71L HY)
dn dn
(NMOQ LIL HY) (NMoa LLHT) 1L 1437 LULLIHON  (Nmoa LTIL HY)
NMOQ NMOQ NMOQa
\\| L7IL LHON \\| 171L 1437 |// \\| 1711 1HOIN
3]
@) QB
o o A _m _ NMOQ WOO0€ NIVIN)
u_ NMOQ NOILO3S
(Nie o-.,__mmr_w.w — HILINIO NIVIN
ONIM ¥3LNO 1431 —— ¢ (NI € @104 HY)
(NMOQ WOOSg NIVIN) (LNO £ @104 HY) NI 3104
NMOQ NOILO3S 1Nno alo4 ONIM ¥31NO LHOIY
H31IN3O NIVIN ONIM ¥31LNO 1431 (1LNO £ @104 HY)
(NIza@104 HY) 1N0O a1o4
NI @104 ONIM ¥31LNO LHOIY
(431139 MVA M4) » i
13138 MVA ONIM QIW L4317 (NI'Z @104 HY)
QHVMHOd — = prg%mf_w._““ M_Zn__\,.yo%_z 1HOIY
ONIM QIN 1331 (1NO Z @104 HY)
(LnO 1 @104 HY) 1N0 G104
(431139 MVA MY)
13134 MYA 1NO 4104 ONIM QIN LHO
ONIM NIVIN 1437
QYYMYEYIY — i LB (LNO 1 @104 HY)
1no alo4
ot oo \ ONIM NIV LHOIY
ONIM NIVIN 1431
(NI L @104 HY)
NI 104
(¥3dWVa MVA HY) (43dWva MVA HY) ONIM NIVIN LHOIY
H¥3IdAVYA MVA H3dWVA MVYA
ANVH LHON ANVH 1437 (¥3dWva MVA HY)

091-1€10-€90 ‘Nd
Y31IN3O
a3so10 ‘woosoLNy
® MVAOLNY Q3LVHOILINI
‘OIMNYYAAH 3ATVA

M3IA EV3Y .

¥3dNVA MVA
091-1€10-€90 ‘Nd ANVH 1HOIY
¥31IN3O
a3s010 ‘Woo8oLNY
¥ MVAOLNY Q3LVHO3LNI

OINMNVYHEAAH ‘3ATVA

M3IA INOY .

Page 217



/14

ILLUSTRATED PARTS LIST

Wing Tilt Options

Wing Tilt Options Parts List

ITEM PART NO.

DESCRIPTION

QTY. 60' BOOM 80'-90' BOOM 100' BOOM

CUSHIONED TILT

1 14088 LINK, NORAC 1

> 620022 \9\/Y||[\]|(’5\13DER 25TD10-112 60" - 90 1 1 1

2 620020 CYLINDER 30TD10-125 100’ WINGS 1
3 610027 TEE JIC #6 1

4 600018 HOSE, HYDRAULIC 3/8 X #6 JIC 1

5 630002 ACCUMULATOR 21 CU" 1

6 540033 CLAMP 3.5 ACCUMULATOR 1

NON-CUSHIONED

TILT
1 14088 LINK, NORAC 1
CYLINDER 25TD10-112 60" - 90'
2 620022 WINGS 1 1
2 620020 CYLINDER 30TD10-125 100’ WINGS 1

Page 218




fﬂs T
=N ILLUSTRATED PARTS LIST

HYPRO Cleanload Eductor & Mounting, 7.5 Gallon

To Fitting On
Front Of Tank

14\@

—O

‘\‘\v 10
£ ﬁ\ !
R T 3

Page 219



F831

ILLUSTRATED PARTS LIST

HYPRO Cleanload Eductor & Mounting, 7.5 Gallon Parts List

99HYPINDO7953P

ITEM PARTNO. QTY.

DESCRIPTION

1 23132 1 |CLEANLOAD MOUNT

2 500005 1 |VALVE, 1" FULL PORT WITH C-F

3 510014 5 |HOSE, 1-1/2" EPDM

4 510015 2 |HOSE, 1-1/4" EPDM

S 530014 1 |1-1/2" EPDM GASKET

6 530019 3 |2" EPDM GASKET

7 530065 1 |1" FLANGE X 1-1/4" HOSE BARB-90°

8 530068 2 |1" EPDM GASKET FOR MANIFOLD

9 530079 1 12" MANIFOLD X 1-1/2" HOSE BARB

10 530101 1 |2" FULL PORT FLANGE X 1-1/2" HB-90°
11 530360 1 |M220 MANIFOLD X 1-1/4" HB

12 530388 ’ é’;/\l/:éJLL PORT FLANGE X 2" STANDARD FLANGE
13 540000 2 |CLAMP, 1" WORM SCREW

14 540001 1 |CLAMP, 2" STANDARD WORM SCREW
15 540002 3 |CLAMP, 2" FULL WORM SCREW

16 540015 2 |CLAMP, STAINLESS 1-1/4" #20

17 540016 2 |CLAMP, STAINLESS 1-1/2" #24

18 570119 1 |TANK CLEANLOAD EDUCTOR 7 GALLON
19 800015 1 |DECAL, INDUCTOR

Page 220




ILLUSTRATED PARTS LIST

fﬂS TQ

HYPRO Cleanload Eductor, 7.5 Gallon

7

/
<
-

Page 221



F831

HYPRO Cleanload Eductor, 7.5 Gallon Parts List 570119

ITEM ‘ VENDOR PART NO. | PART NO. QTY. DESCRIPTION

ILLUSTRATED PARTS LIST

0 570119 1 |EDUCTOR COMPLETE

1 3371-0038R 1 |EDUCTOR

2 PV1/2F1/2M-MA 1 |PROCLEAN CONTAINER RINSE

3 PC1/2F-36075 1 |NOZZLE, PROCLEAN CONTAINER RINSE

4 7250-5000 1 |TANK VALVE

6 TL16-0006 1 |LIDKIT

7 3350-0180 1 |STRAINER

8 1700-0253 1 |GROMMET

9 2404-0413 1 |HOSE BARB FITTING

10 2404-0414 1 |ELBOW FITTING (1/2”)

11 3305-0113 1 |TWO-WAY VALVE (1/2)

12 2404-0386 1 [FITTING

13 2404-0415 1 |TEE FITTING (1/27)

14 1510-0128 1 |MOUNTING RING

15 2210-0201 2 |HEX BOLT, M6X1X25

16 2210-0200 2 |HEXBOLT, M6X1X80

17 1510-0127 1 |BRACKET

18 3430-0833 1 '(I;IL_JE'\EAFlf)IT (INCLUDES ITEMS 18 - 20, SCREW AND
19 3430-0833 1 '(I;IL_JEII\EAFI)()IT (INCLUDES ITEMS 18 - 20, SCREW AND
20 3430-0833 1 EE,EEAST (INCLUDES ITEMS 18 - 20, SCREW AND

Page 222




fﬂS T
=N ILLUSTRATED PARTS LIST

Richway Direct Injection Foamer & Mounting

Page 223



fﬂs T
=N ILLUSTRATED PARTS LIST

Richway Direct Injection Foamer & Mounting Parts List 99FIM953P1GAL

DESCRIPTION

i 647 8 |NUT, HH 1/4” NYLOCK SS
2 663 8 |WASHER, FLAT 1/4” SS
3 OM1473140 590048 | 4 |U-BOLT 1/4X15SS
4 44103289 530007 | 1 |VALVE, SHUT OFF 3/8 Q-LOCK
5 44103231 530006 | 1 |Q-LOCK ADAPTER FITTING 3/8” 90°
5 530002 | 1 |3/8"X3/8" MALE CONNECTOR
6 3FC38 530217 | 1 |COUPLER, 3/8” FPT
7 RVMBBNE40C 530000 | 1 |STRAINER 40 MESH 3/8” MPT
8 M200PLG038 530095 | 1 |MANIFOLD PLUG X 3/8” FPT
9 FC200 540001 | 1 |MANIFOLD CLAMP 2’ STANDARD PORT
10 150G 530014 | 1 |GASKET 2” STANDARD PORT
11 M220200CPG 530102 | 1 g"ﬁk‘,\'lga'hDD%%%F}“NG 2" FULL PORT X 2
12 FC220 540002 | 1 |MANIFOLD CLAMP 2’ FULL PORT
13 200G 530019 | 1 |GASKET 2’ FULL PORT
14 530107 | 1 |MANIFOLD CROSS, 2’ FULL PORT
15 152 1 |BOLT, HH 1/2 X 1 GR5 ZP
16 223 1 |NUT, HH 1/2° JAM ZP
17 156 1 |NUT, HH 1/2 X 3" GR5 ZP
18 130 2 [BOLT, HH 3/8 X 2” GR5 ZP
19 128 2 [BOLT, HH 3/8 X 1" GR5 ZP
20 250 4 |WASHER, LOCK 3/8 ZP
21 058 4 |WASHER, FLAT 3/8 ZP
22 771 1 |NUT, HH 1/2° WHIZLOCK ZP
23 64016A 540014 | 2 |CLAMP, HOSE 1”
24 14619 | 2 |FOAMER INSERT
25 14279 | 2 |FOAMER FLIPPER
26 142 2 [BOLT HH 7/16 X 2° GR5 ZP
27 3054PP 540029 | 2 |TUBE CLAMP
28 789 AR |WASHER, NR 1-1/4 X 14 CP
28 590159 | AR |1-1/8" FLAT WASHER, 2 MAX OD
29 597 2 [NUT, HH 7/16” TOPLOCK
30 576 2 |COTTERPIN, 3/16 X 2 ZP
31 590111 | 1 |VERSA TRAC FOAM INJECTOR BLACK
32 10792 | 1 |FOAMER MOUNT
790 AR |WASHER, NP 1-1/4 X 10 CP
2T20-003 510023 | AR |1/4” LINEAR LOW DENSITY POLY TUBING
NS 2T20-604 510024 | AR |3/8” LINEAR LOW DENSITY POLY TUBING
12015003 510005 | 20' |PVC WATER SUCTION HOSE 17
630050 | 1 |EXTENSION CABLE 20'

Page 224



fﬂs T
=N ILLUSTRATED PARTS LIST

Richway Foam Marker 1 Gallon Tank & Switchbox

Tank Cap 1 Gallon Versa Trac
Gasket Tank Only
E-2337 E-2302

Tank Cap

“-\-..__‘__\_\
\\\—\\Efri:a:

Fresh water

into unit
3/8” Bulkhead
Union QC B
E-0362 @ Foarn Marker Conirol @W
Left Right
VersaTrac
off Switchbox
E-2330

Page 225



fﬂ.ﬂ'
yvyvy.y. ILLUSTRATED PARTS LIST

Richway Foam Marker Liquid Flow

Liquid Flow
1/4" TQC x 3/8" TQC
Water Duckbill Check Valve e (o g o
ontrol Module anifold Block Only
Seip In From Assembly w/ 4 E-2332
B Tank Duckbill Actuators 1
: Element E-2333 x |
AP-6192 1/4" T Union
L ]
’ E-0564 —— @ e 1/4” Collet
L ] =
. | E-1775 ® ® B
— —(rESEo N ;
! \\\ & ‘
o=l il I ‘;
~ 1 .

. 1/4” Union % ! | 7
5 E-0654 1 ———’
° 1/4” Stem - s 2 2-way Actuator
L ]
. Concentrate X 3/16” HB 114" Stem ~ E2067
ee o |n From E-88530 X 1/4” HB

E-1348

Tank
Tubing Tubin
g
Clamp Clam
E-2264 E.1347
Pump Tubing Pump Tubing
1/8” 1D 1/4" ID
Ectial E-1765

Concentrate Pump Water Pump
(14 RPM) w/ tubing (172 RPM) w/ tubing
E-2396 E-2189

Page 226



fﬂs T
=N ILLUSTRATED PARTS LIST

Richway Foam Marker Compressor

= Air Flow

Compressor Filter

50050 \

Diaphragm Compressor
E-0024
|
| \
|
I

/

3/8” Duckbill
Check Valve
AP-1996 178" M X
1/4” HB Elbow
Duckabill E-0707
Element
AP-6192

Page 227



fﬂ.ﬂ'
yvyvy.y. ILLUSTRATED PARTS LIST

Richway Foam Marker Foam Head

10-24 x 7/8
SS Screw
E-1200
Foamhead Top
B0 1/4 F Tee (Brass)
\ E-0400
11/4”
Homogenizer \ 114 Mx 38T
E-1070 Straight w/ Venturi
\ i E-1224
11/4” F Elbow . @éﬂx 14 M
E-0903 Elbow
\ E-0395
1/4 M x 3/8 M
Foamhead Reducer
Primary Screen E-1694
E-1067
Foamhead Gasket
9 E-1066
i 4! 10-24 SS Nut
‘:"‘-i""-: E-1201
: Foamhead Base
E-1068
Foamhead Bracket
/ E-1071
11/4” M x
1 1/2” HB Straight
E-0902

Page 228



fﬂs T
=N ILLUSTRATED PARTS LIST

Richway Foam Marker Foam Head Assembly

Left Foamhead E-0310 Right Foamhead

Assembly Assembly
4l =] e 4= In

1/4” Liquid
E-0286

Page 229



fﬂ.ﬂ'
yvyvy.y. ILLUSTRATED PARTS LIST

Richway Foam Marker Collector Deflector

Foamhead Assembly
E-1072

#28 Clamp

E-0042 1 1/2”" Drop Hose (2 ft)

E-0013

Collector Deflector
CD-150-NO

Page 230



/18

ILLUSTRATED PARTS LIST

Richway Foam Marker Wiring Harness

Concentrate To
Power unit

-----

: Liquid Bulkhead 1/4" OD Poly 14" T X 114" F 1/4" Screen
: 1/4” T Bulkhead Tubing (per foot) (QC) 1/4 M Nipple Strainer
: M-0401 E-0286 M-1014 M-0398
----- = O (E mm
FIGURE 10 - Versa Trac Tank Components
APPENDIX 4
Weather Pack | | Weather Pack | | Weather Pack | | Weather Pack
Orange (Blue T Red Black Green White
ABCDEFJJlaBcDEFJlaABCDEF|JJABCDEF
Concentrate &C
Bl Black | F]
White
Water
E
Purp [ Black [E] Red (1
White (2
Orange (3
Blue (6)
Green (7)
Black (8),
Black
lack | A
Black
Black | B |
Control
IModule Black
lack | C|
Black
Black | D | Switch
Box
Diaphragm %@:
Compressor lack ]

Page 231



fﬂS T
J~=N ILLUSTRATED PARTS LIST

51

FAST Ag Solutions
4130 Commerce Boulevard
Windom, MN 56101

1-800-772-9279 Toll Free
1-507-427-3861 Voice
1-507-427-3030 Fax

www.fastsprayers.com

820054 9553P/TF - 9573P/TF Sprayer 04-19-2023


http://www.fastsprayers.com/

	Table of Contents
	953P Center Section
	953P Center Section Parts List 201403PCS / 201403PCSA

	Ladder, Stand & Hand Rinse Assembly
	Ladder, Stand & Hand Rinse Assembly Parts List

	Top Brace Assembly
	Top Brace Assembly Parts List

	Wing Rest Assembly
	Wing Rest Assembly Parts List

	Tanks & Gauge Assembly
	Tanks & Gauge Assembly Parts List

	Product Tank Fittings
	Product Tank Fittings Parts List

	Tree Lift Cylinder Assembly & Flasher Module
	Tree Lift Cylinder Assembly & Flasher Module Parts List

	Decals
	Decals Parts List 201403PCSA500 / 201403PCSA750 / 201403PCSA750NH

	Wings - 60 & 66 Foot Boom
	Wings - 60 & 66 Boom Parts List

	Wings - 60 & 66 Foot Boom
	Wings - 60 & 66 Boom Parts List

	Wings - Tri-Fold 40/80 Foot Boom
	Wings - Tri-Fold 40/80 Foot Boom Parts List

	Wings - Tri-Fold 40/80 Foot Boom
	Wings - Tri-Fold 40/80 Foot Boom Parts List

	Wings - Tri-Fold 60/88 Foot Boom
	Wings - Tri-Fold 60/88 Boom Parts List

	Wings - Tri-Fold 60/88 Foot Boom
	Wings - Tri-Fold 60/88 Boom Parts List

	Wings - Tri-Fold 60/90 Foot Boom
	Wings - Tri-Fold 60/90 Boom Parts List

	Wings - Tri-Fold 60/90 Foot Boom
	Wings - Tri-Fold 60/90 Boom Parts List

	Wings - Tri-Fold 100 Foot Boom
	Wings - Tri-Fold 100 Boom Parts List

	Wings - Tri-Fold 100 Foot Boom
	Wings - Tri-Fold 100 Boom Parts List

	Breakaway Pivot
	Breakaway Pivot Parts List

	Touchdown Wheels Kit
	Touchdown Wheels Kit Parts List 34922

	Touchdown Wheels
	Touchdown Wheels Parts List 34921

	Product Plumbing, 500 & 750 Gallon
	Product Plumbing, 500 & 750 Gallon Parts List

	Product Plumbing, 500 & 750 Gallon
	Product Plumbing, 500 & 750 Gallon Parts List

	Rinse System, 50 Gallon, 3 Point
	Rinse System, 50 Gallon, 3 Point Parts List

	Y Strainer
	Y Strainer Parts List 530125

	ACE 150-206 Pump, 60 & 66 Foot Boom (550000)
	ACE 150-206 Pump Hydraulic Motor, 60 & 66 Foot Boom (550000)
	ACE 205-304 Pump Option
	ACE 205-304 Pump Option Boom Parts List

	ACE 205-304 Pump, 80, 90 & 100 Foot Boom
	ACE 205-304 Pump, 80, 90 & 100 Foot Boom Parts List 550025

	ACE 205-304 PWM Pump Option
	ACE 205-304 PWM Pump Option Parts List

	ACE 205-304 PWM Pump, 80, 90 & 100 Foot Boom
	ACE 205-304 PWM Pump, 80, 90 & 100 Foot Boom Parts List 550035

	HYPRO Pump Option
	HYPRO Pump Option Parts List

	HYPRO Pump, 80, 90 & 100 Foot Boom (550011)
	Raven Flow Controls
	Raven Flow Controls Parts List

	Agitation & Rinse Control
	Agitation & Rinse Control Parts List

	Agitation Shut-Off, Electric Option
	Agitation Shut-Off, Electric Option Parts List

	Boom Plumbing
	Boom Plumbing Parts List

	Fence Line Option
	Fence Line Option Parts List

	Single Fence Line, Display Control
	Single Fence Line, Display Control Parts List 27360

	Dual Fence Line, Display Control
	Dual Fence Line, Display Control Parts List 27361

	Single Fence Line, Toggle Switch Control
	Single Fence Line, Toggle Switch Control Parts List 27362

	Dual Fence Line, Toggle Switch Control
	Dual Fence Line, Toggle Switch Control Parts List 27363

	Plumbing Valves
	Plumbing Valves Parts List

	Nozzle Bodies
	Delivery Tubes
	Delivery Tubes Parts List

	60 - 80’ Side Fold Fitting
	60 - 80’ Side Fold Fitting Parts List 90SA6080SF

	Hydraulic System
	Hydraulic System Parts List

	Hydraulic Control Valve Harness - 60 - 66 Foot Boom
	Hydraulic Control Valve Harness - 60 - 66 Foot Boom Parts List

	Hydraulic Control Valve - 60 - 66 Foot Boom
	Hydraulic Control Valve - 60 - 66 Foot Boom Parts List

	Hydraulic Control Valve Harness (319-668) - 60 - 66 Foot Boom
	Hydraulic Control Valve Harness (319-668) - 60 - 66 Foot Boom Parts List

	Control Console - 60 - 66 Foot Boom
	Control Console - 60 - 66 Foot Boom

	Wiring Harness - 60 - 66 Foot Boom
	Control Console Decal - 60 - 66 Foot Boom
	Hydraulic Control Valve Wiring Harness (319-724) - 80, 90 & 100 Foot Boom
	Hydraulic Control Valve - 80, 90 & 100 Foot Boom
	Hydraulic Control Valve - 80, 90 & 100 Foot Boom Parts List

	Hydraulic Control Valve Wiring Harness (319-668)
	Control Console - 80, 90 & 100 Foot Boom
	Control Console Switch Diagram
	Wiring Harness - 80, 90 & 100 Foot Boom
	Wiring Harness - 80, 90 & 100 Foot Boom Parts List

	Control Console Decal - 80, 90 & 100 Foot Boom
	NORAC Auto Height Boom Control UC4+
	NORAC Auto Height Boom Control UC4+ Parts List

	NORAC Hydraulic Valve Block
	NORAC Hydraulic Valve Block Parts List

	NORAC Auto Height Boom Control Hydraulic Schematic UC4+ & UCS
	NORAC Auto Height Boom Control Brackets
	NORAC Auto Height Boom Control Brackets Parts List

	NORAC Auto Height Boom Control Harness
	NORAC Auto Height Boom Control Extension Harness
	NORAC Auto Height Boom Control Sensor Cables
	NORAC Auto Height Boom Control Valve Cable
	NORAC Auto Height Boom Control Main Interface Cable
	NORAC Auto Height Boom Control Wing Interface Cable
	Severe Terrain Cable UC4+
	Severe Terrain Cable UC4+ Parts List

	NORAC Kit Layout
	NORAC Kit Layout Parts List

	9573TF-80 Hydraulic Fitting Locations
	9573TF-80 Hydraulic Fitting Locations Parts List
	9573TF-80 Hydraulic Fitting Locations
	9573TF-80 Hydraulic Fitting Locations Parts List


	Fold Block Hydraulic Hose Routing
	Fold Block Hydraulic Hose Routing Parts List

	Main Lift Hydraulic Hose Routing
	Main Lift Hydraulic Hose Routing Parts List

	Tilt Cylinder Hydraulic Hose Routing
	Tilt Cylinder Hydraulic Hose Routing Parts List

	Main Hydraulic Hose Routing
	Main Hydraulic Hose Routing Parts List

	Flip Wing Hydraulic Hose Routing
	Flip Wing Hydraulic Parts List

	Swing Wing Hydraulic Hose Routing
	Swing Wing Hydraulic Hose Routing Parts List

	Breakaway Wing Hydraulic Hose Routing
	Breakaway Wing Hydraulic Hose Routing Parts List

	Raven Dual Sidekicks
	Parts List 99RADUALSDKCK953P: Raven Dual Sidekicks

	Raven 450 Controller Kit With Skytrak, Up To 6 Sections
	Raven ISO Rate Control Module, Cables to Tractor, ISO Hookup, No VT Console
	Deere JDRC 2000 ISO Rate Controller, Cables to Tractor, ISO Hookup, No VT Console
	47 Pin Product Control Cable - Customer Supplied JDRC2000 Rate Controller / Raven RCM
	47 Pin To 37 Pin Product Control Cable - Customer Supplied GreenStar Rate Controller
	47 Pin To 16 Pin Product Control Cable - Customer Supplied Raven 450
	47 Pin Product Control Cable - Customer Supplied Rate Controller
	Raven CR7 ISO Display With Deere Harness (Deere ISO Controller)
	Raven CR7 ISO Display With Harness (Non-Deere ISO Controller)

	Raven CR7 ISO Display With Complete ISO Harness (Non-ISO Tractor)
	Flow-Back Ball Valve Line Rinse - Electric Valve With Toggle Switch
	Control Console Wiring Harness
	Adapter Cable, 16 Pin Console To 47 Pin Product Port (632028)
	Cable, 81 Pin ECU, 47 Pin Rate Control Interface (632029)
	Cable, 81 Pin ECU, 47 Pin Rate Control Interface (632029)
	Cable, Pull Type Sprayer Frame, 14’ 47 Pin To 47 Pin (632035)
	Adapter Cable, 17’, 9 Pin IBIC / 3 Pin Master to Gen 1 ISObus (632043)
	Cable, Foot Switch, 12’ (632061)
	Cable, Raven ISO/Power With IBBC Connector (632064)
	CAN/Power Cable, OEM ISO To Raven ISO Bulkhead (632065)
	Cable, CR7, ISO VT Only (632066)
	Cable, Display Port, Y Adapter (632067)
	Adapter Cable, 37 Pin Console To 47 Pin Product Port (632070)
	Product Cable, 47 Pin, 6 Section, Liquid, FAST, Center Mount (632077)
	Product Cable, 47 Pin, 10 Section, Liquid, FAST 6’ (632078)
	Light Harness
	Light Harness Parts List

	9573TF Harness Identification & Location
	9613TF Harness Identification & Location Parts List

	Lighting Harness Routing
	Lighting Harness Routing Parts List

	Product Control Harness Routing
	Product Control Harness Routing Parts List

	Fold Harness Routing
	Fold Harness Routing Parts List

	Blue Lights
	Fold Harness Routing Parts List Parts List 28959

	Pressure Transducer Kit
	Pressure Transducer Kit Parts List

	Powerglide Wiring Schematic
	Powerglide Hydraulic Block
	Powerglide Solid Axle
	Powerglide & Powerglide Plus Mounting Brackets
	Powerglide & Powerglide Plus Mounting Brackets Parts List

	Powerglide Plus Wiring Schematic
	Powerglide Plus Hydraulic Block
	Powerglide Plus Cushioned Axle
	Raven Sensor Mounts
	Raven Sensor Mounts Parts List

	Raven UltraGlide Gen I Wiring
	Raven UltraGlide Gen II Wiring
	Raven XRT Wiring
	Wing Tilt Options
	Wing Tilt Options Parts List

	HYPRO Cleanload Eductor & Mounting, 7.5 Gallon
	HYPRO Cleanload Eductor & Mounting, 7.5 Gallon Parts List 99HYPIND07953P

	HYPRO Cleanload Eductor, 7.5 Gallon
	HYPRO Cleanload Eductor, 7.5 Gallon Parts List 570119

	Richway Direct Injection Foamer & Mounting
	Richway Direct Injection Foamer & Mounting Parts List 99FIM953P1GAL

	Richway Foam Marker 1 Gallon Tank & Switchbox
	Richway Foam Marker Liquid Flow
	Richway Foam Marker Compressor
	Richway Foam Marker Foam Head
	Richway Foam Marker Foam Head Assembly
	Richway Foam Marker Collector Deflector
	Richway Foam Marker Wiring Harness

